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Laboratory Information

We, DEKRA Testing and Certification Co., Ltd., are an independent RF consultancy
that was established the whole facility in our laboratories. The test facility has been

accredited/accepted (audited or listed) by the following related bodies in compliance with
ISO 17025 specified testing scopes:

Taiwan R.O.C. . TAF, Accreditation Number: 3024

USA . FCC, Registration Number: 834100

Canada . IC, Submission No: 181665 / IC Registration Number: 22397-1/
22397-2

The related certificate for our laboratories about the test site and management system can be downloaded
from DEKRA Testing and Certification Co., Ltd. Web Site:

http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in
our Web site : http://www.dekra.com.tw/index_en.aspx

If you have any comments, Please don'’t hesitate to contact us. Our contact information is as below:

Hsin Chu Laboratory :
No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan (R.O.C.)
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : info.tw@dekra.com
No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan
No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan
TEL: +886-3-582-8001 / FAX: +886-3-582-8958 E-Mail : info.tw@dekra.com
Lin Kou Laboratory :

No. 5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan (R.O.C.)
TEL : +886-2-8601-3788 / FAX : +886-2-8601-3789 E-Mail : info.tw@dekra.com
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1. General Information

1.1. EUT Description

Product Name LE920A4-NA

Model No. LE920A4-NA

Trade Name =
Telit

Tx Frequency Range/

Channel number

GSM 850: 824.2-848.8 MHz

GSM 1900: 1850.2-1909.8 MHz
WCDMA Band 2: 1852.4-1907.6 MHz
WCDMA Band 5: 826.4-846.6 MHz

Rx Frequency Range/

Channel number

GSM 850: 869.2-893.8 MHz

GSM 1900: 1930.2-1989.8 MHz
WCDMA Band 2: 1932.4-1987.6 MHz
WCDMA Band 5: 871.4-891.6 MHz

Type of Modulation

GPRS: GMSK; EGPRS: GMSK / 8PSK
WCDMA: QPSK (Uplink); HSDPA: QPSK (Uplink)

HW Version

1.00

SW Version

25.00.011

Antenna Information

Antenna Type

Dipole Antenna

Antenna Gain

0.99 dBi (698-960 MHz)
2.37 dBi (1710-2170 MHz)
2.81 dBi (2400-2700MHz)

Note:

This LE920A4-NA included GSM 850, DCS 1900, WCDMA Band 2, WCDMA Band 4 and
WCDMA Band 5 transmitting and receiving function.
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1.2. Mode of Operation

DEKRA has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

X

Mode 1: GPRS 850 Link Mode

Mode 2: GPRS 850 Idle Mode

Mode 3: DCS 1900 Link Mode

Mode 4: DCS 1900 _Idle Mode

Mode 5: GPRS_EGPRS 850_Link Mode
Mode 6: GPRS_EGPRS 850 _Idle Mode
Mode 7: DCS_EGPRS 1900_Link Mode
Mode 8: DCS_EGPRS 1900_Idle Mode
Mode 9: WCDMA Band 5_Link Mode
Mode 10: WCDMA Band 5_Idle Mode
Mode 11: WCDMA Band 2_Link Mode
Mode 12: WCDMA Band 2_Idle Mode
Mode 13: WCDMA Band 2_ HSUPA Mode
Mode 14: WCDMA Band 2_ HSDPA Mode
Mode 15: WCDMA Band 5 HSUPA Mode
Mode 16: WCDMA Band 5 HSDPA Mode
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer |[Model No. |Serial No. FCC ID |Power Cord

1 |Fixture Telit CS1742C |1742C180000037 |DoC |-

2 |[Horn ELECTRO EM6961 |103326 DoC --
METRICS

3 |Base Station Simulator [JRC NJZ-2000 |[ET00477 DoC |-
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1.4. Configuration of Tested System

Connection Diagram
EUT
Fixture (1)
Base Station
Horn A Simulator
(2) (2)
Signal Cable Type Signal cable Description
A |RF Cable Shielded, 2m.

1.5. EUT Exercise Software

Setup the EUT as shown in Section 1.4.

Turn on the power of all equipment. Horn link with base station.

function.

The EUT link with base station and it will continue receive the signal from GSM / WCDMA

Repeat the above procedure.
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2. Technical Test

2.1. Summary of Test Result

Performed Item FCC References IC References Result

Peak Output Power FCC Part 22.913(a)(2) |RSS-13285.4
FCC Part 24.232(b) RSS-133 86.4 Pass
FCC Part 2.1046

Occupied Bandwidth FCC Part 2.1049 RSS-Gen §4.2 Pass
FCC Part 24.238(b)

Spurious Emission At Antenna FCC Part 22.917(a) RSS -132 85.5

Terminals (+/- 1IMHZz) FCC Part 24.238(a) RSS -133 86.5 Pass
FCC Part 2.1049

Spurious Emission FCC Part 2.1051 RSS -132 85.5 Pass
FCC Part 2.1053 RSS -133 86.5

Frequency Stability Under FCC Part 22.355 RSS -132 85.3

Temperature & Voltage Variations |FCC Part 24.235 RSS -133 86.3 Pass
FCC Part 2.1055

2.2. Test Environment

Iltems Required (IEC 68-1) Actual
Temperature (°C) 15-35 23
Humidity (%RH) 25-75 52
Barometric pressure (mbar) 860-1060 950-1000
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3. Peak Output Power
3.1. Test Equipment

The following test equipments are used during the RF power output tests:

Peak Output Power - Conducted Power Measurement /SR10-H

Instrument ManufacturerModel No. Serial No Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio |NJZ-2000 ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
Peak Output Power - Radiated Power Measurement / CB2-H

Instrument Manufacturer|Model No. Serial No Next Cal. Date
Bilog Antenna Schaffner CBL6112B 2891 2017/08/14
Horn Antenna Schwarzbeck|BBHA 9120 D312 2017/10/25
Pre-Amplifier EMCI EMCO0031835 980233 2018/02/02
Pre-Amplifier Schwarzbeck|/DBL-1840N506 013 2017/09/29
Pre-Amplifier Miteq JS41-001040000-58-5P|1573954 2017/10/04
Horn Antenna SchwarzbeckBBHA 9170 203 2017/08/28
Signal & Spectrum Analyzer |R&S FSV40 101049 2018/01/05

Note: 1. All of the equipment that need to be calibrated are with calibration period of 1 year.
2. EIRP = Substitution Level + Substitution Antenna Gain - Cable Loss.
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3.2. Test Setup
Conducted Power Measurement:

Directional coupler

iy

Base-Station
Simulator

Spectrum
Analyzer

Radiated Power Measurement:

FRP Dome

EUT

[ae ]

[Turntable]

150 em

Test Receiver

(Antenna Tower)
Antennna

[controller——

]

FRP Dome

Signal Generator

(Antenna Tower)
Antenna

L

Test Receiver E_I_'J-'__'

Controlle
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3.3. Limit
1) Part22H
The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.

2) Part24E
The EIRP of mobile transmitters and auxiliary test transmitters must not exceed 2 Watts.

3.4. Test Procedure

Conducted Power Measurement:
a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a spectrum analyzer and Base

Station Simulator by a Directional Couple.
c) EUT Communicate with Base Station Simulator then selects a channel for testing.

d) Add a correction factor to the display of spectrum, and then test.

3.5. Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement + 1.2 dB, for

Radiated Power Measurement + 3.2 dB
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3.6. Test Result

Product LE920A4-NA

Test Item Peak Output Power

Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2016/12/15 Test Site SR10-H

Peak Power Average Power
Frequency _ _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)

824.2 33.15 34.14 31.91 32.90 38
836.6 32.54 33.53 31.11 32.10 38
848.8 32.36 33.35 31.01 32.00 38

Note: Measure Level=Reading Level + Antenna Gain

824.2 MHz
Spectrum | n%:
Ref Level 42,00 dBm Offset 22.00 dB & RBW 3 MHz
j ALt 30 de SWT 10.1 ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 33.15 dBm
M 824.134000 MHz
|
30 dBém
——
/ \
20 dem

- o

0 dém

-10 dBm

-20 dém

=30 dBm

-40 dBm

-50 dém

CF 824.2 MHz 10001 pts Span 10.0 MHz
N

J] Measuring... JRANEEELD WG y

I

Date: 15.DEC. 2016 08:30:47
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Ref Level 42,00 dBm

Spectrum |

836.6 MHz

&)

Offset 22.00 dB & RBW 3 MHz

j Att 30 dB  SWT 10.1 ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 32.54 dBm)|
M B836.564000 MHz
.—-—'—'—'_“__—‘—-—._
30 dBém
20 dém / \-

il

10 dBm—=<
4

Y

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

CF 836.6 MHz

10001 pts

.

i

JL

Date: 15.DEC. 2016 08:32:26

jo Att

Ref Level 42,00 dBm

Spectrum |

848.8 MHz

Span 10.0 MHz
#I
) Measuring... HERRE A 4

&)

Offset 22.00 dB & RBW 3 MHz

30 de SWT 10.1ms & VBW 3 MHz Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1]
11
..—-—'_-""'—_1‘_"‘_‘—-—

848.880000 MHz

32.36 dBm

20 dém

/

=

ey

10 dBm—<

e

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

CF 848.8 MHz

i

L JL

Date: 15.DEC. 2016 08:33:37

10001 pts Span 10.0 MHz
]
Measuring...
_ P T ) J
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Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 3: DCS 1900_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MHz) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
1850.2 29.38 32.19 26.49 29.30 33
1880.0 29.86 32.67 26.69 29.50 33
1909.8 29.81 32.62 26.79 29.60 33

Note: Measure Level=Reading Level + Antenna Gain

1850.2 MHz
Spectrum | n%:
Ref Level 42,00 dém Offset 22.00 dB & RBW 3 MHz
jo ALt 30 de  SWT 10.1 ms & VBW 2 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 29.38 dBm
1.850352000 GHz
M1
30 dBém X
20 dém =
10 dBm o
-10 dBm
-20 dem
=30 dBm
-40 dBm
-50 dem
CF 1.8502 GHz 10001 pts Span 10.0 MHz

N J] Measuring... [ EARERRLD e ,%

Date: 15.0EC.2016 08:35:21
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Spectrum |

1880.0 MHz

&)

Ref Level 42,00 dBm
jo ALt 30 de

Offset 22.00 dB & RBW 3 MHz

SWT 10.1 ms & VBW 3 MHz Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1]

29.86 dBm
1.8B0050000 GHz

20 dém

|

—

10 dém

[

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

CF 1.88 GHz

10001 pts

i

L JL

Date: 15.DEC. 2016 08:36:46

Spectrum |

1909.8 MHz

Span 10.0 MHz
*I
) Measuring... QRRNER e 4

&)

Ref Level 42,00 dBm
jo ALt 30 de

Offset 22.00 dB & RBW 3 MHz

SWT 10.1ms & VBW 3 MHz Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1]

29.81 dBm
1.909934000 GHz

20 dém

—_|

10 dBm ,/

P

[ow

-10 dBm

-20 dBm

=30 dBm

-40 dBm

-50 dBm

CF 1.9098 GHz

i

10001 pts

L JL

Date: 15.DEC. 2016 08:38:05

Span 10.0 MHz
*I
) Measuring... QRRNER e 4
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Report No :
Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 5: GPRS_EGPRS 850 _Link Mode
Date of Test 2017/01/19 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
824.2 31.21 32.20 27.49 28.48 38
836.6 31.01 32.00 27.26 28.25 38
848.8 31.11 32.10 27.99 28.98 38

Note: Measure Level=Reading Level + Antenna Gain

824.2 MHz
Spectrum | lnv::[
Ref Level 40.00 dém Offset 11.00 dB & RBW 3 MHz
o att 40 0B SWT 10,1 ms @ YBW 3 MHz Mode Sweep
®1Pk Max
M1[1] 31.21 dBm
!1 824.270993 MHz
30 dBm
20 dém
10 dBm
dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
CF 824.2 MHz 10001 pts Span 10.0 MHz
)i (T

Date:19.JAN 2017 040859
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Spectrum

836.6 MHz

(=)

Ref Level 40,00 dBm
| Att 40 dB

Offset 11.00 dB & RBW 2 MHz
SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep

@ 1Pk Max

M1[1] 31.01 dBm
M1 836.479012 MHz

30 dBm

20 dBm

10 dBm
ﬁﬂg;///

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 836.6 MHz

10001 pts Span 10.0 MHz

Jl

Date:19.JAN 2017 041042

Spectrum

848.8 MHz

(=)

Ref Level 40,00 dBm
| Att 40 dB

Offset 11.00 dB & RBW 2 MHz
SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep

@ 1Pk Max

30 dBm

M1[1] 31.11 dBm
848.881992 MHz

20 dBm

N

10 dBm
ﬁﬁ;:///

o

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 848.8 MHz

10001 pts Span 10.0 MHz

Jl

Date:19.JAN 2017 041135
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Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 7: DCS_EGPRS 1900_Link Mode
Date of Test 2017/01/19 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
1850.2 28.58 31.39 25.30 28.11 33
1880.0 29.89 32.70 25.60 28.41 33
1909.8 28.54 31.53 25.20 28.01 33
Note: Measure Level=Reading Level + Antenna Gain
1850.2 MHz
Spectrum | [%]
Ref Level 40.00 dém Offset 11.00 dB & RBW 3 MHz
& ALt 40 dB SWT 10.1 ms @ ¥YBW 3 MHz Mode Sweep
®1Pk Max
M1[1] 28.58 dBm
il 1.850080012 GHz
30 dBm
20 dBm
10 dBm
0 cEm \

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.8502 GHz 10001 pts

J1 QRN WO

Date:19.JAN 2017 04:1545

Span 10.0 MHz
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1880.0 MHz

Spectrum | Iné:[

Ref Level 40,00 dém Offset 11.00 dB & RBW 3 MHz

| Att 40 dB SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep
@ 1Pk Max
M1[1] 28.89 dBm
M1 1.880169983 GHz
30 dBm /F________J_________HK
20 dBm
10 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.88 GHz 10001 pts Span 10.0 MHz
Ji (T g

Date:19.JAN 2017 041448

1909.8 MHz

Spectrum | Iné:[

Ref Level 40,00 dém Offset 11.00 dB & RBW 3 MHz
| Att 40 dB SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep
@ 1Pk Max

M1[1] 28.54 dBm

1 1.909867993 GHz

30 dBm P — | —

/f _‘n—h\‘“\-,

20 dBm

10 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.0008 GHz 10001 pts Span 10.0 MHz
Ji (T g

Date:19.JAN 2017 041350
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Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 9: WCDMA Band 5_Link Mode
Date of Test 2016/12/15 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MHz) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
826.4 24.83 25.82 23.83 24.82 38
836.6 24.33 25.32 23.26 24.25 38
846.6 24.77 25.76 23.71 24.70 38

Note: Measure Level=Reading Level + Antenna Gain

826.4 MHz
Spectrum | n%:
Ref Level 42,00 dem Offset 22.00 dB & RBW 3 MHz
jo ALt 30 de  SWT 10.1 ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 24.83 dBm
827.029900 MHz

30 dBém

20 dém

g b

0 dém

-10 dBm

-20 dém

=30 dBm

-40 dBm

-50 dém

CF 826.4 MHz 10001 pts SEﬂn 10.0 MHz

.
1
N J Measuring...  QRRRERLED e ,%

Date: 15.DEC. 2016 08:47:49

"
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836.6 MHz
Spectrum | [%]

Ref Level 42,00 dem Offset 22.00 dB & RBW 3 MHz

j Att 30 dB  SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max

mM1[1] 24.33 dBm)|
837.303900 MHz
30 dBém

20 dem "]

0 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 836.6 MHz 10001 pts

Span 10.0 MHz
ﬁl
-
L JL J Measuring... NUERRND W 4

Date: 15.DEC.2016 08:48:51

846.6 MHz
Spectrum | [%]

Ref Level 42,00 dem Offset 22.00 dB & RBW 3 MHz

j Att 30 dB  SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max

mM1[1] 24.77 dBm)|
B845.695100 MHz
30 dBém

20 dém

0 dém

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 846.6 MHz 10001 pts
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#I
-
L JL J Measuring... HERnn A 4
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Report No : 16C0188R-HPUSP48V00
Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 11: WCDMA Band 2_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MHz) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
1852.4 25.20 28.01 22.31 25.12 33
1880.0 25.61 28.42 22.68 25.49 33
1907.6 25.66 28.47 22.78 25.59 33
Note: Measure Level=Reading Level + Antenna Gain
1852.4 MHz
Spectrum | [EVE]
Ref Level 42,00 dBm Offset 22.00 dB & RBW 3 MHz
j ALt 30 0B SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 25,20 dBm
1.852061000 GHz
30 dBém ™I
20 dam /4""-#_.—_ M . — ]
}D“"r/ \‘\

0 dém

-10 dBm

-20 dém

=30 dBm

-40 dBm

-50 dém

CF 1.8524 GHz

10001 pts

SEﬂn 10.0 MHz

"

I

Date: 15.DEC 2016 08:43:24
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1880.0 MHz

Spectrum | |u§'|
Ref Level 42,00 dem Offset 22.00 dB & RBW 3 MHz
j Att 30 dB  SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 25.61 dBm)|
1.879593000 GHz
30 dBém ZjpA
Y
20 dém /___,-_',.-""‘-—‘ “‘-\-“h\
m “
0 dem
-10 dBm
-20 dém
-30 dem
-40 dBm
-50 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
i ]
L JL J Measuring... iil“l..' e 4

Date: 15.DEC.2016 08:44:06

1907.6 MHz

Spectrum | |u§'|
Ref Level 42,00 dBm Offset 22.00 dB & RBW 3 MHz
j Att 30 dB  SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
mM1[1] 25.66 dBm)|
1.906819100 GHz
30 dBém —
Y
20 dB “--‘fﬂ.‘.—- - -"'.‘-\h-‘-_
m ]
0 dém
-10 dBm
-20 dém
-30 dem
-40 dBm
-50 dem
CF 1.9076 GHz 10001 pts Span 10.0 MHz
— ]
L JL | Measuring... ) ';
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Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 13: WCDMA Band 2_ HSUPA Mode
Date of Test 2017/02/13 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
1852.4 27.24 30.05 21.45 24.260 33
1880.0 27.24 30.05 21.37 24.180 33
1907.6 27.41 30.22 21.36 24.170 33

Note: Measure Level=Reading Level + Antenna Gain

1852.4 MHz

Spectrum | In%:

Ref Level 50,30 dém Offset 30.30 dB & RBW 3 MHz
| Att 30dE SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep
@ 1Pk Max

M1[1] 27.24 dBm

1.852425000 GHz
40 dBm

30 dBm 1

o] [,
20 dBm —
dBrm \

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 1.8524 GHz 10001 pts Span 10.0 MHz

][ ] Measuring... IIIIIIII. AKX %
%
Date:13FEB 2017 151451
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Spectrum |

1880.0 MHz

(=)

Ref Level 50,30 dBm
= Att 30 dB

Offset 30.30 dB & RBW 3 MHz

SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep

@ 1Pk Max

40 dBm

M1[1] 27.24 dBm

1.879907000 GHz

30 dBm

20 dBm

dBm

.~

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 1.88 GHz

10001 pts Span 10.0 MHz

Il

] Measuring...

Date:13FEB 2017 15:1548

Spectrum |

&

1907.6 MHz

(=)

Ref Level 50,30 dBm
= Att 30 dB

Offset 30.30 dB & RBW 3 MHz

SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep

@ 1Pk Max

40 dBm

M1[1] 27.41 dBm

1.906535100 GHz

30 dBm

20 dBm

1=

dBm

"

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 1.9076 GHz

10001 pts Span 10.0 MHz

Il

] Measuring...

Date:13FEB 2017 151625
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Report No : 16C0188R-HPUSP48V00
Product LE920A4-NA
Test Item Peak Output Power
Test Mode Mode 14: WCDMA Band 2_HSDPA Mode
Date of Test 2017/02/13 Test Site SR10-H
Peak Power Average Power
Frequency _ _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)
1852.4 27.25 30.06 21.92 24.730 33
1880.0 27.90 30.71 21.91 24.720 33
1907.6 27.44 30.25 21.70 24.510 33
Note: Measure Level=Reading Level + Antenna Gain
1852.4 MHz
Spectrum | [%]
Ref Level 50,30 dém  Offset 30.30 dB & RBW 3 MHz
& Att 30dE SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep
@ 1Pk Max
M1[1] 27.25 dBm
1.851872100 GHz
40 dBm
30 dBém —
R s me—
20 dBm -'""'/_’d M"“"‘h
" “\.\
-
0 dBm
-10 dem
-20 dBm
-30 dem
-40 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
][ ] Measuring... QRRRNECED G %

Date:13FEB 2017 153438
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Spectrum |

1880.0 MHz

(=)

Ref Level 50,30 dBm
= Att 30 dB

Offset 30.30 dB & RBW 3 MHz

SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep

@ 1Pk Max

40 dBm

M1[1]

27.90 dBm
1.879538000 GHz

30 dBm

20 dBm

dBm

.

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 1.88 GHz

10001 pts

Span 10.0 MHz

Il

Date:13FEB 2017 153603

Spectrum |

1907.6 MHz

] Measuring...

RN ] y

(=)

Ref Level 50,30 dBm
= Att 30 dB

Offset 30.30 dB & RBW 3 MHz

SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep

@ 1Pk Max

40 dBm

M1[1]

27.44 dBm
1.906900100 GHz

30 dBm

20 dBm

dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 1.9076 GHz

10001 pts

Span 10.0 MHz

Il

] Measuring...

Date:13FEB 2017 153633
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Product LE920A4-NA

Test Item Peak Output Power

Test Mode Mode 15: WCDMA Band 5_ HSUPA Mode

Date of Test 2017/02/13 Test Site SR10-H

Peak Power Average Power
Frequency ' _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)

826.4 27.58 28.57 22.78 23.77 38
836.6 27.49 28.48 23.16 24.15 38
846.6 28.04 29.03 23.63 24.62 38

Note: Measure Level=Reading Level + Antenna Gain

826.4 MHz

Spectrum | In%:

Ref Level 50,30 dém Offset 30.30 dB & RBW 3 MHz
| Att 30dE SWT 10.1ms @ ¥YBW 2 MHz Mode Sweep
@ 1Pk Max

M1[1] 27.58 dBm

826.355000 MHz
40 dBm

30 dBm

LE

20 dbm #',.—-'”" M,

dBm \

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 826.4 MHz 10001 pts Span 10.0 MHz

][ ] Measuring... 'IIIIIIII [P %
%
Date:13FEB 2017 145822
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836.6 MHz

Spectrum | |:%1

Ref Level 50,30 dBm  Offset 30,30 dB @ RBW 3 MHz
= Att 30de SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep
@ 1Pk Max

M1[1] 27.49 dBm
837.736900 MHz
40 dBm

30 dBm —

20 dBm L ]

dBm \

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 836.6 MHz 10001 pts Span 10.0 MHz

Jil | Measurina...  WNRRNNCED e

4
Date:13FEB 2017 145729

846.6 MHz

Spectrum | |:%1

Ref Level 50,30 dBm  Offset 30,30 dB @ RBW 3 MHz
= Att 30de SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep
@ 1Pk Max

M1[1] 28.04 dBm
845.608100 MHz
40 dBm

30 dBm L

20 dBm P [,

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 846.6 MHz 10001 pts Span 10.0 MHz

Jil | Measuring...  WURRNNNED 6

4
Date:13FEB 2017 145956
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Product LE920A4-NA

Test Item Peak Output Power

Test Mode Mode 16: WCDMA Band 5_ HSDPA Mode

Date of Test 2017/02/13 Test Site SR10-H

Peak Power Average Power
Frequency ' _ Limit
(MH2) Reading Level | Measure Level | Reading Level | Measure Level (dBm)
(dBm) (dBm) (dBm) (dBm)

826.4 27.24 28.23 23.72 24.71 38
836.6 27.14 28.13 23.52 24.51 38
846.6 27.88 28.87 24.07 25.06 38

Note: Measure Level=Reading Level + Antenna Gain

826.4 MHz

Spectrum | In%:

Ref Level 50,30 dém Offset 30.30 dB & RBW 3 MHz

lo Att 300 SWT  10.1ms @ YVBW 3 MHz Mode Sweep
@1Pk Max
M1[1] 27.24 dBm
826.934900 MHz
40 dBm
30 dBm "”"
[ ——
20 dBm / ]

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 826.4 MHz 10001 pts Span 10.0 MHz

][ ] Measuring... IIIIIIII. AKX %
%
Date:13FEB 2017 144217

Page: 33 of 328



Report No : 16C0188R-HPUSP48V00 > DE KRA

836.6 MHz

Spectrum | |:%:

Ref Level 50,30 dBm  Offset 30,30 dB @ RBW 3 MHz
= Att 30de SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep
@ 1Pk Max

M1[1] 27.14 dBm

837.146900 MHz
40 dBm

30 dBm hd1

20 dBm ] Fr
Brn \\

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 836.6 MHz 10001 pts Span 10.0 MHz

Jil | Measuring...  WURRNNNED 6

4
Date:13FEB 2017 145605

846.6 MHz

Spectrum | |:%:

Ref Level 50,30 dBm  Offset 30,30 dB @ RBW 3 MHz
= Att 30de SWT 10.1 ms @ ¥BW 3 MHz Mode Sweep
@ 1Pk Max

M1[1] 27.88 dBm

846.612000 MHz
40 dBm

30 dBm 1

20 dbm— —

e T~

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

CF 846.6 MHz 10001 pts Span 10.0 MHz

Jil | Measuring...  WURRNNNED 6

4
Date:13FEB 2017 145351
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Product LE920A4-NA

Test Item Peak Output Power_ Radiated

Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2017/01/23 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
824.2 34.14 38
836.6 33.13 38
848.8 33.02 38
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2017/01/23 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1850.2 31.50 33
1880.0 30.82 33
1909.8 31.42 33
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 5: GPRS_EGPRS 850 _Link Mode

Date of Test 2017/01/23 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
824.2 30.68 38
836.6 30.94 38
848.8 30.25 38
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 7: DCS_EGPRS 1900_Link Mode

Date of Test 2017/01/23 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1850.2 30.54 33
1880.0 31.76 33
1909.8 31.36 33
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 9: WCDMA Band 5_Link Mode

Date of Test 2017/01/23 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
826.4 25.06 38
836.6 25.11 38
846.6 25.12 38
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 11: WCDMA Band 2_Link Mode

Date of Test 2017/01/23 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1852.4 27.82 33
1880.0 27.42 33
1907.6 27.54 33
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Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 13: WCDMA Band 2_ HSUPA Mode

Date of Test 2017/02/13 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1852.4 25.154 33
1880.0 25.555 33
1907.6 27.379 33
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Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 14: WCDMA Band 2_HSDPA Mode

Date of Test 2017/02/13 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1852.4 27.326 33
1880.0 27.187 33
1907.6 27.652 33
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 15: WCDMA Band 5_ HSUPA Mode

Date of Test 2017/02/13 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
826.4 27.267 38
836.6 27.530 38
846.6 28.522 38
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Product LE920A4-NA

Test Item Peak Output Power_Radiated

Test Mode Mode 16: WCDMA Band 5_ HSDPA Mode

Date of Test 2017/02/13 Test Site CB2-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
826.4 26.407 38
836.6 26.763 38
846.6 27.805 38
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D DEKRA

4. Occupied Bandwidth

4.1. Test Equipment

The following test equipments are used during the RF power output tests:

Occupied Bandwidth/SR10-H

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06

Note: All equipment upon which need to be calibrated are with calibration period of 1 year.

4.2. Test Setup

Directional coupler

EUT

Base-Station
Simulator

Spectrum
Analyzer
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Report No : 16C0188R-HPUSP48V00

4.3. Limit

N/A
4.4. Test Procedure

Using a resolution bandwidth of 3 kHz and a video bandwidth of 10 kHz, the -26dBc points
were established and the emission bandwidth determined. The plots below show the

resultant display from the Spectrum Analyzer.
4.5. Uncertainty

The measurement uncertainty is defined as + 10 Hz
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D DEKRA

4.6. Test Result

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 1: GPRS 850_Link Mode
Date of Test 2016/12/15 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MHz) (MHz)
(MHz) (MHz)
824.2 0.314 0.242 N/A
836.6 0.313 0.241 N/A
848.8 0.316 0.242 N/A
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Spectrum |

824.2 MHz (-26dB BW)

&)

Ref Level 42,00 dBm
jo ALt 30 dB

Offset 22.00 dB & RBW 3 kHz

SWT 631.8ps » VBW 3kHz Mode Auto FFT

@ 1Pk Max

30 dBém

M1[1]
824.20
ndB

20 dém

oD M"’(‘“"M\L“ w

10 dBm

-‘.thnirjlljir

,w Py

314.370000000 kHz

26.34 dBm
07999 MHz
26.00 dB

2621.8

0 dém

-10 dBm

-20 dBm

e

-30 dBm

h\"uu\n'..

-50 dBm

CF 824.2 MHz

10001 pts Spa

n 1.0 MHz

Marker
Type | Ref | Trc |

X-value | y-value |  Function | Function Result

M1 1]
T1 1
T2 1

824.2008 MHz |
824.04262 MHz
B824.35698 MHz

26.34 dBm |
0.38 dém
0.33 dém

ndB down |
nde
Q factor

314.37 kHz

26.00 dB
2621.8

b i

L S

Date: 15.DEC. 2016 09:29:47

Spectrum |

J] Measuring...

824.2 MHz (99% BW)

4

(=)

Ref Level 42.00 dbm
= Att 40 dB

Offset 12.00 dB & RBW 2 kHz

SWT 11.2ms @ YBW 2kHz Mode Sweep

@ 1Pk Max

30 dBm

M1[1]

20 dBm

f4t Occ Bw

824.2183000 MHz
242.475752425 kHz

25.75 dBm

10 dBm

e ““L,,%g

0 dBm

.

-10 dBm

\

-20 dBm

M,

-30 dBm

\w\_«

st

-50 dBm

e

P o

CF 824.2 MHz

10001 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

¥-value | Y-value \ Function | Function Result

M1 1
Tl 1
T2 1

224.2183 MHz
224.077812 MHz
824,320288 MHz

25,75 dBm
11.12 dBm
10.72 dBm

Qcc Bw 242.4757

52425 kHz

Il

Measuring...

Date:4.JAN 2017 074707

—
4.01.2017
0F7:17:07

&
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Spectrum |

836.6 MHz (-26dB BW)

&)

Ref Level 42,00 dém Offset 22.00 dB & RBW 3 kHz

o ALt 30de SWT 6318 s & VBW 3kHz Mode Auto FFT
@ 1Pk Max
Mi[1] 25.61 dBm
836.6147985 MHz
20 dBm fol3- ndB 26.00 dB
Bw 312.870000000 kHz
20 dém A WM“V\HQ factor 2674.0
hY
10 dBm 5
0 dem \'\
-10 dBm §
l\rm
=20 dBem ~*\
-30 dBm Wm’w \\K“
-40 dem
P i R Y
'\Wﬂ W‘ﬂw—m
-50 dem
CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1| 836.614799 MHz | 25.61 dBm | ndB down | 312.87 kHz
T1 1 836.44432 MHz -0.34 dém ndg 26.00 dB
T2 1 836.75718 MHz =0.40 dBm Q factor 2674.0
bl 1
[ il | Measuring... | EEEEEEE 4
Date: 15.DEC.2016 09:28:53

Spectrum |

836.6 MHz (99% BW)

(=)

Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz

= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 25.88 dBm
836.5984000 MHz
30 dBm AT Occ Bw 241.275872413 kHz
>0 dBm MWH
10 dBm "f.ﬂ VM\\
0 dBm j(' \
-10 dBm WJ MM
20 dBm /)"W ,%VL
-30 dem Mn
-40 dBm v 'ML‘W o
MW N qu.,,
-50 dBm

CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 836.5954 MHz 25,88 dBm
T1 1 836.479612 MHz 11.05 dBm occ Bw 241,275872413 kHz
T2 1 836.720888 MHz 10.10 dBm

Il

Measuring...

Date:4.JAN 2017 071834

—
04.01.2017
07:18:33 77
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848.8 MHz (-26dB BW)

Spectrum | ﬂ%:l

Ref Level 42,00 dém Offset 22.00 dB & RBW 3 kHz

o Att 30de SWT 6318 s @ VBW 3 kHz Mode Auto FFT
@ 1Pk Max
Mi[1] 25.32 dBm
848.7974003 MHz
30 dBém it ndB 26.00 dB
b | P .
h Bw 315.770000000 kHz
20 dBm ‘(W %nw{'%\f-ifl"i"' 2688.0

10 dém / h\
0 dBm .// \
-10 dBm f 1\
-20 dém = M\\H
-30 dBm f,\,lj

= gl e

-50 dem
CF 848.8 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1| 848.7974 MHz | 25.32 dém | ndB down | 315.77 kHz
T1 1 848.64312 MHz -0.67 dBm ndg 26.00 dB
T2 1 848.95888 MHz -0.72 dBm Q factor 2688.0
—
bl 1
L J1 | Measuring... [ | EEEEEER ™ ] 4

Date: 15.DEC. 2016 09:28:14

848.8 MHz (99% BW)

Spectrum | |mv1

Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz

& Att 40ds SWT  11.2ms @ VYBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 26.45 dBm
848.7857000 MHz
30 dBm F1 Occ Bw 241.975802420 kHz
20 dBm MM

. Ty%,rf" V"m"\wl’rg
s i
-10 dBm / H"‘

S N
-30 dBm ‘JrM
o e

i —

-50 dBm
CF 848.8 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 848.7857 MHz 26,45 dBm
T1 1 848678812 MHz 11,25 dBm occ Bw 241,97580242 kHz
T2 1 848.020788 MHz 10.70 dBm
—
| Measurina..  WANNALLLD WO ol

Date:4.JAN 2017 072030
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Report No : 16C0188R-HPUSP48V00

D DEKRA

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 3: DCS 1900 Link Mode
Date of Test 2016/12/15 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MHz) (MHz)
(MH2z) (MHz)
1850.2 0.316 0.243 N/A
1880.0 0.314 0.242 N/A
1909.8 0.316 0.242 N/A
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

1850.2 MHz (-26dB BW)

&)

Ref Level 42,00 dBm

Offset 22.00 dB & RBW 3 kHz

j ALt 30de SWT 631.8us @ VBW 3 kHz Mode Auto FFT
@ 1Pk Max
Mi[1] 22.43 dBm
1.8501867013 GHz
30 dem — ndB 26.00 dB
T Bw 315.770000000 kHz
20 dém ’fw-- ."’x""*"““ syl Q factor 5859.3
10 d8m //,r \
0 dem j \\'
-10 dBm “/ L\_‘_
o0 dam ﬂw m\\
-30 dBm 7 s
-40 dBm ““w -\"
b '"‘-{"NH\M
-50 dem
CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1] 1.850186701 GHz | 22.43 dém | ndB down | 315.77 kHz
Tl 1 1.85004242 GHz -3.57 dém ndg 26.00 dB
T2 1 1.85035818 GHz -3.58 dBm Q factor 5859.3
—
b T
[ bi ] Measuring... .III.II. A 4

Date: 15.DEC. 2016 09:26:38

Spectrum |

1850.2 MHz (99% BW)

(=)

Ref Level 42.00 dBm
| ALt 40 dB

Offset 12.00 dB @ RBW 3 kHz

SWT 11.2ms @ ¥YVBW 2 kHz Mode Sweap

®1Pk Max

30 dBm

M1[1]

20 dBm

Occ Bw
M1

o il Mg

22.63 dBm
1.8501784000 GHz
243.475652435 kHz

10 dBm

N

0 dBm

-10 dBm

-20 dBm

-30 dBm

Vid

-40 dBm

™y

T

-50 dBm

iy

CF 1.8502 GHz

10001 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value | _Function |

Function Result |

M1 1
T1 1
T2 1

1,850078112 GHz
1,850321588 GHz

18501784 GHz 22.63 dBm
2.09 dBm

8,04 dBrm

Qoo Bw

243.475052435 kHz

J|

] Measuring...

Date:4.JAN 2017 072248

—
04012017
07:22:47 8
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

1880.0 MHz (-26dB BW)

&)

Ref Level 42,00 dBm
jo ALt 30 dB

Offset 22.00 dB & RBW 3 kHz

SWT 631.8ps » VBW 3kHz Mode Auto FFT

@ 1Pk Max

30 dBém

M1[1]

20 dém

- ndB
3 By
Aol ) factor

10 dBm

VM."\\.\

23.46 dBm
1.8799989001 GHz
26.00 dB
314.070000000 kHz
5986.0

0 dém

-10 dBm

W N
/ X

-20 dBm

o Ay

WA

-30 dBm

v

-40 dBm

%,

el
aMl
50 dBm

gy
et

CF 1.88 GHz

10001 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |
1

X-value | ¥-value |  Function |

Function Result |

M1 |
T1 1
T2 1

1.87984222 GHz |
1.88015628 GHz

1.87999859 GHz 23.46 dém |
-2.57 dém

-2.52 dém

ndB down |
ndg
Q factor

314.07 kHz
26.00 dB
5986.0

b i

L S

Date: 15.DEC. 2016 09:25:24

1
J

1880.0 MHz (99% BW)

Measuring...

[ EEREEEE y

Spectrum |mv1
Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 40 de SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 23.87 dBm
1.8799854000 GHz
30 dBm L Occ Bw 241.975802420 kHz
20 dBm UJL wLNY .
T1 2
10 dBm J/ 't[i“\‘k
0 dBm f/ ’L\
-10 dBm w‘; \w
20 dem JJMM %"1\\
-30 dem Mf ‘m
0 B MWWM
-50 dBm
CF 1.88 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.8799354 GHz 23.87 dBm
T1 1 1.879879312 GHz 9.39 dBm occ Bw 241,97580242 kHz
T2 1 1.880121288 GHz .84 dBm
— —
Ji Measuring... WULRECLED 6 ]

Date:4.JAN 2017 072412
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Report No : 16C0188R-HPUSP48V00 > DE KRA

1909.8 MHz (-26dB BW)

Spectrum | ﬂ%:l

Ref Level 42,00 dém Offset 22.00 dB & RBW 3 kHz

j ALt 30de SWT 631.8us @ VBW 3 kHz Mode Auto FFT
® 1Pk Max
Mi[1] 23.40 dBm
1.9098219978 GHz
30 dem ndB 26.00 dB
'y Bw 316.270000000 kHz
20 dBm /WM“MHM{E.;CU:W 6038.6
10 dBm o] LN

'3
0 dBm /‘"'r \Y
=10 dBm ‘\"
-20 dBm MN",; \'mw
-30 dem p f \1
-40 dBm Ll H“‘ "

— Pty
-50 dem
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 1.009821998 GHz | 23.40 dBm | ndB down | 316.27 kHz
T1 1 1.90964172 GHz -2.69 dBém ndg 26.00 dB
T2 1 1.90995798 GHz -2.64 dBm Q factor 6038.6
—
bl 1
[ il | Measuring... [ | EEEEEER ™ ] 4

Date: 15.DEC. 2016 09:24:15

1909.8 MHz (99% BW)

Spectrum | |mv1

Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max

M1[1] 23.40 dBm
1.9098289000 GHz

30 dBm i Occ Bw 241.875812419 kHz

20 dBm £t pl

e
10 dem Ti, e
o Z N
/ 3
o S,

-30 dém jfj Wh"\

-40 dBm M“'M \MIM

-50 dBm

P s

CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.9098289 GHz 23,40 dBm
T1 1 1.909678812 GHz 8,35 dBm Occ Bw 241,875812419 kHz
T2 1 1.909920688 GHz 8,52 dBm

—
]—l Measuring...  JUERREECD ik “46[;:'1225“;: y
4

Date:4.JAN 2017 072537
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Report No : 16C0188R-HPUSP48V00

D DEKRA

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 5: GPRS_EGPRS 850 Link Mode
Date of Test 2011/01/20 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
824.2 0.308 0.245 N/A
836.6 0.315 0.245 N/A
848.8 0.315 0.245 N/A
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Report No :

16C0188R-HPUSP48V00

D DEKRA

824.2 MHz (-26dB BW)

Spectrum Iné:[
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 25.17 dBm
824.2200980 MHz
30 dém ‘,,;II: ndB 26.00 dB
Bw 308.170000000 kHz
20 deém ﬂ”\ﬁﬂw M"'\.r%factur 2674.6
10 dBm "( it
i e
0 dem /, \
-10 dBm J M
20 dbm /’M M&\
-30 dBm MJ"‘ .
-40 dBm WXL '“’"W'M%
-50 dBm
CF 824.2 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 824,220098 MHz 25,17 dBm ndB down 308,17 kHz
T1 1 8924.04612 MHz -0.86 dBm nde 26.00 dB
T2 1 8924.35428 MHz -0.83 dBm Q) factor 2674.6

[ Jl

| (T g

Date:19.JAN 2017 061515

Spectrum

824.2 MHz (99% BW)

(=)

Offset
SWT

Ref Level 40,00 dBm
| Att 40 dB

11.00 dB & RBW 3 kHz

11.2ms @ YBW 2 kHz Mode Sweep

@ 1Pk Max

30 dBm

M1[1]

Occ Bw

T
e
A

24.57 dBm
824.1824000 MHz
245.475452455 kHz

20 dBm

i

N2

10 dBm

NG
N,

0 dem

7 N

-10 dBm

-20 dBm

-30 dBm

i

.,

-40 dBm

e

W%

S50 dEm

CF 824.2 MHz

10001 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value \ Function

Function Result \

Tl 1
T2 1

M1 1 224.1824 MHz
224.076612 MHz
824,322088 MHz

24,57 dBm
8.70 dBm
.92 dBm

occ Bw

245,475452455 kHz

[ Jl

| UNRREEED o

Date:19.JAN 2017 042943
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Report No :

16C0188R-HPUSP48V00

D DEKRA

836.6 MHz (-26dB BW)

Spectrum Iné:[
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 24.39 dBm
836.6158984 MHz
30 dém T ndB 26.00 dB
20 dem N AM%M Bw 314.570000000 kHz
' ,J"W Mfactur 2659.6
10 dBm ""‘n fa,
U«/“J \1\12
0 dem /). \
-10 dBm '\rr)- 1.\“
20 dBm JJ‘/-"VN W"“\WL\’
-30 dBm M \‘«L‘
g g,
-50 dBm
CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 836.615898 MHz 24,39 dBm ndB down 314,57 kHz
T1 1 936.44362 MHz -1.65 dBm nde 26.00 dB
T2 1 936.75818 MHz -1.65 dBm Q) factor 2659.6

[ Jl

| (T g

Date:19.JAN 2017 061336

836.6 MHz (99% BW)
Spectrum Iné:[
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 23.39 dBm
836.5872000 MHz
30 dém M1 Occ Bw 244.,975502450 kHz
20 dBm ".'\n.nﬂx"ﬂMmmw
T1 JNJ k”l
10 dBm f“" I‘EVN\
0 dem / \
-10 dBm er '“\w
-20 dBm MM %\mk
-30 dBm s
—40 dBm W"“UN‘ W'}\.A
-50 dBm
CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function Function Result \
M1 1 836.5872 MHz 23,39 dBm
T1 1 836.477512 MHz 9.19 dBm occ Bw 244,97550245 kHz
T2 1 836.722488 MHz 7.11 dBm

[ Jl

| (T

Date:19.JAN 2017 042825
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Report No : 16C0188R-HPUSP48V00

D DEKRA

848.8 MHz (-26dB BW)

Spectrum | lnv::[
Ref Level 40.00 dém Offset 11.00 dB @ RBW 3 kHz
[ ALt 40 dB SWT 11.2 ms & YBW 3 kHz Mode Sweep
®1Pk Max
M1[1] 24.50 dBm
848.8134987 MHz
30 dém [T nde 26.00 dB
Bw 314.670000000 kHz
20 dBm it ™1
.‘.M factor 2697.5
10 dem o] b,
ol 2
0 dBm P(-r .‘\ﬂ
-10 dem N/J L\‘
o0 dBm /;«W M“"“-u\\
-30 dBm M,
-40 dBm e WM
-o0 dBm
CF 848.8 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 8458.813499 MHz 24,50 dBm ndB down 314.67 kHz
T1 1 848.64182 MHz -1.55 dBm ndB 26.00 dB
T2 1 848.95648 MHz -1.44 dBm Q factor 2697.5

[ J1

Date:19.JAN 2017 045324

848.8 MHz (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm
= Att 40 dB

Offset 11.00 dB & RBW 3 kHz

SWT 11.2ms @ YBW 2kHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm

25.55 dBm
848.8066000 MHz
245.375462454 kHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

HJ“

-40 dBm

M,

Parde T

-0 dBm

N

fach e

CF 848.8 MHz 10001 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value | Function |

Function Result

M1 1
T1 1
T2 1

848.8066 MHz
248 676912 MHz
848 022288 MHz

25.55 dBm
10,22 dBm
8.52 dBm

Qoo Bw

245,375462454 kHz

( J|

Date:19.JAN 2017 042702
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 7: DCS_EGPRS 1900_Link Mode
Date of Test 2017/01/20 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
1850.2 0.313 0.245 N/A
1880.0 0.312 0.243 N/A
1909.8 0.315 0.246 N/A
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Report No :

16C0188R-HPUSP48V00

D DEKRA

1850.2 MHz (-26dB BW)

(=)

Spectrum
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 21.37 dBm
1.8501848015 GHz
30 dém " ndB 26.00 dB
M Bw 312.570000000 kHz
20 dBm v
v Q factor 5019.3
10 dBm J“/l{ V\ML
0 dBm ﬁ'. N‘K
-10 dBm \’J/
20 dBm /‘f‘w M“-n.v\“A
-30 dBm /‘,f W
40 dBm Wﬁf M%
g kal RAEWE
CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value Function | Function Result
M1 1 1.850184802 GHz 21,37 dBm ndB down 312,57 kHz
T1 1 1.85004252 GHz -4.63 dBm nde 26.00 dB
T2 1 1.85035508 GH=z -4.60 dBm Q) factor 5919.3
( Ji | (T g
Date:19.JAN 2017 044526
1850.2 MHz (99% BW)
Spectrum Iné:[
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 21.25 dBm
1.8501844000 GHz
30 dBm M1 Occ Bw 244.675532447 kHz
20 dBm f/r"NW] " WW\““M_
10 dem /}}. e
0 dem 'f/, \
-10 dBm M/- k.m
20 dBm n}(ﬁ_n.ﬂ\"\ ""ﬂ‘mnv‘\m
-30 dBm ]ﬂ' T
-40 dBm Wﬂ" MW%
. o M
CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function Function Result \
M1 1 1.8501844 GHz 21.25 dBm
T1 1 1.850077712 GHz 7.76 dBm occ Bw 244675532447 kHz
T2 1 1.850322388 GHz 6.32 dBm

[ Jl

Date:19.JAN 2017 0418108
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Report No :

16C0188R-HPUSP48V00

D DEKRA

1880.0 MHz (-26dB BW)

(=)

Spectrum
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 21.19 dBm
1.8799860014 GHz
30 dém o ndB 26.00 dB
Y Bw 312.370000000 kHz
20 dBm it
W Wfactur 6018.5
10 dBm /‘H ‘u\%
0 dem J}?Lj \Y\-
-10 dBm \M
20 dBm J!(JWJWI"'Y\ “U.]M"Vlk
-30 dBm h
A ]
-40 dBm WI \“’\ww
MMF M
CF 1.88 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.879986001 GHz 21,19 dBm ndB down 312,37 kHz
T1 1 1.87934282 GHz -4.82 dBm nde 26.00 dB
T2 1 1.88015518 GH= -4.83 dBm Q) factor 6018.5

[ Jl

Date:19.JAN 2017 044642

1880.0 MHz (99% BW)

(=)

Spectrum
Ref Level 40,00 dém Offset 11.00 dB & RBW 3 kHz
| Att 40 dB SWT 112 ms @ YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 22.31 dBm
g 1.8800129000 GHz
30 dBm 1 Occ Bw 243.175682432 kHz
20 dBm By ..,x"
- fWN w
10 dBm f/w .Tvv\
0 dem / .\\
-10 dBm M(‘d \w
20 dBm Mﬁw 'wm
-30 dBm
) ﬂ"ﬂl LML"M
~40 dém W’\J‘ Seahon |
" S %
CF 1.88 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function Function Result \
M1 1 1.8800129 GHz 22,31 dBm
T1 1 1.879877712 GHz .41 dBm occ Bw 243,175682432 kHz
T2 1 1.880120888 GHz 6.42 dBm

[ Jl

Date:19.JAN 2017 042105
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Report No :

16C0188R-HPUSP48V00

D DEKRA

1909.8 MHz (-26dB BW)

Spectrum | lnv::[
Ref Level 40.00 dém Offset 11.00 dB @ RBW 3 kHz
[ ALt 40 dB SWT 11.2ms @ ¥YBW 2 kHz Mode Sweep
@ 1Pk Max
M1[1] 21.12 dBm
g 1.9097736026 GHz
30.dem 1 ndB 26.00 dB
v Bw 315.070000000 kHz
20 dem MWV Wfactur 6061.5
I Y
10dem f)‘,,. “’\\w
0 dBm y \{\
-10 dBm -Jr{ -LLL.‘
-20 dBm fﬂw WN
-30 dBm IJ \q\
-40 dBm Wr,-dj m*"‘w
gl [t
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 1.909773603 GHz 21.12 dBm ndB down 315.07 kHz
T1 1 1.90964242 GHz -4.89 dBm ndB 26.00 dB
T2 1 1.90995748 GHz -4.92 dBm Q factor 6061.5

[ J1

| [T T

Date:19.JAN 2017 044848

Spectrum |

1909.8 MHz (99% BW)

(=)

Ref Level 40.00 dBm
= Att 40 dB

Offset 11.00 dB & RBW 3 kHz

SWT 11.2ms @ YBW 2kHz Mode Sweep

@ 1Pk Max

21.33 dBm
1.9098458000 GHz

M1[1]

30 dBm

Occ Bw 245.875412459 kHz

20 dBm

N

T1

10 dBm

M1
¥
W W\Wkr.\‘
h’YTY’Z\‘

0 dBm

-10 dBm

-20 dBm

-30 dBm

A..""JMl

-40 dBm

Lamaa™

Mt

dbm

CF 1.9098 GHz

10001 pts Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value | Function | Function Result

M1 1
T1 1
T2 1

21.33 dBm
7.19 dBm
6,53 dBm

1,9098458 GHz
1,909677512 GHz
1,909923488 GHz

Qoo Bw 245,875412459 kHz

( J|

Date:19.JAN 2017 042418
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 9: WCDMA Band 5_Link Mode
Date of Test 2016/12/15 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
826.4 4.666 4.120 N/A
836.6 4.656 4,136 N/A
846.6 4.664 4.119 N/A
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Report No :

16C0188R-HPUSP48V00

D DEKRA

826.4 MHz (-26dB BW)

Spectrum | ﬂ%:l
Ref Level 42,00 dBm Offset 22.00 dB & RBW & kHz
j ALt 30 de SWT 1.1ms & VBW 5kHz Mode aAuto FFT
@ 1Pk Max
Mi[1] 5.87 dBm
826.976900 MHz
30 dem ndB 26.00 dB
Bw 4.665500000 MHz
20 dBm Q factor 177.3
10 dém it
e ke ik PR S5 o
0 dem ‘Hﬂ .
-10 dBm 'r ‘1
-20 dém f 1‘
-30 dBm f 1 A
i/ ¥ A .
- Y
-50 dem
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1| B826.9769 MHz | 5.87 dém | ndB down | 4.6655 MHz
Tl 1 824.0672 MHz -20.15 dém ndg 26.00 dB
T2 1 828.7328 MHz -20.19 dém Q factor 177.3
— —
[ il 1 Measuring... EEEREEN [ ™ ] 4

Date: 15.DEC. 2016 09:03:48

826.4 MHz (99% BW)

Spectrum |

(=)

Ref Level 22.00 dbm
= Att 20 dB

Offset 12.00 dB & RBW 2 kHz

SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1]

10 dBm

Occ Bw

0 dBm

-10 dBm

2.20 dBm
826.464000 MHz
4.119588041 MHz

-20 dBm [
-30 dBm

r

-40 dBm ¥
m!m

-60 dBm

-70 dBm

CF 826.4 MHz 10001 pts

Span 10.0 MHz

Marker

Type | Ref | Trc | ¥-value | Y-value \ Function |

Function Result

M1 1 826.464 MHz
Tl 1 824,350205 MHz
T2 1 828.469793 MHz

2,20 dBm
-8.31 dBm
-7.50 dBm

occ Bw

4,119528041 MHz

]_I Measuring...

Date:4.JAN 2017 073625

—
04.01.2017
07:36:25 77
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

836.6 MHz (-26dB BW)

&)

Ref Level 42,00 dBm

Offset 22.00 dB & RBW G5 kHz

j ALt 30 de SWT 1.1ms & VBW 5 kHz Mode auto FFT
@ 1Pk Max
Mi[1] 6.09 dBm
837.711900 MHz
20 dBm ndB 26.00 dB
Bw 1.655500000 MHz
20 dBm Q factor 179.9
10 dBm -
Tl L gl
0 dém F._,, T A b w
=10 dBm j/ \
-20 dBm f \
-30 dBm f\j Vu\h
-50 dem
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1| §37.7119 MHz | 6.00 dm | ndB down | 4.6555 MHz
Tl 1 834.2702 MHz -20.02 dém ndg 26.00 dB
T2 1 838,9258 MHz -20.06 dBm Q factor 179.9
L _T: J Measuring... [ EARERRLD e y

Date: 15.DEC 2016 08:53:50

Spectrum |

836.6 MHz (99% BW)

(=)

Ref Level 22.00 dbm
= Att 20 dB

Offset 12.00 dB & RBW 2 kHz

SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

10 dBm

2.32 dBm
838.338800 MHz
4.135586441 MHz

M1[1]

0 dBm

Occ Bw

[

WMF

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-

P ]

m

-60 dBm

-70 dBm

CF 836.6 MHz

10001 pts Span 10.0 MHz

Marker
Type | Ref | Trc |

¥-value | Y-value \ Function | Function Result

M1 1
Tl 1
T2 1

2,32 dBm
-6.60 dBm
-7.20 dBm

£838.3388 MHz
834.535206 MHz
838.670793 MHz

Qcc Bw 4,135586441 MHz

Il

—
04.01.2017
073429 7

Measuring...

Date:4.JAN 2017 073429
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Report No :

16C0188R-HPUSP48V00

D DEKRA

846.6 MHz (-

Spectrum |

26dB BW)

&)

Ref Level 42,00 dBm
jo ALt 30 dB

Offset 22.00 dB & RBW G5 kHz
SWT 1.1ms & VBW 5 kHz

Mode Auto FFT

@ 1Pk Max

30 dBém

Mi[1] 6.25 dBm
845.576100 MHz

ndB

20 dém

26.00 dB
By +.663500000 MHz

Q factor

10 dBm

181.3

0 dBm T

-10 dBm

-20 dBm

-30 dBm

MM

V\r‘“m

Aot

-50 dBm

" hasd

CF 846.6 MHz

10001 pts

Span 10.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value

|  Function | Function Result |

M1 1]
T1 1
T2 1

B45.5761 MHz |
8442602 MHz
B848,9238 MHz

-19.49 dBm
-19.77 dém

6.25 dBm |

ndB down |
nde
Q factor

4.6635 MHz
26.00 dB
181.3

b i

L S

Date: 15.DEC. 2016 08:52:35

1
| Measuring... | EEEEEEE 4

846.6 MHz (99% BW)

Spectrum

(=)

Ref Level 22.00 dbm
= Att 20 dB

Offset 12.00 dB & RBW 2 kHz
SWT 112 ms @ YBW 3 kHz

Mode Sweep

@ 1Pk Max

10 dBm

M1[1] 1.59 dBm

846.482000 MHz

0 dBm

-10 dBm

Occ Bw

4.118588141 MHz

-20 dBm

-30 dBm

m

-60 dBm
-70 dem
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 846,482 MHz 1.59 dBm
T1 1 844, 528207 MHz -9.17 dBm occ Bw 4,118588141 MHz
T2 1 848 646795 MHz -7.87 dBm
—
| Measurina..  WANNALLLD WO o
Date:4.JAN 2017 073129
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 11: WCDMA Band 2_Link Mode
Date of Test 2016/12/15 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
1852.4 4.674 4.127 N/A
1880.0 4.659 4,132 N/A
1907.6 4.671 4,122 N/A
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Report No :

16C0188R-HPUSP48V00

1852.4 MHz (-26dB BW)

Spectrum | ﬂ%:l
Ref Level 42,00 dBm Offset 22.00 dB & RBW & kHz
j ALt 30 de SWT 1.1ms & VBW 5kHz Mode aAuto FFT
@ 1Pk Max
Mi[1] 6.37 dBm
1.850922148 GHz
20 dBm ndB 26.00 dB
By 4.673500000 MHz
20 dBm Q factor 396.0
10 dBm Lil
i /I WW&MM "
=10 dBm ; \
=20 dBem f “i
-30 dBm A‘\f A
T L W
-50 dem
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1] 1.85092215 GHz | 6.37 dém | ndB down | 4.6735 MHz
Tl 1 1.8500622 GHz -19.74 dBém ndg 26.00 dB
T2 1 1.8547358 GHz =19,.35 dBm Q factor 396.0
bl 1
[ il | Measuring... | EEEEEEE 4

Date: 15.DEC. 2016 09:14:07

1852.4 MHz (99% BW)

Spectrum |

Ref Level 22.00 dbm

(=)

Offset 12.00 dB & RBW 2 kHz

= Att 20de SWT 112 ms & YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 3.53 dBm
1.852111000 GHz
10 dBm ey Occ Bw 4.126587341 MHz
0 dBm 1‘; v
-10 dem / (\\
-20 dBm

] \

'WM

-50 dBm
-60 dBm
-70 dem
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.852111 GHz 3,53 dBm
T1 1 1.85033421 GHz -6.42 dBm occ Bw 4.126587341 MHz
T2 1 1.85446079 GHz -5.72 dBm
= 0012017
]_I e LD e 07:56:28 7/

Date:4.JAN 2017 075628
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

1880.0 MHz (-26dB BW)

&)

Ref Level 42,00 dBm

Offset 22.00 dB & RBW G5 kHz

j ALt 30 de SWT 1.1ms & VBW 5 kHz Mode auto FFT
@ 1Pk Max
Mi[1] 6.12 dBm
1.880366963 GHz
20 dBm ndB 26.00 dB
Bw 1.658500000 MHz
20 dBm Q factor 403.6
10 dBm e
" |IIA- Ll Llw
0dem ¥ - 5
=10 dBm ] \
-20 dBm ! \
-30 dBm *VJ I""
W | \v.‘\ A i
-50 dem
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1| 1] 1.88036696 GHz | 6.12 dém | ndB down | 4.6585 MHz
Tl 1 1.8776762 GHz -20.33 dém ndg 26.00 dB
T2 1 1.8823348 GHz -19.85 dBm Q factor 403.6
bl 1
[ il | Measuring... | EEEEEEE 4

Date: 15.DEC. 2016 09:13:22

Spectrum |

1880.0 MHz (99% BW)

(=)

Ref Level 22.00 dbm
= Att 20 dB

Offset 12.00 dB & RBW 2 kHz

SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

10 dBm

M1[1]

0 dBm

Occ Bw
M1

-10 dBm

2.67 dBm
1.880296000 GHz
4.131586841 MHz

-20 dBm

-30 dBm

-40 dB

-50 dBm

-60 dBm

-70 dBm

CF 1.88 GHz

10001 pts

Span 10.0 MHz

Marker
Type | Ref | Trc |

¥-value | Y-value \ Function |

Function Result

M1 1
Tl 1
T2 1

1.880296 GHz
1.87792821 GHz
1.88205979 GHz

2,67 dBm
-7.61 dBm
-7.07 dBm

occ Bw

4,131586841 MHz

Il

Measuring...

Date:4.JAN 2017 075507

—
04.01.2017
07:55:07 7
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Report No :

16C0188R-HPUSP48V00

D DEKRA

1907.6 MHz (-26dB BW)

Spectrum |

&)

Ref Level 42,00 dBm
jo ALt 30 dB

Offset 22.00 dB & RBW G5 kHz

SWT 1.1ms & VBW 5kHz Mode Auto FFT

@ 1Pk Max

M1i[1]
30 dBém ndB
Bw
Q factor

20 dém

10 dBm

6.78 dBm
1.908697890 GHz
26.00 dB
+.670500000 MHz
408.7

0 dém

-10 dBm

[

-30 dBm

el 1

A% W

-50 dBm

CF 1.9076 GHz 10001 pts

Span 10.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |  Function |

Function Result |

M1 1] 1.90869789 GHz | [
T1 1 19052652 GHz -19.37 dém ndg

T2 1 1.9099358 GHz -19.54 dém Q factor

6.78 dém | ndB down

4.6705 MHz
26.00 dB
408.7

il 1

L S

Date: 15.DEC. 2016 09:09:20

1907.6 MHz (99% BW)

Measuring...

llllllli A y

Spectrum |mv1
Ref Level 22.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 20de SWT 112 ms & YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 4.15 dBm
1.908526900 GHz
10 dBm N’,f C Bw 4.121587841 MHz
0 dBm T 3
-10 dem f \
-20 dBm [ \
-30 dBm A[ \
-40 dBm W‘lﬂ#‘w i um
-50 dem
-60 dBm
-70 dem
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.9085269 GHz 4,15 dBm
T1 1 1.90553321 GHz -5.86 dBm occ Bw 4,121587841 MHz
T2 1 1.90965479 GHz -6.63 dBm
—
Ji Measuring... [UARELLED 96 ]

Date:4.JAN 2017 075332
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 13: WCDMA Band 2_ HSUPA Mode
Date of Test 2017/02/22 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
1852.4 4.644 4,125 N/A
1880.0 4,611 4.128 N/A
1907.6 4.672 4.124 N/A
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Report No :

16C0188R-HPUSP48V00

D DEKRA

1852.4 MHz (-26dB BW)

Spectrum Iné:[
Ref Level 37,70 dém Offset 27,70 dB @ RBW & kHz
| Att 20de SWT 40ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 5.74 dBm
230 dBm 1.852023000 GHz
ndB 26.00 dB
50 dBm Bw 4.643500000 MHz
Q factor 398.8
10 dBm B ‘
0 dBm wwww
-10 dBm f K
Tj "LE
-20 dBm { \
-30 dem ,“.V v
-50 dBm
-60 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.852023 GHz 574 dBm ndB down 4.64325 MHz
T1 1 1.8500832 GHz -20.43 dBm nde 26.00 dB
T2 1 1.8547268 GHz -20.38 dBm Q) factor 308.8

[ Jl ]

Date:22 FEB 2017 142759

1852.4 MHz (99% BW)

Spectrum

(=)

Offset 27.70 dB @ RBW 5 kHz
SWT 40 ms @ YBW & kHz

Ref Level 40,00 dBm

| Att 30 dB Mode Sweep

@ 1Pk Max

M1[1]

Occ Bw

30 dBm

5.10 dBm
1.853496900 GHz
4.124587541 MHz

20 dBm

10 dBm 1

0 dBm T

-10 dBm /

-20 dBm

-30 dBm v

-50 dBm

CF 1.8524 GHz 10001 pts

Span 10.0 MHz

Jl

Date:22 FEB 2017 141531
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D DEKRA

Report No : 16C0188R-HPUSP48V00

1880.0 MHz (-26dB BW)

Spectrum | Iné:[

Ref Level 37,70 dém Offset 27,70 dB @ RBW & kHz

| Att 20de SWT 40ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 5.99 dBm
230 dBm 1.878571100 GHz
ndB 26.00 dB
50 dBm Bw 4.610500000 MHz
Q factor 407.5
10 dBm
0 dBm
-10 dBm '“j \'
f Y
-20 dBm ( \
-30 dBm iy A
-50 dBm
-60 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.8785711 GHz 5,99 dBm ndB down 4.6105 MHz
T1 1 1.8776922 GHz -20.25 dBm nde 26.00 dB
T2 1 1.8823028 GHz -20.30 dBm Q) factor 407.5
( J1 ] WRARRRAED WG

Date:22 FEB 2017 142708

1880.0 MHz (99% BW)

Spectrum | Iné:[

Ref Level 40,00 dém Offset 27,70 dB @ RBW & kHz
| Att 30dE SWT 40ms @ YBW EkHz Mode Sweep
@ 1Pk Max

M1[1] 4.84 dBm
1.878457200 GHz
30 dBm Occ Bw 4.127587241 MHz

20 dBm

10 dBm ™1

o &Mww«wmm

- / \
/ \

-30 dBm

-50 dBm

CF 1.88 GHz 10001 pts Span 10.0 MHz
J1 G e

Date:22 FEB 2017 141436
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

1907.6 MHz (-26dB BW)

(=)

Ref Level 37.70 dBm

Offset 27.70 dB & RBW & kHz

[ Att 20dB SWT 40 ms @ ¥YBW & kHz Mode Sweep
@ 1Pk Max
M1[1] 4.93 dBm
20 dBm 1.907970000 GHz
ndB 26.00 dB
50 dBm Bw 4.671500000 MHz
Q factor 408.4H
10 dBm iy |
0dem
-10 dBm
Tj 1'{"E
-20 dBm ] \
-30 dBm m
T L * MMW@W
-50 dBm
-60 dBm
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 1.90797 GHz 4.93 dBm ndB down 4.6715 MHz
T1 1 1.9052622 GHz -21.40 dBm ndB 26.00 dB
T2 1 1.9099338 GHz -21.12 dBm Q factor 408.4

[ J1

J (T

Date:22 FEB 2017 142630

Spectrum |

1907.6 MHz (99% BW)

(=)

Ref Level 40.00 dBm
= Att 30 dB

Offset 27.70 dB & RBW 5 kHz

SWT 40 ms & YBW S kHz  Mode Sweep

@ 1Pk Max

5.46 dBm
1.906764100 GHz
4.123587641 MHz

M1[1]

Occ Bw

30 dBm

20 dBm

10 dBm

TT

0 dBm

A

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 1.9076 GHz

10001 pts Span 10.0 MHz

J|

Date:22 FEB 2017 141318

Page: 74 of 328



D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 14: WCDMA Band 2_HSDPA Mode
Date of Test 2017/02/22 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
1852.4 4.630 4124 N/A
1880.0 4.631 4,128 N/A
1907.6 4.640 4.125 N/A
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Report No :

16C0188R-HPUSP48V00

1852.4 MHz (-26dB BW)

Spectrum | Iné:[
Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 5.81 dBm
a0 dBm 1.853320900 GHz
ndB 26.00 dB
50 dBm Bw 4.629500000 MHz
Q factor 400.3
10 dBm L
o dern WMMMMWK
-10 dBm f
f ¥
-20 dBem [ |\
-30 dBm by m
“WWMN Y
-50 dem
-60 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc \ X-value Y-value \ Function \ Function Result \
M1 1 1.8533209 GHz L£.81 dBm ndB down 46295 MHz
T1 1 1.8500872 GHz -20.19 dBém ndB 26.00 dB
T2 1 1.8547188 GHz -20.24 dBm Q) factor 400.3
( J1 ] GRRRRRD W

Date:22 FEB 2017 153106

1852.4 MHz (99% BW)

Spectrum | Iné:[

Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz

@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 5.63 dBm
30 dBm 1.851479100 GHz
Occ Bw 4,123587641 MHz
20 dBm
10 dBm o

0 dBm T

- / \
N |

-30 dBm v‘\\
.'

-50 dBm

-60 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz

J1 QD W

Date:22 FEB 2017 151717
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Report No : 16C0188R-HPUSP48V00

D DEKRA

1880.0 MHz (-26dB BW)

(=)

Spectrum
Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
| Att 20 dE SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 5.41 dBm
30 dBm 1.881415900 GHz
ndB 26.00 dB
20 dBm Bw 4.630500000 MHz
Q factor 406.3

10 dBm | frit
0 dBm W%Mwﬂ'\

-10 dBm
/

-20 dBm

"o
o

30 dem mf
.i '
-50 dem
-60 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc \ X-value Y-value \ Function \ Function Result \
M1 1 1.8814159 GHz L5.41 dBm ndB down 4.6305 MHz
T1 1 1.8776812 GHz -20.70 dBém ndB 26.00 dB
T2 1 1.8823118 GHz -20.74 dBm Q) factor 406.3

[ Il ]

Date:22 FEB 2017 153036

1880.0 MHz (99% BW)

Spectrum

(=)

Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm
Occ Bw

5.90 dBm
1.879642000 GHz
4,127587241 MHz

20 dBm

10 dBm T

0 dBm

-
L

/ \

N |

—

-30 dBm v‘

-50 dBm

-60 dBm

CF 1.88 GHz 10001 pts

Span 10.0 MHz

Date:22 FEB 2017 151852

J1 QD W
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Report No :

16C0188R-HPUSP48V00

D DEKRA

1907.6 MHz (-26dB BW)

(=)

Spectrum |
Ref Level 37.70 dém Offset 27.70 dB @ RBW 5 kHz
l& Att 20dB SWT 40 ms @ YBW 5 kHz Mode Sweep
@ 1Pk Max
mM1[1] 5.75 dBm
30 dBm 1.907716000 GHz
ndB 26.00 dB
50 dBm Bw 4.639500000 MHz
Q factor 411.2
10 dBm ik
0dBm ;
-10 dBm \
‘la’r ‘5’3
-20 dBm / l\
-30 dBm
A A P g,
-50 dBm
-60 dBm
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-wvalue | _Function | Function Result |
M1 1 1.907716 GHz 5.75 dBm ndg down 4.6395 MHz
T1 1 1.9052842 GHz -20.28 dBm ndg 26.00 dB
T2 1 1.9099238 GHz -20.51 dBm Q factor 411.2

[ Jl

J (T

Date:22 FEB 2017 152954

Spectrum |

1907.6 MHz (99% BW)

(=)

Ref Level 37.70 dBm
= Att 20 dB

Offset 27.70 dB & RBW & kHz

SWT 40ms @ YBW 5kHz Mode Sweep

@ 1Pk Max

5.48 dBm
1.908947900 GHz

M1[1]

30 dBem

Occ Bw 4.124587541 MHz

20 dBm

10 dBm

1

LI ‘

0 dBm

-10 dBm

-20 dBm

-30 dBm

, mewwm

-50 dBm

-60 dBm

CF 1.9076 GHz

10001 pts Span 10.0 MHz

Jl

Date:22 FEB 2017 152009
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 15: WCDMA Band 5_HSUPA Mode
Date of Test 2017/02/22 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
824.2 4.642 4114 N/A
836.6 4.635 4,130 N/A
848.8 4.639 4,126 N/A
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Report No :

16C0188R-HPUSP48V00

826.4 MHz (-26dB BW)

Spectrum Iné:[
Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 4.68 dBm
30 dBm 827.462900 MHz
ndB 26.00 dB
50 dBm Bw 4.641500000 MHz
Q factor 178.3
10 dBm o
0 dem H,..
-10 dBm f’ \
Tj \!,2
-20 dBem ] \
-30 dBm
40 de—p m‘“"‘#“!“‘MWW
-50 dem
-60 dBm
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc \ X-value Y-value \ Function \ Function Result \
M1 1 827.4629 MHz 4.68 dBm ndB down 4.6415 MHz
T1 1 824.0812 MHz -21.64 dBm ndB 26.00 dB
T2 1 828.7228 MHz -21.28 dBm Q) factor 178.3

[ Il ]

Date:22 FEB 2017 153604

826.4 MHz (99% BW)
Spectrum [@]

Ref Level 40.00 dém
| Att 30 de
@ 1Pk Max

Offset 27.70 dB & RBW & kHz

SWT 40 ms @ YBW EkHz Mode Sweep

4.03 dBm
826.518000 MHz
4,113588641 MHz

M1[1]

Occ Bw

30 dBm

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 826.4 MHz 10001 pts Span 10.0 MHz

J1 T )

Date:22 FEB 2017 140937
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Report No :

16C0188R-HPUSP48V00

D DEKRA

836.6 MHz (-26dB BW)

(=)

Spectrum
Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 4.45 dBm
a0 dBm 836.601000 MHz
ndB 26.00 dB
50 dBm Bw 4.634500000 MHz
Q factor 180.5
10 dBm %
¥
0 dem memwmw*
-10 dBm 'ﬁ \‘
UF \2
-20 dBem { X
-30 dBm k
-40 dBm—j N,*' ll :
-50 dem
-60 dBm
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc \ X-value Y-value Function Function Result
M1 1 836.601 MHz 4,45 dBm ndB down 4.6345 MHz
T1 1 834.2832 MHz -21.39 dBm ndB 26.00 dB
T2 1 838.0178 MHz -22.16 dBm Q) factor 180.5

[ Il ]

Date:22 FEB 2017 153650

836.6 MHz (99% BW)

Spectrum

(=)

Offset 27.70 dB @ RBW & kHz
SWT 40 ms @ VBW E kHz

Ref Level 40.00 dém

| Att 30 dB Mode Sweep

@ 1Pk Max

M1[1]

Occ Bw

30 dBm

4.59 dBm
837.793900 MHz
4,129587041 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

i
‘—‘;""m"

-30 dBm

-50 dBm

CF 836.6 MHz 10001 pts

Span 10.0 MHz

Il

Date:22 FEB 2017 140838
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Report No : 16C0188R-HPUSP48V00

846.6 MHz (-26dB BW)

Spectrum | lnv::[
Ref Level 37.70 dém Offset 27.70 dB @ RBW 5 kHz
l& Att 20dB SWT 40 ms @ YBW 5 kHz Mode Sweep
@ 1Pk Max
mM1[1] 4.46 dBm
30 dBm 846.544000 MHz
ndB 26.00 dB
50 dBm Bw 4.638500000 MHz
Q factor 182.5
10 dem o
oo et e T
-10 dBm )" “
T}’ \E
-20 dBm { X
-30 dBm
-40
-50 dBm
-60 dBm
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-wvalue | _Function | Function Result |
M1 1 846.544 MHz 4.456 dBm ndg down 4.6385 MHz
T1 1 B844.2732 MHz -21.63 dBm ndg 26.00 dB
T2 1 B848.9118 MHz -21.67 dBm Q factor 1582.5

( J1 ] R WG

Date:22 FEB 2017 153730

846.6 MHz (99% BW)

Spectrum | |:%1

Ref Level 40.00 dém  Offset 27.70 dB @ RBW 5 kHz
= Att 30de SWT 40ms @ YBW 5kHz Mode Sweep
@ 1Pk Max

M1[1] 4.55 dBm
846.544000 MHz
30 dBm Occ Bw 4,125587441 MHz

20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

CF 846.6 MHz 10001 pts Span 10.0 MHz

J1 QR W6

Date:22 FEB 2017 140722
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Product LE920A4-NA
Test Item Occupied Bandwidth
Test Mode Mode 16: WCDMA Band 5_HSDPA Mode
Date of Test 2017/02/22 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2) (MHz)
(MH2z) (MH2z)
826.4 4.621 4.116 N/A
836.6 4.655 4,129 N/A
846.6 4.654 4.118 N/A
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826.4 MHz (-26dB BW)

Spectrum Iné:[
Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 4.38 dBm
30 dBm 825.973000 MHz
ndB 26.00 dB
50 dBm Bw 4.620500000 MHz
Q factor 178.8
10 dBm T
o dom MWWMMW
-10 dBm ﬂ
T] \*f
-20 dBem ’( \
-30 dBm
-40 dBm T
-50 dem
-60 dBm
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc \ X-value Y-value \ Function \ Function Result \
M1 1 825.973 MHz 4.38 dBm ndB down 46205 MHz
T1 1 824.0922 MHz -21.64 dBm ndB 26.00 dB
T2 1 828.7138 MHz -21.82 dBm Q) factor i78.8

[ Il

Date:22 FEB 2017 153401

Spectrum

826.4 MHz (99% BW)

(=)

Ref Level 37.70 dBm
| Att 20 de

Offset 27.70 dB & RBW & kHz

SWT 40 ms @ YBW EkHz Mode Sweep

@ 1Pk Max

30 dBm

M1[1]

Occ Bw

4.60 dBm
826.021000 MHz
4,115588441 MHz

20 dBm

10 dBm

M1

0 dBm

-10 dBm

-20 dBm

L™
_‘-—"-'_’—-“

-30 dBm

-40 dBrm—ry

-50 dBm

-60 dBm

CF 826.4 MHz

10001 pts

Span 10.0 MHz

Il

Date:22 FEB 2017 151037
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836.6 MHz (-26dB BW)

Spectrum [@]
Ref Level 37.70 dém Offset 27.70 dB @ RBW & kHz
@ Att 20 dB SWT 40 ms @ YBW EkHz Mode Sweep
@ 1Pk Max
M1[1] 3.73 dBm
30 dBm 835.584100 MHz
ndB 26.00 dB
20 dBm Bw 4.654500000 MHz
Q factor 179.5
10 dBm il
1
0 der s bbb,
-10 dBm ﬂ x‘

-20 dBm 7,
-30 dBm

-40 dBrm—j

-50 dem

-60 dBm

CF 836.6 MHz 10001 pts Span 10.0 MHz

Marker

Type | Ref | Trc \ X-value Y-value \ Function \ Function Result \
M1 1 835.5841 MHz 3.73 dBm ndB down 46545 MHz
T1 1 834.2742 MHz -22.41 dBm ndB 26.00 dB
T2 1 838.0288 MHz -22.85 dBm Q) factor 179.5

[ Il

Date:22 FEB 2017 153147

Spectrum

836.6 MHz (99% BW)

(=)

Ref Level 37.70 dBm

& Att 20dB  SWT

Offset 27.70 dB & RBW & kHz

40 ms & YBW & kHz

Mode Sweep

@ 1Pk Max

30 dBm

M1[1]

Occ Bw

4.75 dBm
837.410900 MHz
4,128587141 MHz

20 dBm

10 dBm

0 dBm T

M1

fﬁm

-10 dBm /
-20 dBm ;
-30 dBm ;

-40 dBrm—

-50 dBm

-60 dBm

CF 836.6 MHz

10001 pts

Span 10.0 MHz

Il

Date:22 FEB 2017 151538
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Spectrum |

846.6 MHz (-26dB BW)

(=)

Ref Level 37.70 dBm

Offset 27.70 dB & RBW & kHz

l& Att 20dB SWT 40 ms @ YBW 5 kHz Mode Sweep
®1Pk Max
mM1[1] 5.81 dBm
30 dBm 846.241000 MHz
ndB 26.00 dB
20 dBm Bw 4.653500000 MHz
Q factor 181.8
10 dBm A
0 dbm WWMNM
/ Y
-10 dBm

-20 dBm

-30 dBm

N
i inMWN\J

-50 dBm

-60 dBm

CF 846.6 MHz 10001 pts Span 10.0 MHz

Marker

Type | Ref | Trc | X-value Y-wvalue | _Function | Function Result |
M1 1 846.241 MHz 5.81 dBm ndg down 4.6535 MHz
T1 1 B44.2652 MHz -19.98 dBm ndg 26.00 dB
T2 1 548.9188 MHz -20.25 dBm Q factor 1581.8

[ Jl

| [T T

Date:22 FEB 2017 153326

Spectrum |

846.6 MHz (99% BW)

(=)

& Att

Ref Level 37.70 dBm
20 dB

Offset 27.70 dB & RBW & kHz

SWT 40ms @ YBW 5kHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBem

Occ Bw

5.36 dBm
845.224100 MHz
4,117588241 MHz

20 dBm

10 dBm

M1

0 dBm

e |

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

CF 846.6 MHz

10001 pts

Span 10.0 MHz

Jl

Date:22 FEB 2017 151351
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5. Spurious Emission At Antenna Terminals (+/- 1MHz)

5.1. Test Equipment

The following test equipments are used during the RF power output tests:

Spurious Emission At Antenna Terminals (+/- 1MHz)/ SR10-H

Instrument Manufacturer |Model No. Serial No  |Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 ETO0477 |2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06

Note: All equipments upon which need to be calibrated are with calibration period of 1 year.

5.2. Test Setup

EUT

Directional coupler

Base-Station
Simulator

Spectrum
Analyzer
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5.3.

5.4.

5.5.

Limit

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

Test Procedure

In the 1MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of

the transmitter may be employed to measure the out of band Emissions.

Uncertainty

The measurement uncertainty is defined as + 1.2 dB.
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5.6. Test Result

Product LE920A4-NA

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2016/12/15 Test Site SR10-H

Spectrum |

824.2 MHz

(=)

Ref Level 42.00 dém Offset 22,00 dB & RBW 3 kHz

j ALt 30 de  SWT 1.3ms @ VBW 3 kHz Mode Auto FFT
@ 1Pk Max
mM2[1] -15.04 dBm
823.976000 MHz
M1[1] -18.79 dBm
30dp 824.000000 MHz
20 de f \
10d

0 deém

=10 dBm

D1 -13.000 derm

-20 dBm

-30 dBm

-40 dem

L\

B —

A

L v

Bt s

CF B24.0 MHz

10001 pts

=
L= __JL

Date: 15.DEC 2016 09:38:33

Spectrum |

848.8 MHz

Span 5.0 MHz
#l
T
| Measuring... CECREN ™ ] ,%

(=)

Ref Level 42.00 dém Offset 22,00 dB & RBW 3 kHz

j ALt 30 de  SWT 1.3ms @ VBW 3 kHz Mode Auto FFT
@ 1Pk Max
mM2[1] -16.04 dBm
849.019500 MHz
M1[1] -18.81 dBm
30dp 849.000000 MHz
20 de f ‘\
10d
0 dam: J \
-10 dBm ! \,
D1 -13.000 dém ! 4=
=20 dBm \
-30 dBm \
40 dbm J \w
zﬁ ngaw W WWL TR YT

CF 849.0 MHz

10001 pts

=
L= __JL

Date: 15.DEC 2016 09:40:38

Span 5.0 MHz
]
T
T Nearurma. CIMNRIED W0 i
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Product LE920A4-NA

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/15 Test Site SR10-H

1850.2 MHz
Spectrum |

Ref Level 42.00 dém

(=)

Offset 22.00 dB & RBW 3 kHz

b ALt 30 d8 SWT 1.3 ms @ VBW 3 kHz Mode Auto FFT
@ 1Pk Max
mM2[1] -18.58 dBm
1.849982000 GHz
20 dem mM1[1] -22.06 dBm
1.850000000 GHz
20 dBm

A

0 dam: +

=10 dBm

D1 -13.000 dermr r.-ij l“|
-20 dBm ﬂt

-30 dBm ‘}

CF 1.85 GHz

10001 pts Span 5.0 MHz
aia T i !
L L | Measuring...  GRENNRN [y 73 4

Date: 15.DEC 2016 09:43:38

-40 dem

P e o=

TR TP T8 YRRV

1909.8 MHz
Spectrum |

Ref Level 42.00 dBm

(=)

Offset 22.00 dB & RBW 3 kHz

b ALt 30 dB  SWT 1.3ms & VBW 3 kHz Mode Auto FFT
@ 1Pk Max
™M2[1] -18.40 dBm
1.910003500 GHz
SR M1[1] -21.73 dBm
1.910000000 GHz
20 di

10 dBm Fx

=10 dBm

D1 -13.000 dBrry iﬂl l]
=20 dBm i R
-30 dBm

i

X Lty wrep e W‘ FRPRNRI T 1,1
CF 1.91 GHz

10001 pts Span 5.0 MHz
- ﬁ
L JL | Measuring... UMD 4

%
Date: 15.DEC 2016 09:45:02
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Product LE920A4-NA

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 5: GPRS_EGPRS 850 _Link Mode

Date of Test 2017/01/19 Test Site SR10-H

824.2 MHz
Spectrum [@

Ref Level 40.00 dBm Offset 11.00 dB @ RBW 3 kHz

j= ALt 40 dB SWT 556 ms @ YBW I kHz Mode Sweaep
@ 1Pk Max
M2[1] -14.32 dBm)|
823.978500 MHz|
30 dBm M1[1] -15.55 dBm|
824.000000 MHz|
20 dém mh

. A
|

-10 dBm f \
D1 -13.000 dBrm

3
2|

-20 dBm

-30 dBm HJ‘H
-40 dBm

-50 dBm o

e b - A
L Lkl 24

CF 824.0 MHz 10001 pts Span 5.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 824.0 MHz -15.55 dBm
M2 1 823.9785 MHz -14.32 dBm

( Jl )

Date:19.JAN 2017 06:18:08

848.8 MHz
Spectrum [@

Ref Level 40.00 dBm Offset 11.00 dB @ RBW 3 kHz
j= ALt 40 dB SWT 5.6 ms @ YBW 3 kHz
@ 1Pk Max

Mode Sweep

mz[1] -14.03 dBm)|
849.018500 MHz|
mM1[1] -16.22 dBm|
849.000000 MHz|

e

30 dBm

20 dBm

10 dem

[

-10 dBm !
D1 -13.000 dBrm ’M

-20 dBm

-30 dBm

—T ]

-40 dBm

-50 dBm

CF 849.0 MHz

Marker

Type | Ref | Trc | X-value |
M1 1 849.0 MHz -16.22 dBm
M2 1 848.0185 MHz -14.03 dBm

10001 pts Span 5.0 MHz

Y-value | Function | Function Result |

( Jl )

Date:19.JAN 2017 062012
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Product LE920A4-NA

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 7: DCS_EGPRS 1900_Link Mode

Date of Test 2017/01/19 Test Site SR10-H

Spectrum

1850.2 MHz

&

Ref Level 40.00 dBm
j= ALt 40 dB

Offset 11.00 dB. @ RBW 3 kHz

SWT 556 ms @ YBW I kHz Mode Sweaep

@ 1Pk Max

30 dBm

M2[1]

20 dBm

mM1[1]

-17.04 dBm|
1.849982500 GHz
-18.73 dBm|
1.850000000 GHz

10 dem

0 dBm

-10 dBm

-20 dBm

D1 -13.000 dBrm patl

-30 dBm

-40 dBm

-50 dBm

I R R M

-

| cF 1.85 cHz

10001 pts

Span 5.0 MHz

Marker
Type | Ref | Trc |
1

Y-value | Function |

Function Result |

M1
M2 1

1.85 GHz

. -18.73 dBm
1.849932E5 GHz

-17.04 dBm

( Jl

Date:19.JAN 2017 062247

Spectrum

1909.8 MHz

] (T

&

Ref Level 40.00 dBm
j= ALt 40 dB

Offset 11.00 dB. @ RBW 3 kHz

SWT 556 ms @ YBW I kHz Mode Sweaep

@ 1Pk Max

30 dBm

M2[1]

20 dBm

mM1[1]

-15.41 dBm|
1.910020000 GHz
-20.30 dBm|
1.910000000 GHz

10 dem

0 dBm

-10 dBm

D1 -13.000
-20 dBm

dBm f

-30 dBm

-40 dBm

-50 dBm

M

e didlld ]
¥

i MMMM

CF 1.91 GHz

10001 pts

Span 5.0 MHz |

Marker
Type | Ref | Trc |
1

Y-value | Function |

Function Result |

M1
M2 1

-20.30 dBm

1.91002 GHz -15.41 dBm

( Jl

Date:19.JAN 2017 062446

J (T
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Product LE920A4-NA

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)
Test Mode Mode 9: WCDMA Band 5_Link Mode

Date of Test 2016/12/15 ’Test Site

|SR10-H

826.4 MHz

Spectrum | “;-I‘
Ref Level 30.00 dBm  Offset 22.00 dB & RBW 5 kHz
o ALt 30 dB @ SWT 100 ms & VBW 5kHz Mode Auto FFT
@ 1Pk Max
M2[1] -29.49 dBm
823.88000 MHz
20 dBm M1[1] 31.18 dBm
824.00000 MHz
10 dBm
0 dém [" \\
-10 dBm t
01 000 dem \
-20 dBm
| i
-30 dBm ﬂ'
<o o W
B L '“““‘f osseasmaivinil]
-60 dBm
CF 824.0 MHz 10001 pts Span 30.0 MHz
mn
. .

Date: 15.DEC 2016 10:11:34

Spectrum |

Measuring...

846.6 MHz

R we P

(=)

Ref Level 30.00 dBm

Offset 22.00 dB & RBW 5 kHz

o att 30dB @ SWT  100ms @ VBW 5kHz  Mode Auto FFT
@ 1Pk Max
mMz[1] ~29.59 dBm
B849.18600 MHz
20 dbm Mi[1] -28.69 dBm
849.00000 MHz
10 dBm
0 dem i \
/ .|
-10 dBm r |
01 000 dBrmr ‘
-20 dbm
J "We
-30 dem f 14
-40 dBm JM
S .. Mf'““- NS ST
-60 dBm

CF 849.0 MHz

10001 pts

"

L L

Date: 15.DEC 2016 10:13:06

Measuring...

Span 30.0 MHz

R we P
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Product LE920A4-NA

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 11: WCDMA Band 2_Link Mode

Date of Test 2016/12/15 | Test Site |SR10-H

1852.4 MHz

Spectrum | “;-I‘
Ref Level 30.00 dBm Offset 22.00 dB & RBW 5 kHz
o Att 30 dB & BWT 100 ms & VBW 5kHz Mode auto FFT
@ 1Rm Max
m2[1] -17.89 dBm
1.85019700 GHz
20 dBm Mi[1] -17.34 dBm
1.85020000 GHz
10 dBm
0 dém
-10 dBm 3
D1 000 dBm I". \1
¥ |
-20 dem ||
-30 dBm
da il I
-40 dBm |
=50 dBm rd \" ‘\fh\“
bt . e
CF 1.8502 GHz 10001 pts SEGI’! 30.0 MHz
i
L L Measuring...  NURLLLCHD W6 4

Date: 15.DEC 2016 10:05:20

Spectrum |

1907.6 MHz

(=)

o Att 30 dB & BWT

Ref Level 30.00 dBm Offset 22.00 dB & RBW 5 kHz

100 ms & VBW 5kHz Mode auto FFT

@ 1Rm Max

20 dBm

M2[1]

10 dBm

M1[1]

-17.47 dBm
1.90980300 GHz
-17.34 dBm
1.90980000 GHz

0 dém

-10 dBm

-20 dem

-30 dBm

—t—1 |

-40 dBm

=50 dBm """'ﬂ

=L [

et

CF 1.9098 GHz

10001 pts

™

L L

Date: 15.DEC 2016 10:07:10

Measuring...

Span 30.0 MHz

R we P
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6. Spurious Emission

6.1. Test Equipment
The following test equipments are used during the radiated emission test:
Conducted Spurious Emission /SR10-H

Instrument Manufacturer  [Model No. Serial No Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 ETO00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06

Radiated Spurious Emission /CB4-H

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Test Receiver R&S ESCS 30 836858/022  |2018/01/14
Multisystem UE Tester Japan radio NJZ-2000 ETO0477 2017/09/19
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Pre-Amplifier DEKRA AP-025C CHM-0706049 |2017/12/18
Bilog Antenna Schaffner CBL6112B 2797 2017/08/14
Pre-Amplifier EMCI EMC0031835 980233 2018/02/02
Horn Antenna Schwarzbeck [BBHA 9120 D639 2017/06/29

Note: 1. All equipments that need to be calibrated are with calibration period of 1 year.
2. EIRP = Substitution Level + Substitution Antenna Gain - Cable Loss.

6.2. Test Setup
Conducted Spurious Measurement:

| Base-Station
Simulator

Directional coupler

EUT 4
Spectrum

Analyzer

Page: 95 of 328



Report No : 16C0188R-HPUSP48V00

Radiated Spurious Measurement:

Imtogm (Antenna Tower)
Antennna
I
T | | =1 AI_.IJ
8oem M 3m | —
(Turntable) ' S —
“==p  GroundPlane (171000 RRUSCIRI =
Spectrum Analyzer| =+ oo | I ICOntrollerF—

L 1

6.3. Limit

6.4.

The power of any emission outside of the authorized operating frequency ranges must be

attenuated below the transmitting power (P) by a factor of at least 43 + 10log (P) dB.

Test Procedure

Conducted Spurious Measurement:

a)
b)

c)
d)
e)

Place the EUT on a bench and set it in transmitting mode.

Connect a low loss RF cable from the antenna port to a spectrum analyzer and BASE
STATION SIMULATOR by a Directional Couple.

EUT Communicate with BASE STATION SIMULATOR then selects a channel for testing.
Add a correction factor to the display of spectrum, and then test.

The resolution bandwidth of the spectrum analyzer was set at 1 MHz, sufficient scans
were taken to show the out of band Emission if any up to 10" harmonic.

Radiated Spurious Measurement:

a)

The measurement is divided into the Preliminary Measurement and the Final
Measurement. The suspected frequencies are searched for in Preliminary Measurement
with the measurement antenna kept pointed at the source of the emission both in azimuth
and elevation, with the polarization of the antenna oriented for maximum response. The
antenna is pointed at an angle towards the source of the emission, and the EUT is rotated
in both height and polarization to maximize the measured emission. The emission is kept
within the illumination area of the 3 dB bandwidth of the antenna. The worst radiated

emission is measured on the Final Measurement.
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6.5.

b)

c)

d)

)

h)

p)

a)

The EUT shall be placed at the specified height on a support, and in the position closest
to normal use as declared by provider.

The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter

The output of the test antenna shall be connected to the measuring receiver.

The transmitter shall be switched on and the measuring receiver shall be tuned to the
frequency of the transmitter under test.

The test antenna shall be raised and lowered through the specified range of height until a
maximum signal level is detected by the measuring receiver.

The transmitter shall then be rotated through 360° in the horizontal plane, until the
maximum signal level is detected by the measuring receiver.

The test antenna shall be raised and lowered again through the specified range of height
until a maximum signal level is detected by the measuring receiver.

The maximum signal level detected by the measuring receiver shall be noted.

The transmitter shall be replaced by a substitution antenna.

The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.
The substitution antenna shall be connected to a calibrated signal generator.

If necessary, the input attenuator setting of the measuring receiver shall be adjusted in
order to increase the sensitivity of the measuring receiver.

The test antenna shall be raised and lowered through the specified range of height to
ensure that the maximum signal is received.

The input signal to the substitution antenna shall be adjusted to the level that produces a
level detected by the measuring receiver, that is equal to the level noted while the
transmitter radiated power was measured, corrected for the change of input attenuator
setting of the measuring receiver.

The measurement shall be repeated with the test antenna and the substitution antenna
orientated for horizontal polarization.

The measure of the effective radiated power is the larger of the two levels recorded at the
input to the substitution antenna, corrected for gain of the substitution antenna if
necessary.

The frequency range was checked up to 10" harmonic.

Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement + 1.2 dB, for

Radiated Power Measurement + 3.2 dB

Page: 97 of 328



Report No : 16C0188R-HPUSP48V00 > DE KRA

6.6. Test Result
Conducted Test

Product LE920A4-NA

Test Item Spurious Emission

Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2016/12/15 Test Site SR10-H

824.2 MHz

Spectrum | u%:tl

Ref Level 42.00 dBm Offset 22.00 dB & RBW 1 MHz

j Att 30 dB & SWT 80 ms @ VBW 1 MHz Mode aAuto Sweep
@ 1Pk Max

M1[1] 32.87 dBm
M3 823.890 MHz
v

30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

MWMWMWW

-40 dBm

-50 dBm

CF 4.500015 GHz 10001 pts Span 8.99997 GHz

[ I j Measuring... III.IIII' AL
Date: 15.DEC.2016 10:46:46

%
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Spectrum |

836.6 MHz

&

Ref Level 42.00 dBm
j Att 30 de @ SWT

Offset 22.00 d& & RBW 1 MHz

S0 ms & VBW 1 MHz Mode Auto Sweep

@ 1Pk Max

32.17 dBm

M
T

M1[1]
836.490 MHz

30 dBm

20 dBm

10 dém

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

CF 4.500015 GHz

10001 pts Span 8.99997 GHz

ST
4

J Measuring...

—_—
BEERERN | N y

Date: 15.DEC.2016 10:46:11

Spectrum |

848.8 MHz

&

Ref Level 42,00 dBm
j Att 30 dB @ SWT

Offset 22.00 dB & RBW 1 MHz

80 ms & VBW 1 MHz Mode Auto Sweep

@ 1Pk Max

32.30 dBm

M1[1]
849.090 MHz

30 dBm

20 dBm

10 dalll

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

CF 4.500015 GHz

10001 pts

Span 8.99997 GHz
P—

)|

Measuring...

RN e /

Date: 15.DEC.2016 10:45:34
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Product LE920A4-NA

Test Item Spurious Emission

Test Mode Mode 3: DCS 1900 Link Mode

Date of Test 2016/12/15 Test Site SR10-H

1850.2 MHz

Spectrum | u%:tl

Ref Level 42.00 dBm Offset 22.00 d& & RBW 1 MHz
j Att 30 dB @ SWT 80 ms & VBW 1 MHz Mode Auto Sweep
@ 1Pk Max

M1[1] 29.28 dBm
1.85010 GHz

30 dBm

20 dBm

1D dBlll

0 dem

-10 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts Stop 20.0 GHz
Y T
H ] Measuring... .llll...' AL %

Date: 15.DEC.2016 10:43:50
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1880.0 MHz

Spectrum | :%:ll

Ref Level 42.00 dBm Offset 22.00 d& & RBW 1 MHz
j Att 30 dB @ SWT 80 ms & VBW 1 MHz Mode Auto Sweep
@ 1Pk Max

M1[1] 29.76 dBm
1.88000 GHz

30 dBm

20 dBm

10 dalll

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts Stop 20.0 GHz
e

| =
H | Measuring... om0 e y

Date: 15.DEC.2016 10:43:01

1909.8 MHz

Spectrum | :%:ll

Ref Level 42.00 dBm Offset 22.00 d& & RBW 1 MHz
j Att 30 dB @ SWT 80 ms & VBW 1 MHz Mode Auto Sweep
@ 1Pk Max

M1[1] 29.55 dBm
1.91000 GHz

30 dBm

20 dBm

10 dalll

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts Stop 20.0 GHz
P—

]
" .
H | Measuring... HERERENED W y

Date: 15.DEC.2016 10:42:11
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D DEKRA

Report No : 16C0188R-HPUSP48V00
Product LE920A4-NA
Test Item Spurious Emission
Test Mode Mode 5: GPRS_EGPRS 850 _Link Mode
Date of Test 2017/01/19 Test Site SR10-H
824.2 MHz
Spectrum | [%]
Ref Level 40.00 dBm Offset 11.00 dB & RBW 1 MHz
j@ Att 40 dB SWT 36 ms @ YBW 1MHz Mode Sweep
@ 1Pk Max
Mi[1] 31.05 dBm
I+11) 824.795 MHz
20 dBm T
20 dBm
10 dBm
0 dBm
-10 dBm
01 -13.000 dBm
-20 dBm

-40 dBm

-50 dBm

Start 30.0 kHz

10001 pts Stop 9.0 GHz

J1

(| CECEECEN

Date:19.JAN 2017 043235

Page: 102 of 328



Report No : 16C0188R-HPUSP48V00

D DEKRA

Spectrum |

836.6 MHz

=

j& Att 40 dB SWT

Ref Level 40,00 dém  Offset 11.00 dB & RBW 1 MHz
3Ems @ VBW 1 MHz Mode Sweep

@ 1Pk Max

I 1
30 dBm

M1[1]

30.82 dBm
836.494 MHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 kHz

10001 pts

Stop 9.0 GHz

J1

)

Date:19.JAN 2017 043415

Spectrum |

848.8 MHz

=

j& Att 40 dB SWT

Ref Level 40,00 dém  Offset 11.00 dB & RBW 1 MHz
3Ems @ VBW 1 MHz Mode Sweep

@ 1Pk Max

5]
30 dBm

M1[1]

31.01 dBm
849.092 MHz

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 kHz

10001 pts

Stop 9.0 GHz

J1

Date:19.JAN 2017 043459
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Product LE920A4-NA

Test Item Spurious Emission

Test Mode Mode 7: DCS_EGPRS 1900_Link Mode

Date of Test 2017/01/19 Test Site SR10-H

1850.2 MHz

Spectrum | In%-:[ I

Ref Level 40,00 dém Offset 11.00 dB & RBW 1 MHz

j@ Att 40 dB SWT 79.9ms @ YVBW 1MHz Mode Sweep
@ 1Pk Max

M1[1] 28.44 dBm

. 1.85008 GHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

WMWMWWWW

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts

I QAR W

Date:19.JAN 2017 044221

Stop 20.0 GHz
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Report No : 16C0188R-HPUSP48V00

1880.0 MHz

Spectrum | In%:[ I

Ref Level 40,00 dém  Offset 11.00 dB & RBW 1 MHz
j@ Att 40 dB SWT 79.9ms @ YVBW 1MHz Mode Sweep
@ 1Pk Max

M1[1] 28.71 dBm
1.88004 GHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts Stop 20.0 GHz

I ] QD e

Date:19.JAN 2017 044135

1909.8 MHz

Spectrum | In%:[ I

Ref Level 40,00 dém  Offset 11.00 dB & RBW 1 MHz
j@ Att 40 dB SWT 79.9ms @ YVBW 1MHz Mode Sweep
@ 1Pk Max

M1[1] 28.34 dBm
1.90999 GHz
30 dBm

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBrm

-20 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts Stop 20.0 GHz

I )

Date:19.JAN 2017 044034
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Report No : 16C0188R-HPUSP48V00

D DEKRA

Product LE920A4-NA
Test Item Spurious Emission
Test Mode Mode 9: WCDMA Band 5_Link Mode
Date of Test 2016/12/15 Test Site SR10-H
826.4 MHz
Spectrum | [@
Ref Level 42.00 dBm Offset 22.00 d& & RBW 1 MHz
j Att 30 dB @ SWT 80 ms & VBW 1 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 22.24 dBm
827.490 MHz
30 dem
20 dBm ]
10 dBm
0 dem
-10 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

CF 4.500015 GHz

10001 pts

Span 8.99997 GHz

)

Date: 15.DEC.2016 10:24:21

Measuring...

| R N y
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

836.6 MHz

&

Ref Level 42,00 dBm
j Att 30 dB @

Offset 22.00 dB & RBW 1 MHz

SWT 80 ms & VBW 1 MHz Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1] 22.26 dBm

837.390 MHz

20 dBm

10 dalll

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

CF 4.500015 GHz

10001 pts Span 8.99997 GHz

)|

Measuring...

Date: 15.DEC.2016 10:23:21

Spectrum |

QERRRED e y

846.6 MHz

&

Ref Level 42,00 dBm
j Att

Offset 22.00 dB & RBW 1 MHz
30 dB & SWT

80 ms & VBW 1 MHz Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1] 22.57 dBm

845.490 MHz

20 dBm

10 dalll

0 dem

-10 dBm

D1 -13.000 dBm

-20 dBm

-40 dBm

-50 dBm

CF 4.500015 GHz

10001 pts Span 8.99997 GHz

)|

Measuring...

Date: 15.DEC.2016 10:21:39

%
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Product LE920A4-NA

Test Item Spurious Emission

Test Mode Mode 11: WCDMA Band 2_Link Mode

Date of Test 2016/12/15 Test Site SR10-H

1852.4 MHz

Spectrum | u%:l

Ref Level 42.00 dBm Offset 22.00 dB & RBW 1 MHz
j Att 30 dB & SWT 80 ms & VBW 1 MHz Mode Auto Sweep

@ 1Pk Max

M1[1] 23.09 dBm
1.85210 GHz

30 dBm

V‘

20 dBm

10 dBm

0 dem

-10 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

Start 30.0 MHz 10001 pts Stop 20.0 GHz
H J‘ Measuring... [{RRREECLD 6 y

Date: 15.DEC.2016 10:39:28
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

1880.0 MHz

&

Ref Level 42,00 dBm
j Att

30 dB & SWT

Offset 22.00 dB & RBW 1 MHz
80 ms & VBW 1 MHz

Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1]

23.32 dBm
1.87800 GHz

20 dBm

10 dalll

0 dem

-10 dBm

-20 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

Start 30.0 MHz

10001 pts

Stop 20.0 GHz

)|

Measuring...

Date: 15.DEC.2016 10:38:38

Spectrum |

1907.6 MHz

QERRRED e y

&

Ref Level 42,00 dBm
j Att

30 dB & SWT

Offset 22.00 dB & RBW 1 MHz
80 ms & VBW 1 MHz

Mode Auto Sweep

@ 1Pk Max

30 dBm

M1[1]

23.55 dBm
1.90600 GHz

20 dBm

10 dalll

0 dem

-10 dBm

-20 dBm

D1 -13.000 dBm

-40 dBm

-50 dBm

Start 30.0 MHz

10001 pts

Stop 20.0 GHz

)|

Measuring...

Date: 15.DEC.2016 10:32:37

| R N y
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Product LE920A4-NA

Test Item Spurious Emission

Test Mode Mode 13: WCDMA Band 2_ HSUPA Mode

Date of Test 2017/02/22 Test Site SR10-H

1852.4 MHz

Spectrum | In%-:[ I

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz
| Att 20 dB SWT 79.9ms @ YBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 22.13 dBm
20 dBm 1.85410 GHz

R
¥

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
Start 30.0 MHz 10001 pts

I I X

Date:22 FEB 2017 142223

Stop 20.0 GHz
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D DEKRA

Report No : 16C0188R-HPUSP48V00

1880.0 MHz

Spectrum | In%:[ I

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz
| Att 20 dB SWT 79.9ms @ YBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1] 22.20 dBm

30 dBm 1.88000 GHz

I 1
|

20 dBm

10 dBm

0 dem

-10 dBm

L1 -13.000 dBm

-20 dBm

-30, dBm

-40 dBm

-50 dBm

-60 dBm
Start 30.0 MHz 10001 pts Stop 20.0 GHz

I ] QD W6

Date:22 FEB 2017 142201

1907.6 MHz

Spectrum | In%:[ I

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz
| Att 20 dB SWT 79.9ms @ YBW 1 MHz Mode Sweep

@ 1Pk Max

M1[1] 22.00 dBm

30 dBm 1.90800 GHz

20 dBm

10 dBm

0 dem

-10 dBm

L1 -13.000 dBm

-20 dBm |

-40 dBm

-50 dBm

-60 dBm
Start 30.0 MHz 10001 pts Stop 20.0 GHz

I I T

Date:22 FEB 2017 142120

Page: 111 of 328



Report No : 16C0188R-HPUSP48V00 > DE KRA

Product LE920A4-NA

Test Item Spurious Emission

Test Mode Mode 14: WCDMA Band 2_HSDPA Mode

Date of Test 2017/02/22 Test Site SR10-H

1852.4 MHz

Spectrum | In%-:[ I

Ref Level 37,70 dem Offset 27.70 dB & RBW 1 MHz
j& Attt 20dB SWT 2.9 ms @ YBW 1 MHz Mode Sweep
@ 1Pk Max

M1[1] 23.16 dBm
20 dBm 1.85410 GHz

R
¥

20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBrm

-20 dBm

-30,HBm

-40 dBm

-50 dBm

-60 dBm
Start 30.0 MHz 10001 pts

I @D W

Date:22 FEB 2017 150111

Stop 20.0 GHz
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Spectrum |

1880.0 MHz

=

Ref Level 37.70 dBm
| Att 20 dB

Offset 27.70 dB @ RBW 1 MHz

SWT 79.9ms @ VYVBW 1 MHz Mode Sweep

@ 1Pk Max

30 dBm

23.08 dBm
1.88000 GHz

M1[1]

I 1
|

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000

dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

Start 30.0 MHz

10001 pts Stop 20.0 GHz

J1

] TI™]

Date:22 FEB 2017 145934

Spectrum |

1907.6 MHz

=

Ref Level 37.70 dBm
| Att 20 dB

Offset 27.70 dB @ RBW 1 MHz

SWT 79.9ms @ VYVBW 1 MHz Mode Sweep

@ 1Pk Max

30 dBm

22.66 dBm
1.90600 GHz

M1[1]

5]
|

20 dBm

10 dBm

0 dem

-10 dBm

01 -13.000

dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

Start 30.0 MHz

10001 pts Stop 20.0 GHz

J1

Date:22 FEB 2017 145838
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D DEKRA

Report No : 16C0188R-HPUSP48V00
Product LE920A4-NA
Test Item Spurious Emission
Test Mode Mode 15: WCDMA Band 5_ HSUPA Mode
Date of Test 2017/02/22 Test Site SR10-H
826.4 MHz
Spectrum | [%]
Ref Level 37.70 dém Offset 27.70 dBé @ RBW 1 MHz
j& Attt 20dB SWT 79.9ms @ YVBW 1MHz Mode Sweep
@ 1Pk Max
Mi[1] 21.11 dBm
20 dBm 827.70 MHz
M1
20 c‘rBrn
10 gBm
0 dgjm
-10 HBm
01 -12.000 dBm
-20 HBm
-30 HBri—
-40 dBm
-50 dBm
-60 dBm
Start 30.0 MHz 10001 pts Stop 20.0 GHz
Ji CNRRNENED

Date:22 FEB 2017 143523
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Report No : 16C0188R-HPUSP48V00

D DEKRA

jo Att

Spectrum |

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz

836.6 MHz

=

20dB SWT 79.9ms @ YVBW 1MHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm
11
¥

20 dem

21.45 dBm
837.70 MHz

10 dBm

0 dBjm

-10 dBm

L1 -13.000 dBm

-20 fBm

-30 gBm—jy

-40 dBm

-50 dBm

-60 dBm

Start 30.0

MHz

10001 pts

Stop 20.0 GHz

J1

)

Date:22 FEB 2017 143623

jo Att

Spectrum |

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz
20dB SWT 79.9ms @ YVBW 1MHz Mode Sweep

846.6 MHz

=

@ 1Pk Max

M1[1]

30 dBm
11
¥

21.74 dBm
845.70 MHz

20 dem

10 dBm

0 dBjm

-10 dBm

L1 -13.000 dBm

-30 gBm—j

-40 dBm

-50 dBm

-60 dBm

Start 30.0

MHz

10001 pts

Stop 20.0 GHz

J1

Date:22 FEB 2017 143657

Page: 115 of 328



D DEKRA

Report No : 16C0188R-HPUSP48V00
Product LE920A4-NA
Test Item Spurious Emission
Test Mode Mode 16: WCDMA Band 5_ HSDPA Mode
Date of Test 2017/02/22 Test Site SR10-H
826.4 MHz
Spectrum | [%]
Ref Level 37.70 dém Offset 27.70 dBé @ RBW 1 MHz
j& Attt 20dB SWT 79.9ms @ YVBW 1MHz Mode Sweep
@ 1Pk Max
Mi[1] 21.61 dBm
20 dBm 827.70 MHz
M1
¥
20 gBm
10 gBm
0 dgjm
-10 HBm
01 -12.000 dBm
-20 HBm
-30 HBrm—
-40 dBm
-50 dBm
-60 dBm
Start 30.0 MHz 10001 pts Stop 20.0 GHz
Ji CNRRNENED

Date:22 FEB 2017 150905
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Report No : 16C0188R-HPUSP48V00

D DEKRA

jo Att

Spectrum |

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz

836.6 MHz

=

20dB SWT 79.9ms @ YVBW 1MHz Mode Sweep

@ 1Pk Max

M1[1]

30 dBm
11
¥

20 dem

21.55 dBm
837.70 MHz

10 dBm

0 dBjm

-10 dBm

L1 -13.000 dBm

-20 fBm

-30 HBm—j

-40 dBm

-50 dBm

-60 dBm

Start 30.0

MHz

10001 pts

Stop 20.0 GHz

J1

)

Date:22 FEB 2017 150842

jo Att

Spectrum |

Ref Level 37.70 dBm Offset 27.70 dB @ RBW 1 MHz
20dB SWT 79.9ms @ YVBW 1MHz Mode Sweep

846.6 MHz

=

@ 1Pk Max

M1[1]

30 dBm

11
¥

22.39 dBm
845.70 MHz

20 dem

10 dBm

0 dBjm

-10 dBm

L1 -13.000 dBm

-20 dBm

-30 gBm—jy

-40 dBm

-50 dBm

-60 dBm

Start 30.0

MHz

10001 pts

Stop 20.0 GHz

J1

Date:22 FEB 2017 150801
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Radiated Test
30MHz-1GHz Spurious

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 1: GPRS 850 Link Mode

120.0 -

1100

100.0 -

0.0

80.0 -

0.0

60.0 -

50,0

T o N —

Level(dBu¥im)

300-
200-
100
0o
20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)
1 38.972 25.499 5.654 31.152 -8.848 40.000 QUASIPEAK
2 287.813 22.197 11.573 33.770 -12.230 46.000 QUASIPEAK
3 341.257 23.749 11.975 35.725 -10.275 46.000] QUASIPEAK
4 383.984 25.116 11.709 36.824 -9.176 46.000 QUASIPEAK
5 * 458.913 26.688 11.870 38.558 -7.442 46.000 QUASIPEAK
6 571.912 28.264 10.103 38.367 -7.633 46.000] QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 1: GPRS 850 Link Mode

120.0 -

1100

100.0 -

0.0

80.0 -

0.0

60.0 -

50,0
T o N —

20,0

Level(dBu¥im)

20.0 -

10.0 |

0.0-|

20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1 56.140 14.948 17.361 32.310 -7.690 40.000 QUASIPEAK

2| * 95.423 17.805 19.644 37.449 -6.051 43.500 QUASIPEAK

3 283.303 22.115 14.139 36.254 -9.746 46.000] QUASIPEAK

4 316.087 22.938 14.078 37.016 -8.984 46.000 QUASIPEAK

5 487.866 27.186 10.128 37.314 -8.686 46.000 QUASIPEAK

6 556.926 28.084 10.911 38.995 -7.005 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode

120.0 -

1100

100.0 -

0.0

80.0 -

0.0

60.0 -

50,0
T o N —

20,0

Level(dBu¥im)

20.0 -

10.0 |

0.0-|

20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1 47.993 17.707 11.946 29.653 -10.347 40.000 QUASIPEAK

2 432.190 26.212 7.127 33.339 -12.661 46.000 QUASIPEAK

3 527.828 27.732 7.671 35.403 -10.597 46.000] QUASIPEAK

4 630.254 28.883 6.508 35.391 -10.609 46.000] QUASIPEAK

5 718.472 29.741 6.696 36.438 -9.562 46.000 QUASIPEAK

6] * 829.143 31.032 5.688 36.720 -9.280 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode

120.0 -

1100

100.0 -

0.0

80.0 -

0.0

60.0 -

50,0
T o N —

20,0

Level(dBu¥im)

20.0 -

10.0 |

0.0-|

20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1| * 57.159 14.688 17.068 31.756 -8.244 40.000 QUASIPEAK

2 112.009 20.072 14.323 34.395 -9.105 43.500] QUASIPEAK

3 374.478 24.811 7.939 32.751 -13.249 46.000] QUASIPEAK

4 527.537 27.729 7.641 35.370 -10.630 46.000 QUASIPEAK

5 667.792 29.231 7.049 36.280 -9.720 46.000 QUASIPEAK

6 785.835 30.528 6.169 36.697 -9.303 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 3: DCS 1900_Link Mode

120.0 -

1100

100.0 -

0.0

80.0 -

0.0

60.0 -

50,0

T o O —

Level(dBu¥im)

1|
z0.0]
200
10.0]
D'z?ui.c'luu 100 000 200000 300000 200000 500000 600000 700000 800000 900000 1000 000
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 38.535 25.457 7.430 32.887 -7.113 40.000f QUASIPEAK
2| * 91.104 16.809 21.497 38.305 -5.195 43.500f QUASIPEAK
3 383.918 25.113 8.715 33.828 -12.172 46.000f QUASIPEAK
4 527.948 27.734 11.784 39.518 -6.482 46.000 QUASIPEAK
5 633.765 28.916 7.903 36.818 -9.182 46.000 QUASIPEAK
6 773.819 30.382 6.905 37.287 -8.713 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20
Limit : FCC_CLASS_B_03M_QP Margin : 6
Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900_Link Mode
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Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 * 56.187 14.937 19.111 34.048 -5.952 40.000f QUASIPEAK
2 99.154 18.666 16.625 35.290 -8.210 43.500f QUASIPEAK
3 379.553 24.973 7.755 32.729 -13.271 46.000f QUASIPEAK
4 527.948 27.734 7.273 35.007 -10.993 46.000f QUASIPEAK
5 707.865 29.623 7.700 37.322 -8.678 46.000 QUASIPEAK
6 829.685 31.038 7.148 38.186 -7.814 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 4: DCS 1900_lIdle Mode
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20.000 100000 200000 200000 400000 Fr:qDEéEES He 600000 700000 200000 000000 1000 .00
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 38.438 25.448 5.381 30.829 -9.171 40.000f QUASIPEAK

2 410.493 25.816 6.653 32.469 -13.531 46.000f QUASIPEAK

3 520.286 27.641 6.342 33.983 -12.017 46.000f QUASIPEAK

4 665.480 29.210 6.662 35.872 -10.128 46.000f QUASIPEAK

5 779.347 30.449 6.474 36.923 -9.077 46.000f QUASIPEAK

6| * 839.869 31.156 6.217 37.372 -8.628 46.000f QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 4: DCS 1900_lIdle Mode
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Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 * 56.090 14.962 18.507 33.468 -6.532 40.000 QUASIPEAK

2 99.251 18.688 15.984 34.672 -8.828 43.500 QUASIPEAK

3 459.182 26.693 7.077 33.770 -12.230 46.000f QUASIPEAK

4 545.794 27.950 6.883 34.833 -11.167 46.000f QUASIPEAK

5 638.517 28.960 6.898 35.858 -10.142 46.000f QUASIPEAK

6 824.642 30.981 6.399 37.380 -8.620 46.000f QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1 44.646 19.933 13.954 33.887 -6.113 40.000f QUASIPEAK

2 131.457 20.601 14.418 35.019 -8.481 43.500] QUASIPEAK

3 242.080 21.056 16.273 37.329 -8.671 46.000] QUASIPEAK

4 370.598 24.688 13.040 37.728 -8.272 46.000 QUASIPEAK

5 * 507.798 27.490 12.982 40.472 -5.528 46.000 QUASIPEAK

6 645.725 29.027 11.294 40.321 -5.679 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20
Limit : FCC_CLASS_B_03M_QP Margin : 6
Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 5: GPRS EGPRS 850 Link Mode
1200,
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D'z?ui.c'luu 100 000 200000 300000 200000 500000 600000 700000 800000 900000 1000 000
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MH2) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 64.529 14.026 19.228 33.254 -6.746 40.000] QUASIPEAK
2 239.984 20.935 14.118 35.053 -10.947 46.000] QUASIPEAK
3 371.406 24.713 12.052 36.766 -9.234 46.000] QUASIPEAK
4 422.423 26.034 11.728 37.762 -8.238 46.000f QUASIPEAK
5 571.788 28.263 9.987 38.250 -7.750 46.000f QUASIPEAK
6| * 691.862 29.452 10.479 39.931 -6.069 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

Page: 127 of 328




Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H-H_FCC_EFS_S2_30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 6: GPRS_EGPRS 850_Idle Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1] * 44.840 19.762 14.112 33.874 -6.126 40.000f QUASIPEAK

2 131.064 20.611 7.861 28.472 -15.028 43.500] QUASIPEAK

3 431.928 26.207 7.962 34.169 -11.831 46.000f QUASIPEAK

4 527.948 27.734 8.373 36.107 -9.893 46.000] QUASIPEAK

5 687.982 29.417 7.221 36.638 -9.362 46.000] QUASIPEAK

6 877.889 31.591 7.504 39.095 -6.905 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 6: GPRS_EGPRS 850_Idle Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1] * 59.291 14.146 20.726 34.872 -5.128 40.000f QUASIPEAK

2 99.251 18.688 16.349 35.037 -8.463 43.500] QUASIPEAK

3 394.975 25.465 7.929 33.395 -12.605 46.000f QUASIPEAK

4 570.333 28.245 6.698 34.943 -11.057 46.000 QUASIPEAK

5 727.263 29.840 6.103 35.943 -10.057 46.000 QUASIPEAK

6 826.872 31.006 6.048 37.054 -8.946 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 7: DCS_EGPRS 1900_Link Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1| * 39.893 25.409 6.350 31.760 -8.240 40.000 QUASIPEAK

2 91.977 17.010 15.222 32.232 -11.268 43.500 QUASIPEAK

3 390.804 25.332 6.958 32.291 -13.709 46.000] QUASIPEAK

4 525.038 27.698 6.588 34.287 -11.713 46.000 QUASIPEAK

5 664.608 29.202 7.167 36.369 -9.631 46.000 QUASIPEAK

6 724.839 29.813 7.109 36.922 -9.078 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 7: DCS_EGPRS 1900_Link Mode
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20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1| * 58.224 14.416 20.940 35.356 -4.644 40.000 QUASIPEAK

2 112.054 20.076 14.176 34.252 -9.248 43.500] QUASIPEAK

3 249.586 21.481 10.653 32.134 -13.866 46.000] QUASIPEAK

4 528.239 27.737 8.687 36.424 -9.576 46.000 QUASIPEAK

5 724.839 29.813 7.109 36.922 -9.078 46.000 QUASIPEAK

6 826.969 31.007 7.067 38.074 -7.926 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

Page: 131 of 328




Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 8: DCS_EGPRS 1900 _Idle Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)
1 92.559 17.144 15.291 32.435 -11.065 43.500 QUASIPEAK
2 247.355 21.357 8.855 30.213 -15.787 46.000 QUASIPEAK
3 377.516 24.908 8.163 33.072 -12.928 46.000] QUASIPEAK
4 529.888 27.757 7.544 35.301 -10.699 46.000 QUASIPEAK
5 685.654 29.395 6.868 36.263 -9.737 46.000 QUASIPEAK
6] * 880.411 31.620 8.005 39.625 -6.375 46.000] QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 8: DCS_EGPRS 1900 _Idle Mode
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20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1| * 57.933 14.490 20.629 35.119 -4.881 40.000 QUASIPEAK

2 110.890 19.959 15.064 35.023 -8.477 43.500] QUASIPEAK

3 387.603 25.231 7.593 32.824 -13.176 46.000] QUASIPEAK

4 493.226 27.278 7.076 34.354 -11.646 46.000 QUASIPEAK

5 601.952 28.620 7.348 35.968 -10.032 46.000] QUASIPEAK

6 731.434 29.887 7.016 36.903 -9.097 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 _Link Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1 39.021 25.503 4.901 30.404 -9.596 40.000f QUASIPEAK

2 90.331 16.630 13.249 29.879 -13.621 43.500f QUASIPEAK

3 358.959 24.317 8.052 32.368 -13.632 46.000f QUASIPEAK

4 527.973 27.734 7.592 35.326 -10.674 46.000f QUASIPEAK

5 704.165 29.579 10.394 39.972 -6.028 46.000 QUASIPEAK

6] * 879.872 31.614 8.518 40.132 -5.868 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 _Link Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1 58.711 14.291 20.382 34.673 -5.327 40.000f QUASIPEAK

2 99.206 18.677 18.256 36.933 -6.567 43.500] QUASIPEAK

3 255.077 21.599 16.481 38.080 -7.920 46.000f QUASIPEAK

4 342.955 23.805 14.203 38.007 -7.993 46.000 QUASIPEAK

5 508.720 27.500 12.201 39.702 -6.298 46.000] QUASIPEAK

6] * 650.041 29.067 12.557 41.624 -4.376 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1 37.129 25.324 6.107 31.431 -8.569 40.000 QUASIPEAK

2 413.422 25.870 6.395 32.265 -13.735 46.000 QUASIPEAK

3 527.973 27.734 8.219 35.953 -10.047 46.000] QUASIPEAK

4 674.533 29.293 7.790 37.083 -8.917 46.000 QUASIPEAK

5 763.477 30.256 5.749 36.006 -9.994 46.000 QUASIPEAK

6] * 854.992 31.329 6.528 37.857 -8.143 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1| * 57.838 14.515 18.753 33.267 -6.733 40.000 QUASIPEAK

2 99.303 18.700 16.564 35.264 -8.236 43.500 QUASIPEAK

3 431.996 26.208 8.328 34.536 -11.464 46.000] QUASIPEAK

4 527.828 27.732 9.244 36.976 -9.024 46.000 QUASIPEAK

5 671.962 29.269 9.038 38.307 -7.693 46.000 QUASIPEAK

6 873.615 31.543 6.929 38.471 -7.529 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1] * 57.983 14.478 18.368 32.845 -7.155 40.000f QUASIPEAK

2 99.982 18.841 16.719 35.560 -7.940 43.500] QUASIPEAK

3 503.967 27.444 7.389 34.832 -11.168 46.000f QUASIPEAK

4 667.113 29.225 9.605 38.830 -7.170 46.000] QUASIPEAK

5 769.055 30.325 6.450 36.774 -9.226 46.000] QUASIPEAK

6 861.685 31.406 6.893 38.299 -7.701 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1 112.106 20.081 15.693 35.774 -7.726 43.500f QUASIPEAK

2 298.774 22.398 9.283 31.681 -14.319 46.000f QUASIPEAK

3 431.996 26.208 7.139 33.347 -12.653 46.000f QUASIPEAK

4 621.961 28.805 6.504 35.309 -10.691 46.000 QUASIPEAK

5 * 700.576 29.534 9.005 38.539 -7.461 46.000 QUASIPEAK

6 817.795 30.902 6.445 37.347 -8.653 46.000] QUASIPEAK

Note:

All Reading Levels are Quasi-Peak value.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2 _Idle Mode
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1 41.009 24.359 6.558 30.917 -9.083 40.000 QUASIPEAK

2 90.282 16.619 12.135 28.754 -14.746 43.500] QUASIPEAK

3 330.491 23.403 8.190 31.593 -14.407 46.000] QUASIPEAK

4 528.022 27.735 8.531 36.266 -9.734 46.000 QUASIPEAK

5 727.929 29.847 6.973 36.821 -9.179 46.000 QUASIPEAK

6] * 875.167 31.560 6.953 38.513 -7.487 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/20

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2 _Idle Mode
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20,000 100000 200000 300,000 400000 . msgi'gsg i 600000 700,000 800000 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz2) (dB) (dBuV) (dBuVv/m) (dB) (dBuVv/m)

1| * 57.983 14.478 19.635 34.112 -5.888 40.000 QUASIPEAK

2 112.009 20.072 13.502 33.574 -9.926 43.500] QUASIPEAK

3 357.359 24.265 8.078 32.343 -13.657 46.000] QUASIPEAK

4 528.022 27.735 8.540 36.275 -9.725 46.000 QUASIPEAK

5 671.768 29.268 9.486 38.753 -7.247 46.000 QUASIPEAK

6 849.658 31.268 6.892 38.160 -7.840 46.000] QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 90.140 -25.489 49.348 23.859 -19.641 43.500 PEAK
2 249.705 -20.146 40.895 20.750 -25.250 46.000 PEAK
3 333.610 -18.063 41.418 23.355 -22.645 46.000 PEAK
4 419.455 -15.836 42.214 26.378 -19.622 46.000 PEAK
5 455.345 -14.561 42.250 27.688 -18.312 46.000 PEAK
6| * 611.515 -12.172 41.406 29.234 -16.766 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00

D DEKRA

Site : CB4-H

Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 -
VERTICAL

Power : DC 3.8V

EUT : LE920A4-NA

1880MHz

Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)
1] * 90.140 -25.489 53.699 28.210 -15.290 43.500 PEAK
2 172.105 -23.573 44.726 21.152 -22.348 43.500 PEAK
3 256.495 -20.178 42.005 21.828 -24.172 46.000 PEAK
4 384.050 -16.465 41.936 25.472 -20.528 46.000 PEAK
5 494.145 -14.133 41.604 27.472 -18.528 46.000 PEAK
6 559.620 -13.095 41.452 28.356 -17.644 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2.

“*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 90.140 -25.489 45.726 20.237 -23.263 43.500 PEAK
2 261.830 -20.170 41.002 20.832 -25.168 46.000 PEAK
3 360.285 -17.202 41.521 24.319 -21.681 46.000 PEAK
4 499.965 -14.040 42.204 28.164 -17.836 46.000 PEAK
5 601.815 -12.600 41.660 29.059 -16.941 46.000 PEAK
6] * 951.015 -7.173 42.951 35.778 -10.222 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Site : CB4-H

Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 -

VERTICAL

Power : DC 3.8V

EUT : LE920A4-NA

Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_

1880MHz

12010 -

1100

100.0 -

0.0

200

00—

a0 .0 —

S0.0—

LevelidBu¥ fm)

FTu o N —

200

200 —

100 |

00—

30000 10000

200000 200000

400000

500000

600000

Frequency (MHz)

700000

@00/000

o00'000

1000000

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)
1 90.140 -25.489 45.860 20.371 -23.129 43.500 PEAK
2 300.630 -19.398 41.118 21.719 -24.281 46.000 PEAK
3 563.500 -13.012 40.642 27.629 -18.371 46.000 PEAK
4| * 728.885 -10.609 48.183 37.575 -8.425 46.000 PEAK
5 839.465 -9.193 41.465 32.272 -13.728 46.000 PEAK
6 955.865 -7.413 41.340 33.927 -12.073 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 143.975 -21.836 40.838 19.002 -24.498 43.500 PEAK
2 240.005 -20.838 42.491 21.654 -24.346 46.000 PEAK
3 463.105 -14.505 41.266 26.761 -19.239 46.000 PEAK
4 619.760 -11.824 41.262 29.438 -16.562 46.000 PEAK
5 730.825 -10.550 40.524 29.974 -16.026 46.000 PEAK
6] * 845.285 -9.272 41.520 32.247 -13.753 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 90.140 -25.489 45.621 20.132 -23.368 43.500 PEAK
2 172.105 -23.573 42.277 18.703 -24.797 43.500 PEAK
3 366.590 -17.282 41.738 24.456 -21.544 46.000 PEAK
4 545,555 -13.289 41.122 27.833 -18.167 46.000 PEAK
5 776.900 -9.835 41.659 31.824 -14.176 46.000 PEAK
6] * 885.055 -8.473 41.247 32.774 -13.226 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No :

16C0188R-HPUSP48V00

D DEKRA

Site : CB4-H

Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 -

Power : DC 3.8V

EUT : LE920A4-NA

Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_

1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 127.485 -21.228 41.118 19.890 -23.610 43.500 PEAK
2 172.105 -23.573 42.738 19.164 -24.336 43.500 PEAK
3 518.880 -13.560 42.761 29.201 -16.799 46.000 PEAK
4 627.520 -12.065 41.032 28.968 -17.032 46.000 PEAK
5| * 770.595 -10.396 45.694 35.298 -10.702 46.000 PEAK
6 838.980 -9.217 41.031 31.814 -14.186 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 128.940 -21.246 42.129 20.883 -22.617 43.500 PEAK
2 384.050 -16.465 42.823 26.359 -19.641 46.000 PEAK
3 490.265 -14.190 44.470 30.279 -15.721 46.000 PEAK
4 626.065 -12.015 41.465 29.451 -16.549 46.000 PEAK
5 769.625 -10.471 45.104 34.633 -11.367 46.000 PEAK
6] * 935.495 -7.712 44.956 37.244 -8.756 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 116.815 -21.487 40.298 18.812 -24.688 43.500 PEAK
2 291.415 -19.313 41.680 22.367 -23.633 46.000 PEAK
3 342.825 -17.546 41.903 24.358 -21.642 46.000 PEAK
4 449.040 -14.707 41.904 27.196 -18.804 46.000 PEAK
5 531.975 -13.822 41.099 27.276 -18.724 46.000 PEAK
6] * 610.545 -12.214 41.020 28.807 -17.193 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 106.145 -22.677 44.887 22.210 -21.290 43.500 PEAK
2 240.005 -20.838 42.172 21.335 -24.665 46.000 PEAK
3 333.610 -18.063 41.471 23.408 -22.592 46.000 PEAK
4 448.070 -14.759 41.172 26.413 -19.587 46.000 PEAK
5 516.455 -13.568 41.066 27.498 -18.502 46.000 PEAK
6] * 623.155 -11.914 40.719 28.805 -17.195 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

Page: 151 of 328



Report No :

16C0188R-HPUSP48V00

D DEKRA

Site : CB4-H

Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 -

Power : DC 3.8V

EUT : LE920A4-NA

Note : Mode 15: WCDMA Band 5 HSUPA_Link Mode_

836.6MHz
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)
1 127.970 -21.234 40.918 19.684 -23.816 43.500 PEAK
2 306.450 -19.298 41.072 21.774 -24.226 46.000 PEAK
3 435.945 -15.308 41.078 25.770 -20.230 46.000 PEAK
4 553.315 -13.154 41.085 27.930 -18.070 46.000 PEAK
5 729.370 -10.583 42.935 32.353 -13.647 46.000 PEAK
6] * 951.015 -7.173 42.998 35.825 -10.175 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 90.140 -25.489 44,921 19.432 -24.068 43.500 PEAK
2 144.945 -21.895 41.221 19.326 -24.174 43.500 PEAK
3 288.990 -19.303 40.929 21.626 -24.374 46.000 PEAK
4 398.600 -15.818 41.194 25.376 -20.624 46.000 PEAK
5 568.350 -12.905 41.494 28.590 -17.410 46.000 PEAK
6] * 629.460 -12.131 43.171 31.040 -14.960 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

HORIZONTAL

EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1 90.140 -25.489 47.604 22.115 -21.385 43.500 PEAK

2 518.880 -13.560 48.724 35.164 -10.836 46.000 PEAK

3 676.505 -11.387 41.663 30.276 -15.724 46.000 PEAK

4 771.080 -10.352 45.515 35.162 -10.838 46.000 PEAK

5 935.980 -7.665 45.494 37.829 -8.171 46.000 PEAK

6] * 958.775 -7.557 46.619 39.063 -6.937 46.000 PEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1 90.140 -25.489 47.066 21.577 -21.923 43.500 PEAK

2 337.975 -17.772 41.531 23.759 -22.241 46.000 PEAK

3 517.425 -13.564 42.379 28.814 -17.186 46.000 PEAK

4 728.885 -10.609 47.031 36.423 -9.577 46.000 PEAK

5 * 746.830 -11.144 51.065 39.921 -6.079 46.000 PEAK

6 935.010 -7.759 45.042 37.283 -8.717 46.000 PEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No :

16C0188R-HPUSP48V00

>

DEKRA

Site : CB4-H

Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_S2_30M-1GHz_1116 -

Power : DC 3.8V

EUT : LE920A4-NA

Note : Mode 16: WCDMA Band 5 HSDPA_Link Mode_

836.6MHz
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)
1 453.890 -14.589 41.794 27.206 -18.794 46.000 PEAK
2 518.880 -13.560 41.546 27.986 -18.014 46.000 PEAK
3 674.080 -11.426 41.218 29.792 -16.208 46.000 PEAK
4 771.080 -10.352 44.461 34.108 -11.892 46.000 PEAK
5 845.285 -9.272 40.633 31.360 -14.640 46.000 PEAK
6] * 936.465 -7.618 44.532 36.914 -9.086 46.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22

Limit : FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_S2 30M-1GHz_1116 - Power : DC 3.8V

VERTICAL

EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type

(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuV/m)

1 135.245 -21.434 41.294 19.860 -23.640 43.500 PEAK

2 490.265 -14.190 47.786 33.595 -12.405 46.000 PEAK

3 521.305 -13.600 44.632 31.032 -14.968 46.000 PEAK

4 670.200 -11.488 41.656 30.168 -15.832 46.000 PEAK

5 771.080 -10.352 46.892 36.539 -9.461 46.000 PEAK

6] * 951.015 -7.173 45.395 38.222 -7.778 46.000 PEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Harmonic & Spurious:

Site : CB4-H Time : 2017/01/10
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 1: GPRS 850_Link Mode _824.2
0.0,
-10.0
-20.0
-30.0 |
-40.0 —|
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=70.0 |
-80.0 —|
-90.0 —|
-100.0 -k : : i i i i : n J
1000.0002000.000 4000.000 &000.000 2000000 10000000 12000.000 14000.000 1a000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -6.779 -63.870 -70.648 -57.648 -13.000 PEAK
2| * 2472.600 -4.326 -57.530 -61.856 -48.856 -13.000 PEAK
3 3296.800 -2.154 -62.320 -64.474 -51.474 -13.000 PEAK
4 4121.000 -1.079 -64.380 -65.459 -52.459 -13.000 PEAK
5 4945.200 0.816 -64.250 -63.434 -50.434 -13.000 PEAK
6 5769.400 2.388 -64.480 -62.093 -49.093 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Page: 158 of 328




D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 1: GPRS 850_Link Mode _824.2
0.0,
-10.0 |
-20.0 —|
-20.0
-40.0 |
=
% -50.0 —|
E -60.0 -
=70.0 |
-80.0 —|
-90.0 —|
-100.0 -k : i : : n i n i )
1000.0002000.000 4000.000 6000.000 2000.000 10000.000 12000.000 14000.000 la000.000 12000.00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -7.267 -63.960 -71.226 -58.226 -13.000 PEAK
2| * 2472.600 -4.353 -54.240 -58.592 -45.592 -13.000 PEAK
3 3296.800 -2.333 -60.140 -62.473 -49.473 -13.000 PEAK
4 4121.000 -1.388 -64.510 -65.898 -52.898 -13.000 PEAK
5 4945.200 0.608 -64.440 -63.832 -50.832 -13.000 PEAK
6 5769.400 2.080 -65.050 -62.970 -49.970 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 1: GPRS 850_Link Mode _836.6
0.0
00
00
300
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& so0
700
00
o0 0
1000
1000.0002000.000 4000000 £000.000 8000.000 e n:}??}E’I{EIIH.Iz)UU 12000000 14000.000 16000000 15000.00
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -6.958 -64.860 -71.818 -58.818 -13.000 PEAK
2| * 2509.800 -4.366 -56.580 -60.946 -47.946 -13.000 PEAK
3 3346.400 -2.090 -63.810 -65.899 -52.899 -13.000 PEAK
4 4183.000 -0.858 -64.170 -65.027 -52.027 -13.000 PEAK
5 5019.600 1.011 -64.860 -63.849 -50.849 -13.000 PEAK
6 5856.200 2.442 -64.100 -61.658 -48.658 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 1: GPRS 850_Link Mode _836.6
0.0,
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-40.0 |
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=70.0 |
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-100.0 -k : i : : n i n i )
1000.0002000.000 4000.000 6000.000 2000.000 10000.000 12000.000 14000.000 la000.000 12000.00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -7.421 -64.800 -72.221 -59.221 -13.000 PEAK
2| * 2509.800 -4.407 -53.130 -57.537 -44.537 -13.000 PEAK
3 3346.400 -2.293 -60.900 -63.192 -50.192 -13.000 PEAK
4 4183.000 -1.182 -63.990 -65.171 -52.171 -13.000 PEAK
5 5019.600 0.768 -64.420 -63.652 -50.652 -13.000 PEAK
6 5856.200 2.160 -65.190 -63.030 -50.030 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 1: GPRS 850_Link Mode _848.8
0.0,
-10.0 |
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-100.0 -k : i : : n i n i )
1000.0002000.000 4000.000 6000.000 2000.000 10000.000 12000.000 14000.000 la000.000 12000.00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -7.135 -64.350 -71.485 -58.485 -13.000 PEAK
2| * 2546.400 -4.175 -56.540 -60.714 -47.714 -13.000 PEAK
3 3395.200 -2.024 -63.340 -65.364 -52.364 -13.000 PEAK
4 4244.000 -0.644 -63.860 -64.504 -51.504 -13.000 PEAK
5 5092.800 0.943 -63.530 -62.587 -49.587 -13.000 PEAK
6 5941.600 2.491 -64.630 -62.139 -49.139 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 1: GPRS 850_Link Mode _848.8
0.0,
-10.0 |
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-100.0 -k : i : : n i n i )
1000.0002000.000 4000.000 6000.000 2000.000 10000.000 12000.000 14000.000 la000.000 12000.00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -7.574 -64.530 -72.104 -59.104 -13.000 PEAK
2| * 2546.400 -4.242 -53.770 -58.012 -45.012 -13.000 PEAK
3 3395.200 -2.251 -61.430 -63.681 -50.681 -13.000 PEAK
4 4244.000 -0.981 -63.860 -64.842 -51.842 -13.000 PEAK
5 5092.800 0.686 -64.020 -63.334 -50.334 -13.000 PEAK
6 5941.600 2.234 -64.770 -62.536 -49.536 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode 824.2
0.0
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1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 34.206 -64.750 -71.528 -58.528 -13.000 PEAK
2 2472.600 36.839 -62.850 -67.176 -54.176 -13.000 PEAK
3 3296.800 39.364 -63.180 -65.334 -52.334 -13.000 PEAK
4 4121.000 40.932 -64.390 -65.469 -52.469 -13.000 PEAK
5 4945.200 43.294 -63.770 -62.954 -49.954 -13.000 PEAK
6] * 5769.400 45.162 -64.200 -61.813 -48.813 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode 824.2
0.0
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -7.267 -64.460 -71.726 -58.726 -13.000 PEAK
2 2472.600 -4.353 -63.240 -67.592 -54.592 -13.000 PEAK
3 3296.800 -2.333 -63.990 -66.323 -53.323 -13.000 PEAK
4 4121.000 -1.388 -64.610 -65.998 -52.998 -13.000 PEAK
5 4945.200 0.608 -64.490 -63.882 -50.882 -13.000 PEAK
6] * 5769.400 2.080 -64.200 -62.120 -49.120 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode 836.6
0.0
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -6.958 -64.710 -71.668 -58.668 -13.000 PEAK
2 2509.800 -4.366 -63.120 -67.486 -54.486 -13.000 PEAK
3 3346.400 -2.090 -63.650 -65.739 -52.739 -13.000 PEAK
4 4183.000 -0.858 -63.560 -64.417 -51.417 -13.000 PEAK
5 5019.600 1.011 -64.720 -63.709 -50.709 -13.000 PEAK
6] * 5856.200 2.442 -64.230 -61.788 -48.788 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode 836.6
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -7.421 -64.640 -72.061 -59.061 -13.000 PEAK
2 2509.800 -4.407 -64.180 -68.587 -55.587 -13.000 PEAK
3 3346.400 -2.293 -64.490 -66.782 -53.782 -13.000 PEAK
4 4183.000 -1.182 -64.300 -65.481 -52.481 -13.000 PEAK
5 5019.600 0.768 -65.390 -64.622 -51.622 -13.000 PEAK
6| * 5856.200 2.160 -65.450 -63.290 -50.290 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode 848.8
0.0
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -7.135 -64.880 -72.015 -59.015 -13.000 PEAK
2 2546.400 -4.175 -63.820 -67.994 -54.994 -13.000 PEAK
3 3395.200 -2.024 -63.750 -65.774 -52.774 -13.000 PEAK
4 4244.000 -0.644 -64.620 -65.264 -52.264 -13.000 PEAK
5 5092.800 0.943 -64.710 -63.767 -50.767 -13.000 PEAK
6| * 5941.600 2.491 -64.690 -62.199 -49.199 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 2: GPRS 850 Idle Mode 848.8
0.0
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -71.574 -64.660 -72.234 -59.234 -13.000 PEAK
2 2546.400 -4.242 -63.560 -67.802 -54.802 -13.000 PEAK
3 3395.200 -2.251 -64.380 -66.631 -53.631 -13.000 PEAK
4 4244.000 -0.981 -64.910 -65.892 -52.892 -13.000 PEAK
5 5092.800 0.686 -65.000 -64.314 -51.314 -13.000 PEAK
6] * 5941.600 2.234 -64.940 -62.706 -49.706 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900 Link Mode 1850.2
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1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 -1.707 -58.760 -60.467 -47.467 -13.000 PEAK
2 5550.600 2.231 -58.360 -56.129 -43.129 -13.000 PEAK
3 7400.800 7.993 -65.200 -57.206 -44.206 -13.000 PEAK
4 9251.000 14.029 -67.420 -53.390 -40.390 -13.000 PEAK
5 * 11101.200 17.328 -67.510 -50.182 -37.182 -13.000 PEAK
6 12951.400 18.441 -68.720 -50.280 -37.280 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900 Link Mode 1850.2
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 -1.888 -55.860 -57.748 -44.748 -13.000 PEAK
2 5550.600 1.940 -55.600 -53.661 -40.661 -13.000 PEAK
3 7400.800 8.034 -65.420 -57.386 -44.386 -13.000 PEAK
4 9251.000 14.048 -67.510 -53.461 -40.461 -13.000 PEAK
5 * 11101.200 17.662 -67.720 -50.058 -37.058 -13.000 PEAK
6 12951.400 17.647 -68.650 -51.003 -38.003 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900 Link Mode 1880
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 39.862 -55.860 -57.748 -44.748 -13.000 PEAK
2 5550.600 44.660 -55.600 -53.661 -40.661 -13.000 PEAK
3 7400.800 50.764 -65.420 -57.386 -44.386 -13.000 PEAK
4 9251.000 56.253 -67.510 -53.461 -40.461 -13.000 PEAK
5 * 11101.200 59.671 -67.720 -50.058 -37.058 -13.000 PEAK
6 12951.400 58.501 -68.650 -51.003 -38.003 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900 Link Mode 1880
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.823 -56.710 -58.533 -45.533 -13.000 PEAK
2 5640.000 1.995 -53.130 -51.135 -38.135 -13.000 PEAK
3 7520.000 7.906 -64.720 -56.814 -43.814 -13.000 PEAK
4 9400.000 13.936 -67.150 -53.215 -40.215 -13.000 PEAK
5 11280.000 17.301 -67.960 -50.658 -37.658 -13.000 PEAK
6| * 13160.000 18.843 -68.400 -49.557 -36.557 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900 Link Mode 1909.8
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 -1.618 -54.710 -56.328 -43.328 -13.000 PEAK
2 5729.400 2.360 -55.600 -53.240 -40.240 -13.000 PEAK
3 7639.200 8.113 -65.330 -57.217 -44.217 -13.000 PEAK
4 9549.000 14.050 -67.550 -53.500 -40.500 -13.000 PEAK
5 11458.800 17.518 -68.700 -51.183 -38.183 -13.000 PEAK
6| * 13368.600 20.477 -68.950 -48.473 -35.473 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 3: DCS 1900 Link Mode 1909.8
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 -1.810 -50.090 -51.901 -38.901 -13.000 PEAK
2 5729.400 2.049 -55.620 -563.571 -40.571 -13.000 PEAK
3 7639.200 8.036 -65.270 -57.234 -44.234 -13.000 PEAK
4 9549.000 13.909 -67.230 -53.321 -40.321 -13.000 PEAK
5 11458.800 17.793 -69.070 -51.278 -38.278 -13.000 PEAK
6| * 13368.600 20.136 -68.600 -48.464 -35.464 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 4: DCS 1900 Idle Mode 1850.2
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Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 -1.707 -64.730 -66.437 -53.437 -13.000 PEAK
2 5550.600 2.231 -64.970 -62.739 -49.739 -13.000 PEAK
3 7400.800 7.993 -65.300 -57.306 -44.306 -13.000 PEAK
4 9251.000 14.029 -68.340 -54.310 -41.310 -13.000 PEAK
5 * 11101.200 17.328 -67.610 -50.282 -37.282 -13.000 PEAK
6 12951.400 18.441 -69.150 -50.710 -37.710 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 4: DCS 1900 Idle Mode 1850.2
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 -1.888 -64.810 -66.698 -53.698 -13.000 PEAK
2 5550.600 1.940 -64.670 -62.731 -49.731 -13.000 PEAK
3 7400.800 8.034 -66.180 -58.146 -45.146 -13.000 PEAK
4 9251.000 14.048 -68.480 -54.431 -41.431 -13.000 PEAK
5 * 11101.200 17.662 -68.550 -50.888 -37.888 -13.000 PEAK
6 12951.400 17.647 -68.670 -51.023 -38.023 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Page: 177 of 328




D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 4: DCS 1900 Idle Mode 1880
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.660 -64.790 -66.450 -53.450 -13.000 PEAK
2 5640.000 2.297 -64.660 -62.363 -49.363 -13.000 PEAK
3 7520.000 8.006 -65.920 -57.913 -44.913 -13.000 PEAK
4 9400.000 14.034 -68.660 -54.627 -41.627 -13.000 PEAK
5 11280.000 17.004 -68.760 -51.756 -38.756 -13.000 PEAK
6| * 13160.000 19.303 -68.750 -49.447 -36.447 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 4: DCS 1900 Idle Mode 1880
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.823 -64.580 -66.403 -53.403 -13.000 PEAK
2 5640.000 1.995 -64.680 -62.685 -49.685 -13.000 PEAK
3 7520.000 7.906 -65.680 -57.774 -44.774 -13.000 PEAK
4 9400.000 13.936 -68.080 -54.145 -41.145 -13.000 PEAK
5 11280.000 17.301 -67.260 -49.958 -36.958 -13.000 PEAK
6| * 13160.000 18.843 -67.140 -48.297 -35.297 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 4: DCS 1900 Idle Mode 1909.8
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 -1.618 -64.320 -65.938 -52.938 -13.000 PEAK
2 5729.400 2.360 -64.930 -62.570 -49.570 -13.000 PEAK
3 7639.200 8.113 -65.960 -57.847 -44.847 -13.000 PEAK
4 9549.000 14.050 -68.420 -54.370 -41.370 -13.000 PEAK
5 11458.800 17.518 -69.050 -51.533 -38.533 -13.000 PEAK
6| * 13368.600 20.477 -69.140 -48.663 -35.663 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 4: DCS 1900 Idle Mode 1909.8
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 -1.810 -63.730 -65.541 -52.541 -13.000 PEAK
2 5729.400 2.049 -65.320 -63.271 -50.271 -13.000 PEAK
3 7639.200 8.036 -65.670 -57.634 -44.634 -13.000 PEAK
4 9549.000 13.909 -67.860 -53.951 -40.951 -13.000 PEAK
5 11458.800 17.793 -69.260 -51.468 -38.468 -13.000 PEAK
6| * 13368.600 20.136 -68.990 -48.854 -35.854 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
_824.2MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -1.660 -54.230 -55.890 -42.890 -13.000 PEAK
2| * 2472.600 0.895 -55.270 -54.375 -41.375 -13.000 PEAK
3 3296.800 3.201 -63.410 -60.210 -47.210 -13.000 PEAK
4 4121.000 4.579 -66.640 -62.061 -49.061 -13.000 PEAK
5 4945.200 6.831 -67.810 -60.978 -47.978 -13.000 PEAK
6 5769.400 8.399 -67.300 -58.902 -45.902 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
_824.2MHz
0.0 —
-10.0 -
-20.0
=300
-40.0 —|
)
% -50.0 |
E -60.0
=700 —
-80.0 |
-90.0
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 16000000 18000.00
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -2.148 -46.540 -48.688 -35.688 -13.000 PEAK
2| * 2472.600 0.868 -47.790 -46.922 -33.922 -13.000 PEAK
3 3296.800 3.022 -59.960 -56.939 -43.939 -13.000 PEAK
4 4121.000 4.270 -67.260 -62.990 -49.990 -13.000 PEAK
5 4945.200 6.623 -67.270 -60.646 -47.646 -13.000 PEAK
6 5769.400 8.091 -67.480 -59.389 -46.389 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
_836.6MHz
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-40.0 —|
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E -60.0
=700 —
-80.0 |
-90.0
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 16000000 18000.00
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -1.826 -57.650 -59.476 -46.476 -13.000 PEAK
2| * 2509.800 0.861 -57.790 -56.929 -43.929 -13.000 PEAK
3 3346.400 3.274 -65.830 -62.556 -49.556 -13.000 PEAK
4 4183.000 4.802 -66.940 -62.138 -49.138 -13.000 PEAK
5 5019.600 7.017 -67.630 -60.613 -47.613 -13.000 PEAK
6 5856.200 8.538 -67.660 -59.122 -46.122 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
_836.6MHz
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-80.0 |
-90.0
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 16000000 18000.00
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -2.289 -54.120 -56.409 -43.409 -13.000 PEAK
2| * 2509.800 0.820 -50.450 -49.630 -36.630 -13.000 PEAK
3 3346.400 3.071 -61.990 -58.919 -45.919 -13.000 PEAK
4 4183.000 4.478 -66.350 -61.872 -48.872 -13.000 PEAK
5 5019.600 6.774 -67.660 -60.886 -47.886 -13.000 PEAK
6 5856.200 8.256 -67.990 -59.733 -46.733 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
_848.8MHz
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-40.0 —|
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-90.0
-lo0.0 -t + : ; : i | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 16000000 18000.00
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -1.989 -58.610 -60.599 -47.599 -13.000 PEAK
2| * 2546.400 1.038 -57.190 -56.152 -43.152 -13.000 PEAK
3 3395.200 3.346 -65.210 -61.864 -48.864 -13.000 PEAK
4 4244.000 5.021 -66.580 -61.559 -48.559 -13.000 PEAK
5 5092.800 6.926 -67.070 -60.143 -47.143 -13.000 PEAK
6 5941.600 8.677 -67.160 -58.483 -45.483 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23
Limit : FCC_PART22_850_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 5: GPRS_EGPRS 850_Link Mode
_848.8MHz
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-20.0
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-40.0 —|
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E -60.0
=700 —
-80.0 |
-90.0
-lo0.0 -t + : ; : i | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 16000000 18000.00
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -2.428 -55.180 -57.608 -44.608 -13.000 PEAK
2| * 2546.400 0.971 -51.800 -50.830 -37.830 -13.000 PEAK
3 3395.200 3.119 -63.940 -60.821 -47.821 -13.000 PEAK
4 4244.000 4.684 -66.140 -61.456 -48.456 -13.000 PEAK
5 5092.800 6.669 -67.360 -60.690 -47.690 -13.000 PEAK
6 5941.600 8.420 -67.650 -59.230 -46.230 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 6: GPRS EGPRS 850 Idle Mode 824.2MHz
00—
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E -60.0 |
=700 |
-80.0 |
-90.0 |
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -1.660 -62.910 -64.570 -51.570 -13.000 PEAK
2 2472.600 0.895 -64.940 -64.045 -51.045 -13.000 PEAK
3 3296.800 3.201 -65.720 -62.520 -49.520 -13.000 PEAK
4 4121.000 4.579 -67.900 -63.321 -50.321 -13.000 PEAK
5 4945.200 6.831 -68.230 -61.398 -48.398 -13.000 PEAK
6| * 5769.400 8.399 -67.020 -58.622 -45.622 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 6: GPRS EGPRS 850 Idle Mode 824.2MHz
00—
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-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -2.148 -63.460 -65.608 -52.608 -13.000 PEAK
2 2472.600 0.868 -65.640 -64.772 -51.772 -13.000 PEAK
3 3296.800 3.022 -66.240 -63.219 -50.219 -13.000 PEAK
4 4121.000 4.270 -68.040 -63.770 -50.770 -13.000 PEAK
5 4945.200 6.623 -68.170 -61.546 -48.546 -13.000 PEAK
6| * 5769.400 8.091 -67.910 -59.819 -46.819 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 6: GPRS EGPRS 850 Idle Mode 836.6MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -1.826 -64.060 -65.886 -52.886 -13.000 PEAK
2 2509.800 0.861 -65.900 -65.039 -52.039 -13.000 PEAK
3 3346.400 3.274 -65.750 -62.476 -49.476 -13.000 PEAK
4 4183.000 4.802 -67.620 -62.818 -49.818 -13.000 PEAK
5 5019.600 7.017 -68.130 -61.113 -48.113 -13.000 PEAK
6| * 5856.200 8.538 -68.030 -59.492 -46.492 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 6: GPRS EGPRS 850 Idle Mode 836.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -2.289 -63.780 -66.069 -53.069 -13.000 PEAK
2 2509.800 0.820 -65.820 -65.000 -52.000 -13.000 PEAK
3 3346.400 3.071 -66.190 -63.119 -50.119 -13.000 PEAK
4 4183.000 4.478 -67.850 -63.372 -50.372 -13.000 PEAK
5 5019.600 6.774 -68.130 -61.356 -48.356 -13.000 PEAK
6| * 5856.200 8.256 -68.440 -60.183 -47.183 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 6: GPRS EGPRS 850 Idle Mode 848.8MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -1.989 -63.490 -65.479 -52.479 -13.000 PEAK
2 2546.400 1.038 -66.010 -64.972 -51.972 -13.000 PEAK
3 3395.200 3.346 -66.960 -63.614 -50.614 -13.000 PEAK
4 4244.000 5.021 -67.460 -62.439 -49.439 -13.000 PEAK
5 5092.800 6.926 -67.260 -60.333 -47.333 -13.000 PEAK
6| * 5941.600 8.677 -68.480 -59.803 -46.803 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 6: GPRS EGPRS 850 Idle Mode 848.8MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -2.428 -64.280 -66.708 -53.708 -13.000 PEAK
2 2546.400 0.971 -65.920 -64.950 -51.950 -13.000 PEAK
3 3395.200 3.119 -66.500 -63.381 -50.381 -13.000 PEAK
4 4244.000 4.684 -67.700 -63.016 -50.016 -13.000 PEAK
5 5092.800 6.669 -67.400 -60.730 -47.730 -13.000 PEAK
6| * 5941.600 8.420 -67.650 -59.230 -46.230 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 7: DCS_EGPRS 1900_Link Mode
1850.2MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 3.748 -60.010 -56.262 -43.262 -13.000 PEAK
2 5550.600 8.166 -64.980 -56.814 -43.814 -13.000 PEAK
3 7400.800 13.292 -68.380 -55.088 -42.088 -13.000 PEAK
4 9251.000 18.028 -68.380 -50.352 -37.352 -13.000 PEAK
5 * 11101.200 22.685 -69.810 -47.125 -34.125 -13.000 PEAK
6 12951.400 22.738 -72.140 -49.402 -36.402 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 7: DCS_EGPRS 1900_Link Mode
1850.2MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 3.567 -58.560 -54.993 -41.993 -13.000 PEAK
2 5550.600 7.875 -65.320 -57.445 -44.445 -13.000 PEAK
3 7400.800 13.333 -68.590 -55.258 -42.258 -13.000 PEAK
4 9251.000 18.047 -68.510 -50.463 -37.463 -13.000 PEAK
5 * 11101.200 23.019 -69.680 -46.660 -33.660 -13.000 PEAK
6 12951.400 21.944 -72.510 -50.566 -37.566 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 7: DCS EGPRS 1900 Link Mode 1880MHz
00—
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-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 3.821 -61.630 -57.809 -44.809 -13.000 PEAK
2 5640.000 8.256 -64.100 -55.844 -42.844 -13.000 PEAK
3 7520.000 13.220 -69.220 -56.000 -43.000 -13.000 PEAK
4 9400.000 17.957 -69.380 -51.423 -38.423 -13.000 PEAK
5 * 11280.000 22.995 -70.150 -47.155 -34.155 -13.000 PEAK
6 13160.000 24.021 -72.320 -48.299 -35.299 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 7: DCS EGPRS 1900 Link Mode 1880MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 3.658 -60.420 -56.762 -43.762 -13.000 PEAK
2 5640.000 7.954 -64.090 -56.135 -43.135 -13.000 PEAK
3 7520.000 13.120 -68.930 -55.810 -42.810 -13.000 PEAK
4 9400.000 17.859 -69.810 -51.952 -38.952 -13.000 PEAK
5 * 11280.000 23.292 -70.630 -47.338 -34.338 -13.000 PEAK
6 13160.000 23.561 -71.900 -48.339 -35.339 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 7: DCS_EGPRS 1900_Link Mode
_1909.8MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 3.901 -58.360 -54.459 -41.459 -13.000 PEAK
2 5729.400 8.346 -64.770 -56.424 -43.424 -13.000 PEAK
3 7639.200 13.317 -69.220 -55.903 -42.903 -13.000 PEAK
4 9549.000 17.936 -69.520 -51.583 -38.583 -13.000 PEAK
5 11458.800 23.048 -71.020 -47.972 -34.972 -13.000 PEAK
6| * 13368.600 25.957 -73.770 -47.813 -34.813 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 7: DCS_EGPRS 1900_Link Mode
_1909.8MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 3.709 -56.260 -52.552 -39.552 -13.000 PEAK
2 5729.400 8.035 -64.170 -56.135 -43.135 -13.000 PEAK
3 7639.200 13.240 -68.800 -55.560 -42.560 -13.000 PEAK
4 9549.000 17.795 -70.100 -52.305 -39.305 -13.000 PEAK
5 11458.800 23.323 -71.940 -48.617 -35.617 -13.000 PEAK
6| * 13368.800 25.619 -72.900 -47.282 -34.282 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 8: DCS_EGPRS 1900_Idle Mode
1850.2MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 3.748 -65.940 -62.192 -49.192 -13.000 PEAK
2 5550.600 8.166 -68.390 -60.224 -47.224 -13.000 PEAK
3 7400.800 13.292 -68.920 -55.628 -42.628 -13.000 PEAK
4 9251.000 18.028 -68.680 -50.652 -37.652 -13.000 PEAK
5 * 11101.200 22.685 -69.940 -47.255 -34.255 -13.000 PEAK
6 12951.400 22.738 -72.930 -50.192 -37.192 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 8: DCS_EGPRS 1900_Idle Mode
1850.2MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 3.567 -66.460 -62.893 -49.893 -13.000 PEAK
2 5550.600 7.875 -68.320 -60.445 -47.445 -13.000 PEAK
3 7400.800 13.333 -69.370 -56.038 -43.038 -13.000 PEAK
4 9251.000 18.047 -69.380 -51.333 -38.333 -13.000 PEAK
5 * 11101.200 23.019 -70.230 -47.210 -34.210 -13.000 PEAK
6 12951.400 21.944 -72.700 -50.756 -37.756 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 8: DCS EGPRS 1900 Idle Mode 1880MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 3.821 -66.790 -62.969 -49.969 -13.000 PEAK
2 5640.000 8.256 -68.000 -59.744 -46.744 -13.000 PEAK
3 7520.000 13.220 -70.060 -56.840 -43.840 -13.000 PEAK
4 9400.000 17.957 -69.790 -51.833 -38.833 -13.000 PEAK
5 * 11280.000 22.995 -70.580 -47.585 -34.585 -13.000 PEAK
6 13160.000 24.021 -72.390 -48.369 -35.369 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 8: DCS EGPRS 1900 Idle Mode 1880MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 3.658 -67.550 -63.892 -50.892 -13.000 PEAK
2 5640.000 7.954 -68.600 -60.645 -47.645 -13.000 PEAK
3 7520.000 13.120 -69.750 -56.630 -43.630 -13.000 PEAK
4 9400.000 17.859 -70.020 -52.162 -39.162 -13.000 PEAK
5 * 11280.000 23.292 -70.710 -47.418 -34.418 -13.000 PEAK
6 13160.000 23.561 -72.650 -49.089 -36.089 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 8: DCS_EGPRS 1900_Idle Mode
_1909.8MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 3.901 -67.340 -63.439 -50.439 -13.000 PEAK
2 5729.400 8.346 -67.760 -59.414 -46.414 -13.000 PEAK
3 7639.200 13.317 -69.540 -56.223 -43.223 -13.000 PEAK
4 9549.000 17.936 -70.250 -52.313 -39.313 -13.000 PEAK
5 11458.800 23.048 -72.080 -49.032 -36.032 -13.000 PEAK
6| * 13368.600 25.957 -73.650 -47.693 -34.693 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/23

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 8: DCS_EGPRS 1900_Idle Mode
_1909.8MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 3.709 -67.520 -63.812 -50.812 -13.000 PEAK
2 5729.400 8.035 -67.310 -59.275 -46.275 -13.000 PEAK
3 7639.200 13.240 -69.880 -56.640 -43.640 -13.000 PEAK
4 9549.000 17.795 -70.210 -52.415 -39.415 -13.000 PEAK
5 11458.800 23.323 -72.060 -48.737 -35.737 -13.000 PEAK
6| * 13368.600 25.616 -73.630 -48.014 -35.014 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 Link Mode 826.4
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Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 -6.811 -74.140 -80.950 -67.950 -13.000 PEAK
2| * 2479.200 -4.351 -56.440 -60.791 -47.791 -13.000 PEAK
3 3305.600 -2.142 -70.230 -72.373 -59.373 -13.000 PEAK
4 4132.000 -1.039 -72.990 -74.029 -61.029 -13.000 PEAK
5 4958.400 0.867 -74.370 -73.503 -60.503 -13.000 PEAK
6 5784.800 2.396 -72.590 -70.194 -57.194 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 Link Mode 826.4
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Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 -7.294 -74.410 -81.703 -68.703 -13.000 PEAK
2| * 2479.200 -4.379 -55.530 -59.909 -46.909 -13.000 PEAK
3 3305.600 -2.326 -68.020 -70.346 -57.346 -13.000 PEAK
4 4132.000 -1.351 -71.620 -72.971 -59.971 -13.000 PEAK
5 4958.400 0.652 -73.980 -73.328 -60.328 -13.000 PEAK
6 5784.800 2.093 -73.390 -71.297 -58.297 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 Link Mode 836.6
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -6.958 -74.040 -80.998 -67.998 -13.000 PEAK
2| * 2509.800 -4.366 -54.520 -58.886 -45.886 -13.000 PEAK
3 3346.400 -2.090 -69.260 -71.349 -58.349 -13.000 PEAK
4 4183.000 -0.858 -72.850 -73.707 -60.707 -13.000 PEAK
5 5019.600 1.011 -72.410 -71.399 -58.399 -13.000 PEAK
6 5856.200 2.442 -72.670 -70.228 -57.228 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 Link Mode 836.6
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -7.421 -73.590 -81.011 -68.011 -13.000 PEAK
2| * 2509.800 -4.407 -55.740 -60.147 -47.147 -13.000 PEAK
3 3346.400 -2.293 -68.620 -70.912 -57.912 -13.000 PEAK
4 4183.000 -1.182 -72.160 -73.341 -60.341 -13.000 PEAK
5 5019.600 0.768 -72.830 -72.062 -59.062 -13.000 PEAK
6 5856.200 2.160 -72.600 -70.440 -57.440 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 Link Mode 846.6
0.0
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-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 -7.103 -73.710 -80.813 -67.813 -13.000 PEAK
2| * 2539.800 -4.210 -54.170 -58.380 -45.380 -13.000 PEAK
3 3386.400 -2.036 -70.440 -712.476 -59.476 -13.000 PEAK
4 4233.000 -0.683 -72.630 -73.312 -60.312 -13.000 PEAK
5 5079.600 0.955 -72.300 -71.345 -58.345 -13.000 PEAK
6 5926.200 2.484 -72.300 -69.816 -56.816 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 9: WCDMA Band 5 Link Mode 846.6
0.0
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-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 -7.546 -73.910 -81.456 -68.456 -13.000 PEAK
2| * 2539.800 -4.272 -53.460 -57.733 -44.733 -13.000 PEAK
3 3386.400 -2.259 -68.400 -70.658 -57.658 -13.000 PEAK
4 4233.000 -1.018 -71.890 -72.907 -59.907 -13.000 PEAK
5 5079.600 0.701 -72.190 -71.489 -58.489 -13.000 PEAK
6 5926.200 2.222 -72.730 -70.508 -57.508 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode 826.4
0.0
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1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 -6.811 -74.520 -81.330 -68.330 -13.000 PEAK
2 2479.200 -4.351 -73.020 -77.371 -64.371 -13.000 PEAK
3 3305.600 -2.142 -73.260 -75.403 -62.403 -13.000 PEAK
4 4132.000 -1.039 -73.200 -74.239 -61.239 -13.000 PEAK
5 4958.400 0.867 -73.030 -72.163 -59.163 -13.000 PEAK
6] * 5784.800 2.396 -72.870 -70.474 -57.474 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode 826.4
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-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 -7.294 -74.840 -82.133 -69.133 -13.000 PEAK
2 2479.200 -4.379 -73.230 -77.609 -64.609 -13.000 PEAK
3 3305.600 -2.326 -73.820 -76.146 -63.146 -13.000 PEAK
4 4132.000 -1.351 -74.210 -75.561 -62.561 -13.000 PEAK
5 4958.400 0.652 -72.880 -72.228 -59.228 -13.000 PEAK
6] * 5784.800 2.093 -72.870 -70.777 -57.777 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode 836.6
0.0
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-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -6.958 -74.750 -81.708 -68.708 -13.000 PEAK
2 2509.800 -4.366 -72.200 -76.566 -63.566 -13.000 PEAK
3 3346.400 -2.090 -73.080 -75.169 -62.169 -13.000 PEAK
4 4183.000 -0.858 -73.770 -74.627 -61.627 -13.000 PEAK
5 5019.600 1.011 -72.910 -71.899 -58.899 -13.000 PEAK
6] * 5856.200 2.442 -73.620 -71.178 -58.178 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode 836.6
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-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -7.421 -74.550 -81.971 -68.971 -13.000 PEAK
2 2509.800 -4.407 -72.590 -76.997 -63.997 -13.000 PEAK
3 3346.400 -2.293 -73.120 -75.412 -62.412 -13.000 PEAK
4 4183.000 -1.182 -73.960 -75.141 -62.141 -13.000 PEAK
5 5019.600 0.768 -73.460 -72.692 -59.692 -13.000 PEAK
6| * 5856.200 2.160 -73.620 -71.460 -58.460 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode 846.6
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 -7.103 -74.860 -81.963 -68.963 -13.000 PEAK
2 2539.800 -4.210 -72.690 -76.900 -63.900 -13.000 PEAK
3 3386.400 -2.036 -72.620 -74.656 -61.656 -13.000 PEAK
4 4233.000 -0.683 -72.570 -73.252 -60.252 -13.000 PEAK
5 5079.600 0.955 -73.380 -72.425 -59.425 -13.000 PEAK
6| * 5926.200 2.484 -72.850 -70.366 -57.366 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART22 850 00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 10: WCDMA Band 5 Idle Mode 846.6
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k . i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1963.200 -7.039 -74.780 -81.818 -68.818 -13.000 PEAK
2 2539.800 -4.272 -72.890 -77.163 -64.163 -13.000 PEAK
3 3386.400 -2.259 -72.370 -74.628 -61.628 -13.000 PEAK
4 4233.000 -1.018 -74.070 -75.087 -62.087 -13.000 PEAK
5 5079.600 0.701 -73.200 -72.499 -59.499 -13.000 PEAK
6| * 5926.200 2.222 -74.030 -71.808 -58.808 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode 1852.4
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 -1.704 -58.620 -60.324 -47.324 -13.000 PEAK
2 5557.200 2.236 -64.530 -62.294 -49.294 -13.000 PEAK
3 7409.600 7.993 -65.620 -57.627 -44.627 -13.000 PEAK
4 9262.000 14.046 -67.860 -53.815 -40.815 -13.000 PEAK
5 * 11114.400 17.292 -67.490 -50.198 -37.198 -13.000 PEAK
6 12966.800 18.455 -68.860 -50.406 -37.406 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Page: 218 of 328




D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode 1852.4
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 -1.883 -54.550 -56.433 -43.433 -13.000 PEAK
2 5557.200 1.944 -63.920 -61.976 -48.976 -13.000 PEAK
3 7409.600 8.021 -65.610 -57.590 -44.590 -13.000 PEAK
4 9262.000 14.060 -67.640 -53.581 -40.581 -13.000 PEAK
5 * 11114.400 17.623 -67.590 -49.967 -36.967 -13.000 PEAK
6 12966.800 17.659 -69.090 -51.432 -38.432 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode _1880
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.660 -55.490 -57.150 -44.150 -13.000 PEAK
2 5640.000 2.297 -64.520 -62.223 -49.223 -13.000 PEAK
3 7520.000 8.006 -65.720 -57.713 -44.713 -13.000 PEAK
4 9400.000 14.034 -68.340 -54.307 -41.307 -13.000 PEAK
5 11280.000 17.004 -67.830 -50.826 -37.826 -13.000 PEAK
6| * 13160.000 19.303 -68.370 -49.067 -36.067 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode _1880
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.823 -51.640 -53.463 -40.463 -13.000 PEAK
2 5640.000 1.995 -64.720 -62.725 -49.725 -13.000 PEAK
3 7520.000 7.906 -66.100 -58.194 -45.194 -13.000 PEAK
4 9400.000 13.936 -68.380 -54.445 -41.445 -13.000 PEAK
5 11280.000 17.301 -68.270 -50.968 -37.968 -13.000 PEAK
6| * 13160.000 18.843 -68.940 -50.097 -37.097 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode 1907.6
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 -1.621 -55.680 -57.301 -44.301 -13.000 PEAK
2 5722.800 2.355 -63.460 -61.105 -48.105 -13.000 PEAK
3 7630.400 8.105 -64.880 -56.775 -43.775 -13.000 PEAK
4 9538.000 14.040 -67.860 -53.820 -40.820 -13.000 PEAK
5 11445.600 17.478 -69.340 -51.862 -38.862 -13.000 PEAK
6| * 13353.200 20.385 -69.020 -48.636 -35.636 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/10

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 11: WCDMA Band 2_Link Mode 1907.6
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 -1.812 -49.810 -51.622 -38.622 -13.000 PEAK
2 5722.800 2.045 -64.830 -62.785 -49.785 -13.000 PEAK
3 7630.400 8.026 -65.800 -57.774 -44.774 -13.000 PEAK
4 9538.000 13.890 -67.960 -54.070 -41.070 -13.000 PEAK
5 11445.600 17.755 -69.250 -51.495 -38.495 -13.000 PEAK
6| * 13353.200 20.054 -68.540 -48.487 -35.487 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2 _Idle Mode 1852.4
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Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 -1.704 -72.500 -74.204 -61.204 -13.000 PEAK
2 5557.200 2.236 -73.500 -71.264 -58.264 -13.000 PEAK
3 7409.600 7.993 -73.770 -65.777 -52.777 -13.000 PEAK
4 9262.000 14.046 -75.270 -61.225 -48.225 -13.000 PEAK
5 * 11114.400 17.292 -76.270 -58.978 -45.978 -13.000 PEAK
6 12966.800 18.455 -78.510 -60.056 -47.056 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2 _Idle Mode 1852.4
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 -1.883 -72.780 -74.663 -61.663 -13.000 PEAK
2 5557.200 1.944 -73.140 -71.196 -58.196 -13.000 PEAK
3 7409.600 8.021 -74.430 -66.410 -53.410 -13.000 PEAK
4 9262.000 14.060 -76.580 -62.521 -49.521 -13.000 PEAK
5 * 11114.400 17.623 -75.690 -58.067 -45.067 -13.000 PEAK
6 12966.800 17.659 -78.380 -60.722 -47.722 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2_Idle Mode 1880
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.660 -73.420 -75.080 -62.080 -13.000 PEAK
2 5640.000 2.297 -72.120 -69.823 -56.823 -13.000 PEAK
3 7520.000 8.006 -74.110 -66.103 -53.103 -13.000 PEAK
4 9400.000 14.034 -75.820 -61.787 -48.787 -13.000 PEAK
5 11280.000 17.004 -76.370 -59.366 -46.366 -13.000 PEAK
6| * 13160.000 19.303 -78.430 -59.127 -46.127 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2_Idle Mode 1880
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 -1.823 -73.080 -74.903 -61.903 -13.000 PEAK
2 5640.000 1.995 -73.640 -71.645 -58.645 -13.000 PEAK
3 7520.000 7.906 -74.350 -66.444 -53.444 -13.000 PEAK
4 9400.000 13.936 -76.020 -62.085 -49.085 -13.000 PEAK
5 * 11280.000 17.301 -76.140 -58.838 -45.838 -13.000 PEAK
6 13160.000 18.843 -78.360 -59.517 -46.517 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

HORIZONTAL
EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2 _Idle Mode 1907.6
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-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 -1.621 -73.640 -75.261 -62.261 -13.000 PEAK
2 5722.800 2.355 -73.240 -70.885 -57.885 -13.000 PEAK
3 7630.400 8.105 -74.540 -66.435 -53.435 -13.000 PEAK
4 9538.000 14.040 -76.210 -62.170 -49.170 -13.000 PEAK
5 11445.600 17.478 -77.410 -59.932 -46.932 -13.000 PEAK
6| * 13353.200 20.385 -78.650 -58.266 -45.266 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/01/15

Limit : FCC_PART24_ 1900 _00M_PK Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2-  |Power : DC 3.8V

VERTICAL
EUT : LE920A4-NA Note : Mode 12: WCDMA Band 2 _Idle Mode 1907.6
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 -1.812 -72.860 -74.672 -61.672 -13.000 PEAK
2 5722.800 2.045 -73.500 -71.455 -58.455 -13.000 PEAK
3 7630.400 8.026 -73.680 -65.654 -52.654 -13.000 PEAK
4 9538.000 13.890 -75.520 -61.630 -48.630 -13.000 PEAK
5 11445.600 17.755 -77.460 -59.705 -46.705 -13.000 PEAK
6| * 13353.200 20.054 -79.440 -59.387 -46.387 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1852.4MHz
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1000.0002000.000 4000.000 6000000 2000.000 10000._000 12000 000 14000.000 16000.000 1800000
Frequency (h{Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.018 -71.400 -60.382 -47.382 -13.000 PEAK
2 5557.200 13.504 -74.720 -61.217 -48.217 -13.000 PEAK
3 7409.600 20.009 -76.200 -56.191 -43.191 -13.000 PEAK
4 9262.000 23.604 -76.440 -52.836 -39.836 -13.000 PEAK
5 11114.400 26.824 -77.810 -50.986 -37.986 -13.000 PEAK
6| * 12966.800 30.510 -77.540 -47.030 -34.030 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1852.4MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.819 -71.490 -59.671 -46.671 -13.000 PEAK
2 5557.200 13.350 -75.120 -61.770 -48.770 -13.000 PEAK
3 7409.600 19.823 -76.030 -56.207 -43.207 -13.000 PEAK
4 9262.000 24.875 -77.610 -52.735 -39.735 -13.000 PEAK
5 11114.400 25.735 -77.920 -52.186 -39.186 -13.000 PEAK
6| * 12966.800 31.696 -77.560 -45.864 -32.864 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1880MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.146 -71.450 -60.304 -47.304 -13.000 PEAK
2 5640.000 13.786 -74.380 -60.594 -47.594 -13.000 PEAK
3 7520.000 20.213 -76.120 -55.907 -42.907 -13.000 PEAK
4 9400.000 23.643 -77.050 -53.406 -40.406 -13.000 PEAK
5 11280.000 27.172 -77.840 -50.668 -37.668 -13.000 PEAK
6| * 13160.000 31.370 -76.610 -45.239 -32.239 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1880MHz
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.938 -70.330 -58.392 -45.392 -13.000 PEAK
2 5640.000 13.628 -74.930 -61.302 -48.302 -13.000 PEAK
3 7520.000 20.299 -76.350 -56.051 -43.051 -13.000 PEAK
4 9400.000 25.105 -77.000 -51.894 -38.894 -13.000 PEAK
5 11280.000 26.546 -78.540 -51.994 -38.994 -13.000 PEAK
6| * 13160.000 32.690 -77.280 -44.590 -31.590 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1907.6MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.221 -72.060 -60.839 -47.839 -13.000 PEAK
2 5722.800 14.069 -74.760 -60.691 -47.691 -13.000 PEAK
3 7630.400 20.618 -76.520 -55.901 -42.901 -13.000 PEAK
4 9538.000 23.766 -77.430 -53.664 -40.664 -13.000 PEAK
5 11445.600 27.464 -77.950 -50.486 -37.486 -13.000 PEAK
6| * 13353.200 32.235 -74.960 -42.724 -29.724 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Page: 234 of 328




D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1907.6MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.993 -69.540 -57.547 -44.547 -13.000 PEAK
2 5722.800 13.906 -75.180 -61.274 -48.274 -13.000 PEAK
3 7630.400 20.514 -76.100 -55.586 -42.586 -13.000 PEAK
4 9538.000 25.303 -77.560 -52.257 -39.257 -13.000 PEAK
5 11445.600 27.301 -78.160 -50.858 -37.858 -13.000 PEAK
6| * 13353.200 33.759 -74.690 -40.930 -27.930 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1852.4MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.018 -71.260 -60.242 -47.242 -13.000 PEAK
2 5557.200 13.504 -75.640 -62.137 -49.137 -13.000 PEAK
3 7409.600 20.009 -75.960 -55.951 -42.951 -13.000 PEAK
4 9262.000 23.604 -77.630 -54.026 -41.026 -13.000 PEAK
5 11114.400 26.824 -77.650 -50.826 -37.826 -13.000 PEAK
6| * 12966.800 30.510 -77.750 -47.240 -34.240 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Page: 236 of 328




D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1852.4MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.819 -71.820 -60.001 -47.001 -13.000 PEAK
2 5557.200 13.350 -76.250 -62.900 -49.900 -13.000 PEAK
3 7409.600 19.823 -76.010 -56.187 -43.187 -13.000 PEAK
4 9262.000 24.875 -77.320 -52.445 -39.445 -13.000 PEAK
5 11114.400 25.735 -78.730 -52.996 -39.996 -13.000 PEAK
6| * 12966.800 31.696 -78.790 -47.094 -34.094 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1880MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.146 -71.570 -60.424 -47.424 -13.000 PEAK
2 5640.000 13.786 -75.730 -61.944 -48.944 -13.000 PEAK
3 7520.000 20.213 -76.170 -55.957 -42.957 -13.000 PEAK
4 9400.000 23.643 -77.180 -53.536 -40.536 -13.000 PEAK
5 11280.000 27.172 -78.580 -51.408 -38.408 -13.000 PEAK
6| * 13160.000 31.370 -78.260 -46.889 -33.889 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16C0188R-HPUSP48V00 > DE KRA

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1880MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.938 -71.590 -59.652 -46.652 -13.000 PEAK
2 5640.000 13.628 -75.710 -62.082 -49.082 -13.000 PEAK
3 7520.000 20.299 -76.770 -56.471 -43.471 -13.000 PEAK
4 9400.000 25.105 -78.760 -53.654 -40.654 -13.000 PEAK
5 11280.000 26.546 -78.820 -52.274 -39.274 -13.000 PEAK
6| * 13160.000 32.690 -77.910 -45.220 -32.220 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1907.6MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.221 -71.860 -60.639 -47.639 -13.000 PEAK
2 5722.800 14.069 -74.550 -60.481 -47.481 -13.000 PEAK
3 7630.400 20.618 -77.300 -56.681 -43.681 -13.000 PEAK
4 9538.000 23.766 -76.920 -53.154 -40.154 -13.000 PEAK
5 11445.600 27.464 -77.690 -50.226 -37.226 -13.000 PEAK
6| * 13353.200 32.235 -75.210 -42.974 -29.974 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 13: WCDMA Band 2_HSUPA_Link Mode_
1907.6MHz
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1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.993 -71.740 -59.747 -46.747 -13.000 PEAK
2 5722.800 13.906 -75.870 -61.964 -48.964 -13.000 PEAK
3 7630.400 20.514 -76.590 -56.076 -43.076 -13.000 PEAK
4 9538.000 25.303 -77.310 -52.007 -39.007 -13.000 PEAK
5 11445.600 27.301 -77.790 -50.488 -37.488 -13.000 PEAK
6| * 13353.200 33.759 -74.990 -41.230 -28.230 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1852.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.018 -71.240 -60.222 -47.222 -13.000 PEAK
2 5557.200 13.504 -74.830 -61.327 -48.327 -13.000 PEAK
3 7409.600 20.009 -76.600 -56.591 -43.591 -13.000 PEAK
4 9262.000 23.604 -78.560 -54.956 -41.956 -13.000 PEAK
5 11114.400 26.824 -78.080 -51.256 -38.256 -13.000 PEAK
6| * 12966.800 30.510 -77.860 -47.350 -34.350 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1852.4MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.819 -69.960 -58.141 -45.141 -13.000 PEAK
2 5557.200 13.350 -75.560 -62.210 -49.210 -13.000 PEAK
3 7409.600 19.823 -75.140 -55.317 -42.317 -13.000 PEAK
4 9262.000 24.875 -77.290 -52.415 -39.415 -13.000 PEAK
5 11114.400 25.735 -77.630 -51.896 -38.896 -13.000 PEAK
6| * 12966.800 31.696 -78.130 -46.434 -33.434 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.146 -70.400 -59.254 -46.254 -13.000 PEAK
2 5640.000 13.786 -74.420 -60.634 -47.634 -13.000 PEAK
3 7520.000 20.213 -76.020 -55.807 -42.807 -13.000 PEAK
4 9400.000 23.643 -77.790 -54.146 -41.146 -13.000 PEAK
5 11280.000 27.172 -78.250 -51.078 -38.078 -13.000 PEAK
6| * 13160.000 31.370 -77.130 -45.759 -32.759 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.938 -69.620 -57.682 -44.682 -13.000 PEAK
2 5640.000 13.628 -75.410 -61.782 -48.782 -13.000 PEAK
3 7520.000 20.299 -76.050 -55.751 -42.751 -13.000 PEAK
4 9400.000 25.105 -77.420 -52.314 -39.314 -13.000 PEAK
5 11280.000 26.546 -77.490 -50.944 -37.944 -13.000 PEAK
6| * 13160.000 32.690 -77.340 -44.650 -31.650 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1907.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.221 -71.410 -60.189 -47.189 -13.000 PEAK
2 5722.800 14.069 -74.360 -60.291 -47.291 -13.000 PEAK
3 7630.400 20.618 -76.170 -55.551 -42.551 -13.000 PEAK
4 9538.000 23.766 -77.270 -53.504 -40.504 -13.000 PEAK
5 11445.600 27.464 -77.720 -50.256 -37.256 -13.000 PEAK
6| * 13353.200 32.235 -75.460 -43.224 -30.224 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1907.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.993 -68.970 -56.977 -43.977 -13.000 PEAK
2 5722.800 13.906 -74.080 -60.174 -47.174 -13.000 PEAK
3 7630.400 20.514 -76.550 -56.036 -43.036 -13.000 PEAK
4 9538.000 25.303 -77.860 -52.557 -39.557 -13.000 PEAK
5 11445.600 27.301 -77.150 -49.848 -36.848 -13.000 PEAK
6| * 13353.200 33.759 -75.760 -42.000 -29.000 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1852.4MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.018 -72.450 -61.432 -48.432 -13.000 PEAK
2 5557.200 13.504 -75.970 -62.467 -49.467 -13.000 PEAK
3 7409.600 20.009 -75.790 -55.781 -42.781 -13.000 PEAK
4 9262.000 23.604 -78.290 -54.686 -41.686 -13.000 PEAK
5 11114.400 26.824 -77.430 -50.606 -37.606 -13.000 PEAK
6| * 12966.800 30.510 -76.540 -46.030 -33.030 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1852.4MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.819 -71.460 -59.641 -46.641 -13.000 PEAK
2 5557.200 13.350 -76.160 -62.810 -49.810 -13.000 PEAK
3 7409.600 19.823 -76.750 -56.927 -43.927 -13.000 PEAK
4 9262.000 24.875 -78.160 -53.285 -40.285 -13.000 PEAK
5 11114.400 25.735 -78.970 -53.236 -40.236 -13.000 PEAK
6| * 12966.800 31.696 -77.900 -46.204 -33.204 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.146 -71.210 -60.064 -47.064 -13.000 PEAK
2 5640.000 13.786 -74.830 -61.044 -48.044 -13.000 PEAK
3 7520.000 20.213 -76.490 -56.277 -43.277 -13.000 PEAK
4 9400.000 23.643 -78.760 -55.116 -42.116 -13.000 PEAK
5 11280.000 27.172 -79.550 -52.378 -39.378 -13.000 PEAK
6| * 13160.000 31.370 -78.640 -47.269 -34.269 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1880MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 11.938 -71.300 -59.362 -46.362 -13.000 PEAK
2 5640.000 13.628 -75.810 -62.182 -49.182 -13.000 PEAK
3 7520.000 20.299 -76.880 -56.581 -43.581 -13.000 PEAK
4 9400.000 25.105 -77.660 -52.554 -39.554 -13.000 PEAK
5 11280.000 26.546 -79.210 -52.664 -39.664 -13.000 PEAK
6| * 13160.000 32.690 -77.440 -44.750 -31.750 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1907.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.221 -71.480 -60.259 -47.259 -13.000 PEAK
2 5722.800 14.069 -76.750 -62.681 -49.681 -13.000 PEAK
3 7630.400 20.618 -77.090 -56.471 -43.471 -13.000 PEAK
4 9538.000 23.766 -77.160 -53.394 -40.394 -13.000 PEAK
5 11445.600 27.464 -78.470 -51.006 -38.006 -13.000 PEAK
6| * 13353.200 32.235 -75.750 -43.514 -30.514 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 14: WCDMA Band 2_HSDPA_Link Mode_
1907.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 11.993 -72.260 -60.267 -47.267 -13.000 PEAK
2 5722.800 13.906 -75.140 -61.234 -48.234 -13.000 PEAK
3 7630.000 20.514 -76.970 -56.456 -43.456 -13.000 PEAK
4 9538.000 25.303 -78.560 -53.257 -40.257 -13.000 PEAK
5 11445.600 27.301 -79.150 -51.848 -38.848 -13.000 PEAK
6| * 13353.200 33.759 -74.900 -41.140 -28.140 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
826.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 2.596 -62.330 -59.734 -46.734 -13.000 PEAK
2| * 2479.200 7.528 -66.370 -58.842 -45.842 -13.000 PEAK
3 3305.600 10.071 -70.910 -60.838 -47.838 -13.000 PEAK
4 4132.000 11.673 -71.800 -60.126 -47.126 -13.000 PEAK
5 4958.400 14.906 -74.680 -59.773 -46.773 -13.000 PEAK
6 5784.800 14.272 -76.420 -62.148 -49.148 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
826.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 3.124 -60.510 -57.386 -44.386 -13.000 PEAK
2| * 2479.200 7.879 -62.760 -54.881 -41.881 -13.000 PEAK
3 3305.600 10.664 -70.210 -59.546 -46.546 -13.000 PEAK
4 4132.000 12.555 -72.770 -60.215 -47.215 -13.000 PEAK
5 4958.400 15.410 -74.680 -59.269 -46.269 -13.000 PEAK
6 5784.600 14.104 -75.590 -61.486 -48.486 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Page: 255 of 328



D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 2.561 -63.070 -60.509 -47.509 -13.000 PEAK
2| * 2509.800 7.501 -64.160 -56.659 -43.659 -13.000 PEAK
3 3346.400 10.162 -70.570 -60.408 -47.408 -13.000 PEAK
4 4183.000 11.751 -73.350 -61.598 -48.598 -13.000 PEAK
5 5019.600 12.679 -73.620 -60.941 -47.941 -13.000 PEAK
6 5856.200 14.511 -77.140 -62.629 -49.629 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 3.126 -59.950 -56.824 -43.824 -13.000 PEAK
2| * 2509.800 7.890 -57.930 -50.040 -37.040 -13.000 PEAK
3 3346.400 10.803 -70.140 -59.337 -46.337 -13.000 PEAK
4 4183.000 12.701 -72.260 -59.559 -46.559 -13.000 PEAK
5 5019.600 12.318 -73.780 -61.463 -48.463 -13.000 PEAK
6 5856.200 14.339 -76.420 -62.080 -49.080 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
846.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 2.527 -65.700 -63.173 -50.173 -13.000 PEAK
2| * 2539.700 7.587 -67.690 -60.103 -47.103 -13.000 PEAK
3 3386.300 10.250 -70.830 -60.579 -47.579 -13.000 PEAK
4 4232.900 11.829 -72.390 -60.562 -47.562 -13.000 PEAK
5 5079.500 12.762 -74.710 -61.947 -48.947 -13.000 PEAK
6 5926.100 14.749 -76.990 -62.241 -49.241 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
846.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.100 3.129 -61.010 -57.881 -44.881 -13.000 PEAK
2| * 2539.700 7.966 -60.360 -52.395 -39.395 -13.000 PEAK
3 3386.300 10.939 -70.420 -59.481 -46.481 -13.000 PEAK
4 4232.900 12.845 -72.990 -60.146 -47.146 -13.000 PEAK
5 5079.500 12.427 -74.030 -61.602 -48.602 -13.000 PEAK
6 5926.100 14.574 -76.920 -62.346 -49.346 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
826.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 2.596 -69.800 -67.204 -54.204 -13.000 PEAK
2 2479.200 7.528 -70.010 -62.482 -49.482 -13.000 PEAK
3 3305.600 10.071 -71.384 -61.312 -48.312 -13.000 PEAK
4 4132.000 11.673 -72.890 -61.216 -48.216 -13.000 PEAK
5 * 4958.400 14.906 -74.500 -59.593 -46.593 -13.000 PEAK
6 5784.800 14.272 -77.640 -63.368 -50.368 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
826.4MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 3.124 -69.870 -66.746 -53.746 -13.000 PEAK
2 2479.200 7.879 -71.700 -63.821 -50.821 -13.000 PEAK
3 3305.600 10.664 -71.540 -60.876 -47.876 -13.000 PEAK
4 4132.000 12.555 -72.350 -59.795 -46.795 -13.000 PEAK
5 * 4958.400 15.410 -74.990 -59.579 -46.579 -13.000 PEAK
6 5784.800 14.105 -75.920 -61.815 -48.815 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
00—
-10.0
-20.0 |
=300
-40.0 |
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% -50.0
E -60.0 |
=700 |
-80.0 |
-90.0 |
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 2.561 -69.170 -66.609 -53.609 -13.000 PEAK
2 2509.800 7.501 -71.450 -63.949 -50.949 -13.000 PEAK
3 3346.400 10.162 -72.090 -61.928 -48.928 -13.000 PEAK
4| * 4183.000 11.751 -73.210 -61.458 -48.458 -13.000 PEAK
5 5019.600 12.679 -74.200 -61.521 -48.521 -13.000 PEAK
6 5856.200 14.511 -76.700 -62.189 -49.189 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
836.6MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 3.126 -69.500 -66.374 -53.374 -13.000 PEAK
2 2509.800 7.890 -70.500 -62.610 -49.610 -13.000 PEAK
3 3346.400 10.803 -72.440 -61.637 -48.637 -13.000 PEAK
4| * 4183.000 12.701 -73.240 -60.539 -47.539 -13.000 PEAK
5 5019.600 12.318 -74.710 -62.393 -49.393 -13.000 PEAK
6 5856.200 14.339 -75.690 -61.350 -48.350 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
846.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.100 2.527 -69.450 -66.923 -53.923 -13.000 PEAK
2 2539.700 7.587 -71.040 -63.453 -50.453 -13.000 PEAK
3 * 3386.300 10.250 -70.410 -60.159 -47.159 -13.000 PEAK
4 4232.900 11.829 -73.400 -61.572 -48.572 -13.000 PEAK
5 5079.500 12.762 -74.420 -61.657 -48.657 -13.000 PEAK
6 5926.100 14.749 -75.360 -60.611 -47.611 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 15: WCDMA Band 5_HSUPA_Link Mode_
846.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.100 3.129 -68.840 -65.711 -52.711 -13.000 PEAK
2 2539.700 7.966 -70.290 -62.325 -49.325 -13.000 PEAK
3 * 3386.300 10.939 -71.330 -60.391 -47.391 -13.000 PEAK
4 4232.900 12.845 -73.420 -60.576 -47.576 -13.000 PEAK
5 5079.500 12.427 -74.890 -62.462 -49.462 -13.000 PEAK
6 5926.100 14.574 -77.320 -62.746 -49.746 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
826.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 2.596 -65.410 -62.814 -49.814 -13.000 PEAK
2 2479.200 7.528 -69.300 -61.772 -48.772 -13.000 PEAK
3 3305.600 10.071 -71.540 -61.468 -48.468 -13.000 PEAK
4 4132.000 11.673 -71.790 -60.116 -47.116 -13.000 PEAK
5 * 4958.400 14.906 -72.820 -57.913 -44.913 -13.000 PEAK
6 5784.800 14.272 -75.350 -61.078 -48.078 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
826.4MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 3.124 -62.280 -59.156 -46.156 -13.000 PEAK
2| * 2479.200 7.879 -66.350 -58.471 -45.471 -13.000 PEAK
3 3305.600 10.664 -71.080 -60.416 -47.416 -13.000 PEAK
4 4132.000 12.555 -71.830 -59.275 -46.275 -13.000 PEAK
5 4958.400 15.410 -74.570 -59.159 -46.159 -13.000 PEAK
6 5784.800 14.105 -76.130 -62.025 -49.025 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 2.561 -65.730 -63.169 -50.169 -13.000 PEAK
2| * 2509.800 7.501 -67.800 -60.299 -47.299 -13.000 PEAK
3 3346.400 10.162 -71.270 -61.108 -48.108 -13.000 PEAK
4 4183.000 11.751 -72.300 -60.548 -47.548 -13.000 PEAK
5 5019.600 12.679 -73.780 -61.101 -48.101 -13.000 PEAK
6 5856.200 14.511 -76.860 -62.349 -49.349 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 3.126 -62.490 -59.364 -46.364 -13.000 PEAK
2| * 2509.800 7.890 -65.020 -57.130 -44.130 -13.000 PEAK
3 3346.400 10.803 -71.520 -60.717 -47.717 -13.000 PEAK
4 4183.000 12.701 -72.810 -60.109 -47.109 -13.000 PEAK
5 5019.600 12.318 -73.690 -61.373 -48.373 -13.000 PEAK
6 5856.200 14.339 -78.890 -64.550 -51.550 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
846.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 2.527 -68.140 -65.613 -52.613 -13.000 PEAK
2 2539.800 7.587 -70.410 -62.823 -49.823 -13.000 PEAK
3 3386.400 10.251 -71.520 -61.269 -48.269 -13.000 PEAK
4 4233.000 11.829 -72.890 -61.062 -48.062 -13.000 PEAK
5 * 5079.600 12.763 -73.410 -60.647 -47.647 -13.000 PEAK
6 5926.200 14.749 -76.510 -61.760 -48.760 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
846.6MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 3.129 -64.720 -61.591 -48.591 -13.000 PEAK
2| * 2539.800 7.966 -68.250 -60.285 -47.285 -13.000 PEAK
3 3386.400 10.939 -71.630 -60.690 -47.690 -13.000 PEAK
4 4233.000 12.845 -73.290 -60.445 -47.445 -13.000 PEAK
5 5079.600 12.429 -74.440 -62.012 -49.012 -13.000 PEAK
6 5926.200 14.574 -76.090 -61.516 -48.516 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
826.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 2.596 -69.800 -67.204 -54.204 -13.000 PEAK
2 2479.200 7.528 -70.330 -62.802 -49.802 -13.000 PEAK
3 3305.600 10.071 -71.830 -61.758 -48.758 -13.000 PEAK
4| * 4132.000 11.673 -71.740 -60.066 -47.066 -13.000 PEAK
5 4958.400 14.906 -75.430 -60.523 -47.523 -13.000 PEAK
6 5784.800 14.272 -76.750 -62.478 -49.478 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
826.4MHz
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 3.124 -69.380 -66.256 -53.256 -13.000 PEAK
2 2479.200 7.879 -70.500 -62.621 -49.621 -13.000 PEAK
3 3305.600 10.664 -71.370 -60.706 -47.706 -13.000 PEAK
4 4132.000 12.555 -72.610 -60.055 -47.055 -13.000 PEAK
5 * 4958.400 15.410 -74.530 -59.119 -46.119 -13.000 PEAK
6 5784.800 14.105 -77.400 -63.295 -50.295 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
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Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 2.561 -69.560 -66.999 -53.999 -13.000 PEAK
2 2509.800 7.501 -70.980 -63.479 -50.479 -13.000 PEAK
3 3346.400 10.162 -71.710 -61.548 -48.548 -13.000 PEAK
4] * 4183.000 11.751 -72.580 -60.828 -47.828 -13.000 PEAK
5 5019.600 12.679 -74.070 -61.391 -48.391 -13.000 PEAK
6 5856.200 14.511 -76.080 -61.569 -48.569 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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D DEKRA

Report No : 16C0188R-HPUSP48V00

Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
836.6MHz
00—
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1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 3.126 -69.690 -66.564 -53.564 -13.000 PEAK
2 2509.800 7.890 -71.140 -63.250 -50.250 -13.000 PEAK
3 3346.400 10.803 -71.520 -60.717 -47.717 -13.000 PEAK
4] * 4183.000 12.701 -73.020 -60.319 -47.319 -13.000 PEAK
5 5019.600 12.318 -74.660 -62.343 -49.343 -13.000 PEAK
6 5856.200 14.339 -76.230 -61.890 -48.890 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
HORIZONTAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
846.6MHz
00—
-10.0
-20.0 |
=300
-40.0 |
=
% -50.0
E -60.0 |
=700 |
-80.0 |
-90.0 |
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 2.527 -69.150 -66.623 -53.623 -13.000 PEAK
2 2539.800 7.587 -69.980 -62.393 -49.393 -13.000 PEAK
3 3386.400 10.251 -71.970 -61.719 -48.719 -13.000 PEAK
4] * 4233.000 11.829 -73.350 -61.522 -48.522 -13.000 PEAK
5 5079.600 12.763 -74.560 -61.797 -48.797 -13.000 PEAK
6 5926.200 14.749 -76.790 -62.040 -49.040 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Site : CB4-H Time : 2017/02/22
Limit : FCC_Part22/24_00M_00M_PK Margin : 6
Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 - Power : DC 3.8V
VERTICAL
EUT : LE920A4-NA Note : Mode 16: WCDMA Band 5_HSDPA_Link Mode_
846.6MHz
00—
-10.0
-20.0 |
=300
-40.0 |
=
% -50.0
E -60.0 |
=700 |
-80.0 |
-90.0 |
-lo0.0 -t + : + : i | | | |
1000.0002000.000 4000.000 GO000.000 g000.000 10000000 12000000 14000000 16000000 18000.00i
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 3.129 -69.790 -66.661 -53.661 -13.000 PEAK
2 2539.800 7.966 -70.150 -62.185 -49.185 -13.000 PEAK
3 3386.400 10.939 -71.890 -60.950 -47.950 -13.000 PEAK
4] * 4233.000 12.845 -73.580 -60.735 -47.735 -13.000 PEAK
5 5079.600 12.429 -75.030 -62.602 -49.602 -13.000 PEAK
6 5926.200 14.574 -77.100 -62.526 -49.526 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

o g s~ w N

The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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7. Frequency Stability Under Temperature & Voltage Variations
7.1. Test Equipment

The following test equipments are used during the RF power output tests:

Frequency Stability Under Temperature & Voltage Variations/SR10-H

Instrument Manufacturer  [Model No. Serial No |Next Cal. Date
Signal & Spectrum Analyzer |R&S FSV40 101049 2017/01/05
Multisystem UE Tester Japan radio NJZ-2000 ET00477 [2017/09/19
Directional coupler Agilent 778D-012 50550 2017/01/06
Temperature & Humidity WIT TH-1S-B 1082101 (2017/01/18
Chamber

Note: All equipments upon which need to be calibrated are with calibration period of 1 year.

7.2. Test Setup

STANDARD TEMPERATURE &
HUMIDITY CHAMBER

Spectrum Analyzer

=]
_oslime ooo
1 oo [EuT| |ooo

‘ ‘ Power Supply

Non-Conducted ——
Table

0O00e

b Ground Reference Plane =

7.3. Limit

The frequency stability shall be sufficient to ensure that the fundamental emission stays
within the authorized frequency block.
Limit <+ 2.5ppm
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7.4.

7.5.

Test Procedure

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input
rated voltage. RF output was connected to a frequency counter or spectrum analyzer via feed
through attenuators. The EUT was placed inside the temperature chamber. Set the spectrum
analyzer RBW low enough to obtain the desired frequency resolution and measure EUT 20°C
operating frequency as reference frequency. Turn EUT off and set the chamber temperature
to -30°C. After the temperature stabilized for approximately 30 minutes recorded the
frequency. Repeat step measure with 10°C increased per stage until the highest temperature
of +50°C reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C . Use a variable AC power supply / DC power source to
power the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low
enough to obtain the desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, record
the maximum frequency change.

Uncertainty

The measurement uncertainty is defined as + 10 Hz.
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7.6. Test Result

Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2016/12/28 Test Site SR10-H

824.2 MHz

FREQUENCY  STABILITY

Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 13 -0.0161
3.7 7 -0.0087
3.4 10 -0.0125

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -7 0.0079
-20 -8 0.0097
-10 -0.0068

0 -0.0097
+10 -0.0061
+20 -0.0106
+30 10 -0.0118
+40 12 -0.0146
+50 12 -0.0147
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2016/12/28 Test Site SR10-H

836.6 MHz

FREQUENCY  STABILITY

Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 12 -0.0142
3.7 11 -0.0129
3.4 12 -0.0137

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -6 0.0069
-20 -7 0.0088
-10 5 -0.0057

0 -6 0.0074
+10 -0.0057
+20 -0.0090
+30 -0.0103
+40 11 -0.0133
+50 13 -0.0154
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GPRS 850_Link Mode

Date of Test 2016/12/28 Test Site SR10-H
848.8 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 11 -0.0133
3.7 13 -0.0154
3.4 14 -0.0163

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 5 -0.0061
-20 -7 0.0085
-10 -0.0078

0 -0.0062
+10 -0.0091
+20 -0.0092
+30 10 -0.0113
+40 10 -0.0123
+50 12 -0.0145
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/28 Test Site SR10-H

1850.2 MHz
FREQUENCY  STABILITY

Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 -8 0.0044
3.7 15 -0.0082
3.4 16 -0.0085

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 15 -0.0080
-20 16 -0.0089
-10 13 -0.0070

0 11 -0.0062
+10 13 -0.0071
+20 16 -0.0084
+30 10 -0.0054
+40 16 -0.0084
+50 20 -0.0109
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/28 Test Site SR10-H
1880.0 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 17 -0.0091
3.7 23 -0.0122
3.4 17 -0.0093

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 9 -0.0048
-20 10 -0.0054
-10 17 -0.0091

0 17 -0.0091
+10 17 -0.0093
+20 9 -0.0046
+30 17 -0.0090
+40 19 -0.0098
+50 20 -0.0109
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/28 Test Site SR10-H

1909.8 MHz
FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 14 -0.0075
3.7 16 -0.0081
3.4 19 -0.0099

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 9 -0.0045
-20 -11 0.0056
-10 18 -0.0093

0 15 -0.0080
+10 11 -0.0059
+20 15 -0.0079
+30 22 -0.0114
+40 21 -0.0107
+50 18 -0.0092
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 9: WCDMA Band 5_Link Mode

Date of Test 2016/12/28 Test Site SR10-H

826.4 MHz
FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 3 -0.0036
3.7 3 -0.0036
3.4 3 -0.0042

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -4 0.0048
-20 -4 0.0048
-10 -4 0.0053

0 -5 0.0055
+10 -3 0.0032
+20 4 -0.0046
+30 5 -0.0055
+40 4 -0.0046
+50 4 -0.0050
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Product LE920A4-NA
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 9: WCDMA Band 5_Link Mode
Date of Test 2016/12/28 Test Site SR10-H

836.6 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 2 -0.0029
3.7 -3 0.0037
3.4 -2 0.0027

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -3 0.0033
-20 -2 0.0025
-10 -2 0.0027

0 -0.0026
+10 -0.0028
+20 -0.0031
+30 -2 0.0029
+40 3 -0.0036
+50 -2 0.0025
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 9: WCDMA Band 5_Link Mode

Date of Test 2016/12/28 Test Site SR10-H

846.6MHz
FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -3 0.0033
3.7 -3 0.0040
3.4 -3 0.0034

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 3 -0.0037
-20 4 -0.0049
-10 5 -0.0058

0 5 -0.0058
+10 3 -0.0032
+20 -5 0.0055
+30 -3 0.0040
+40 -4 0.0050
+50 -5 0.0061
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 11: WCDMA Band 2_Link Mode

Date of Test 2016/12/28 Test Site SR10-H
1852.4 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -7 0.0038
3.7 -0.0036
3.4 -0.0031

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -8 0.0045
-20 -7 0.0038
-10 -9 0.0050

0 -10 0.0056
+10 -6 0.0031
+20 7 -0.0037
+30 6 -0.0030
+40 6 -0.0031
+50 8 -0.0042
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Product LE920A4-NA

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 11: WCDMA Band 2_Link Mode

Date of Test 2016/12/28 Test Site SR10-H
1880.0 MHz

FREQUENCY  STABILITY

Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 -5 0.0026
3.7 -5 0.0027
3.4 6 -0.0032

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -5 0.0028
-20 5 -0.0029
-10 -4 0.0024

0 -7 0.0039
+10 -5 0.0026
+20 5 -0.0029
+30 -5 0.0026
+40 5 -0.0028
+50 -5 0.0028
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Product LE920A4-NA
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 11: WCDMA Band 2_Link Mode
Date of Test 2016/12/28 Test Site SR10-H

1907.6 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -6 0.0033
3.7 -6 0.0029
3.4 -6 0.0033

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 7 -0.0037
-20 7 -0.0037
-10 8 -0.0043

0 8 -0.0044
+10 6 -0.0031
+20 -10 0.0055
+30 -9 0.0047
+40 -9 0.0048
+50 -8 0.0043
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